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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

EUT Name: | Smart POS Terminal
EUT Model: | APOS A8
Rated Input Voltage: | DC 7.2V from battery or DC 5V from Adapter
Manufacturer: | Something High Electric(Xiamen) Company Inc.
Adapter#1 Model: | P12GUSB050200
Information: Input: | AC 100-240V, 50/60Hz, 0.3A
Output: | DC 5.0V, 2.0A
Manufacturer: | Jiangxi Jian Aohai Technology Co.,Ltd
Adapter#2 Model: | A8-050200U-US3
Information: Input: | AC 100-240V, 50/60Hz, 0.35A
Output: | DC 5V, 2A

RXM191226052-RF-S4
RXM191226052-RF-S25

EUT Received Date: | 2019.12.31
EUT Received Status: | Good

Serial Number:

Note: Per pre-test of FCC Part 15B test, the adapter#1 and EUT configuration #1 was the worst, and was selected to
perform the test items in this report. The EUT configuration information as below, and more please refer to the
Product similarity declaration.

EUT Configuration | Screen Model Manufacturer Serial Number
SKYWORTH LCD
#1 MDTO0550B MODULES(SHENZHEN) CO., RXM191226052-RF-S4
LTD
2 MDTO0s50B | |ANMAMICRO-ELECTRONICS | pyy\1191226052-RF-S25
Corporation

Objective

This report is prepared on behalf of INGENICO in accordance with: Part 2-Subpart J, Part 22-Subpart H,
Part 24-Subpart E, Part 27, Part 90 of the Federal Communication Commissions rules.

Related Submittal(s)/Grant(s)

FCC Part 15C DSS, DTS, DXX, 15B JAB submissions with FCC ID: XKB-APOSASAMLEWF.
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Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2, Sub-part J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services

Part 27 - Miscellaneous wireless communications services

Part 90 - PRIVATE LAND MOBILE RADIO SERVICES

TIA/EIA 603-D-2010.

All radiated and conducted emissions measurements were performed at Bay Area Compliance Laboratories
Corp.(Dongguan).

Measurement Uncertainty

Parameter Measurement Uncertainty
Occupied Channel Bandwidth 5%
RF output power, conducted +0.61dB
Unwanted Emissions, radiated 3?3}432; (1}%1;&552%5 d%B
Unwanted Emissions, conducted +1.5 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located on
the No.69 Pulongcun, Puxinhu Industry Area, Tangxia, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 897218, the FCC Designation No. : CN1220.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements, the CAB identifier : CN0022.
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Declarations

BACL is not responsible for the authenticity of any test data provided by the applicant. Data included from
the applicant that may affect test results are marked with a triangle symbol “2 . Customer model name,
addresses, names, trademarks etc. are not considered data.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
This report cannot be reproduced except in full, without prior written approval of the Company.

This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0.

This report must not be used by the customer to claim product certification, approval, or endorsement by
A2LA, or any agency of the U.S. Government.

This report may contain data that are not covered by the accreditation scope and shall be marked with an
asterisk “¥k”.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to TIA/EIA-603-D 2010.

The test items were performed with the EUT operating at testing mode. The device operates on GSM Band
850/1900MHz(only supports GPRS/EDGE), WCDMA Band 2/4/5, and LTE band 2/4/5/7/13/17/25/26/41,

test was performed with channels as below table:

= Band Bandwidth Test Frequency(MHz)
requenc andas . .
a Y (MHz) Low Middle High
GPRS/EDGES50 0.25 824.2 836.6 848.8
GPRS/EDGE1900 0.25 1850.2 1880 1909.8
WCDMA Band 2 42 1852.4 1880 1907.6
WCDMA Band 4 42 17124 1732.6 1752.6
WCDMA Band 5 42 826.4 836.6 846.6
1.4 1850.7 1880 1909.3
3 18515 1880 19085
5 1852.5 1880 1907.5
LTE Band 2 10 1855 1880 1905
15 18575 1880 19025
20 1860 1880 1900
1.4 1710.7 1732.5 17543
3 17115 17325 17535
5 1712.5 17325 1752.5
LTE Band 4 10 1715 1732.5 1750
15 1717.5 1732.5 17475
20 1720 1732.5 1745
1.4 824.7 836.5 8433
3 825.5 836.5 847.5
LTE Band 5 3 826.5 836.5 846.5
10 829 836.5 844
B 2502.5 2535 2567.5
10 2505 2535 2565
LTE Band 7 5 25075 2535 2562.5
20 2510 2535 2560
1.4 699.7 707.5 7153
3 700.5 707.5 714.5
LTE Band 12 3 701.5 707.5 713.5
10 704 707.5 711
B 779.5 782 784.5
LTE Band 13 10 ; 732 ;
B 706.5 710 713.5
LTE Band 17 10 709 710 711
1.4 1850.7 1882.5 19143
3 1851.5 1882.5 1913.5
5 1852.5 18825 19125
LTE Band 25 10 1855 1882.5 1910
15 18575 18825 19075
20 1860 1882.5 1905
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Corp. (Dongguan)

Report No.: RXM191226052-00D

F Band Bandwidth Test Frequency(MHz)
requency Bands - -
quency (MHz) Low Middle High
1.4 814.7 831.5 848.3
3 815.5 831.5 847.5
LTE Band 26 5 816.5 831.5 846.5
10 819 831.5 844
15 821.5 831.5 841.5
5 2498.5 2593 2687.5
10 2501 2593 2685
LTE Band 41 15 2503.5 2593 2682.5
20 2506 2593 2680
Equipment Modifications
No modification was made to the EUT.
Support Equipment List and Details
Manufacturer Description Model Serial Number
R&S Universal Radio Communication Tester CMU200 106 891
R&S Wideband Radio Communication Tester CMW500 147473
Unknown ANTENNA Unknown /
Configuration of Test Setup
F_____________________I
i CMU200/ i
! CMWS500 i Antenna
EUT
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

Block Diagram of Test Setup

: CMW500/CMU200 |
EUT Antenna %

Non-Conductive Table
150 cm above Ground Plane

f 1.5 Meter I

\4

A
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
FCC§1.1310, §2.1093 RF Exposure Compliance
FCC§2.1046;
§22.913 (a); § 24.232 (c); RF Output Power Compliance
§27.50;§90.635
FCC§ 2.1047 Modulation Characteristics Not Applicable
FCC§ 2.1049; § 22.905
§ 22.917; § 24.238; §27.53 Occupied Bandwidth Compliance
§90.209
FCC§ 2.1051,
§22.917 (a); § 24.238 (a); Spurious Emissions at Antenna Terminal Compliance
§27.53;§90.691
FCC§ 2.1053
§ 22.917 (a); § 24.238 (a); Field Strength of Spurious Radiation Compliance
§27.53 ;§90.691
FCC§ 22.917 (a); § 24.238 (a); . .
§27.53:§90.691 Out of band emission, Band Edge Compliance
FCC§ 2.1055 .
§ 22.355; § 24.235; §27.54 Frequency stability vs. temperature Compliance
§90.213 Frequency stability vs. voltage
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

FCC §1.1310, §2.1093 - RF EXPOSURE

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result

Compliant, please refer to the SAR report: RXM191226052-20A.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E, Part 27 , Part 90 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (¢) & § 27.50&§90.635 - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and the
equipment must employ a means for limiting power to the minimum necessary for successful
communications.

According to §24.232 (d) Power measurements for transmissions by stations authorized under this section
may be made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (e) of this section. In both instances, equipment employed must be authorized in accordance
with the provisions of §24.51. In measuring transmissions in this band using an average power technique, the
peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

According to FCC §2.1046 and §27.50 (d), (4) Fixed, mobile, and portable (hand-held) stations operating in
the 1710-1755 MHz band and mobile and portable stations operating in the 1695-1710 MHz and 1755-1780
MHz bands are limited to 1 watt EIRP. Fixed stations operating in the 1710-1755 MHz band are limited to a

maximum antenna height of 10 meters above ground. Mobile and portable stations operating in these bands
must employ a means for limiting power to the minimum necessary for successful communications.

According to §27.50

(b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788 MHz, and 805-806
MHz bands are limited to 3 watts ERP.

(c) (10) Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-746 MHz band, and
fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

(d), (4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile
and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.
Fixed stations operating in the 1710-1755 MHz band are limited to a maximum antenna height of 10 meters
above ground. Mobile and portable stations operating in these bands must employ a means for limiting
power to the minimum necessary for successful communications.

(h),(2) Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts transmitter
output power.

According to §90.635

(b) The maximum output power of the transmitter for mobile stations is 100 watts (20 dBw).
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

Test Procedure
GSM/GPRS/EGPRS

Function: Menu select > GSM Mobile Station > GSM 850/1900
Press Connection control to choose the different menus
Press RESET > choose all the reset all settings
Connection Press Signal Off to turn off the signal and change settings
Network Support > GSM + GPRS or GSM + EGSM
Main Service > Packet Data
Service selection > Test Mode A — Auto Slot Config. off
MS Signal Press Slot Config Bottom on the right twice to select and change the number of time slots
and power setting

> Slot configuration > Uplink/Gamma

>33 dBm for GPRS 850

> 30 dBm for GPRS 1900

> 27 dBm for EGPRS 850

> 26 dBm for EGPRS 1900

BS Signal Enter the same channel number for TCH channel (test channel) and BCCH channel
Frequency Offset> + 0 Hz

Mode > BCCH and TCH

BCCH Level > -85 dBm (May need to adjust if link is not stable)

BCCH Channel > choose desire test channel [Enter the same channel number for TCH channel (test

channel) and BCCH channel]

Channel Type > Off

PO > 4 dB

Slot Config > Unchanged (if already set under MS signal)

TCH > choose desired test channel

Hopping > Off

Main Timeslot > 3

Network Coding Scheme > CS4 (GPRS) and MCS5 (EGPRS)

Bit Stream > 2E9-1 PSR Bit Stream

AF/RF Enter appropriate offsets for Ext. Att. Output and Ext. Att. Input
Connection Press Signal on to turn on the signal and change settings

WCDMA-Release 99

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification. The EUT has a nominal maximum output power of 24dBm (+1.7/-3.7).

Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
WCDMA
General Settings PozvlegrO gfﬁl;rol Algorithm2
Be/ pd 8/15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

WCDMA HSDPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSDPA | HSDPA HSDPA HSDPA
Subset 1 2 3 4
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
Power Control Algorithm Algorithm2
“é(e:rll)eﬁ? Be 215 1215 15/15 15/15
Settings pd 15/15 15/15 8/15 4/15
Bd (SF) 64
Be/ Bd 2/15 12/15 15/8 15/4
Bhs 4/15 24/15 30/15 30/15
MPR(dB) 0 0 0.5 0.5
DACK 8
DNAK 8
HSDPA beaQl — 8
Shecific Ack-Nack repetition 3
Settings factor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ fc 30/15
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

WCDMA HSUPA

The following tests were conducted according to the test requirements outlines in section 5.2 of the 3GPP
TS34.121-1 specification.

Mode HSUPA HSUPA HSUPA HSUPA HSUPA
Subset 1 2 3 4 5
Loopback Mode Test Mode 1
Rel99 RMC 12.2kbps RMC
HSDPA FRC H-Setl
HSUPA Test HSUPA Loopback
WCDMA P",:Vfggﬁ;’;g‘ﬂ Algorithm?
General Be 11/15 6/15 15/15 215 15/15
Settings Bd 15/15 15/15 9/15 15/15 0
Bec 209/225 12/15 30/15 2/15 5/15
Bc/ Bd 11/15 6/15 15/9 215 ;
Bhs 22/15 12/15 30/15 4/15 5/15
CM(dB) 1.0 3.0 2.0 3.0 1.0
MPR(dB) 0 2 1 2 0
DACK 8
DNAK 8
HSDPA DCQL__ 8
. Ack-Nack repetition
Specific £ 3
Settings actor
CQI Feedback 4ms
CQI Repetition Factor 2
Ahs=phs/ c 30/15
DE-DPCCH 6 8 8 5 7
DHARQ 0 0 0 0 0
AG Index 20 12 15 17 21
ETFCI 75 67 92 71 81
Associated Max UL
Data Rate kbps 242.1 174.9 482.8 205.8 308.9
E-TFCI 11 E E-TFCI E-TFCI 11 E
E-TFCI PO 4 11 E-TFCI PO 4
HSU-PA E-TFCI 67 E-TFCI E-TFCI 67
Specific E-TFCI PO 18 PO4 E-TFCI PO 18
Settings E-TFCI 71 E-TFCI E-TFCI 71
Reference E_FCls E-TFCI PO23 92 E-TFCI PO23
E-TFCI 75 E-TFCI E-TFCI 75
E-TFCI PO26 PO 18 E-TFCI PO26
E-TFCI 81 E-TFCI 81
E-TFCI PO 27 E-TFCI PO 27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

HSPA+
The following tests were conducted according to the test requirements in Table C.11.1.4 of 3GPP TS
34.121-1

Sub- Bs Ba Pus Beo Bed Bea CM MPR AG |E-TFCI| E-TFCI

test | (Note3) (Notet) (2xSF2) (2xSF4) (dB) (dB) | Index |(Note 5)| (boost)

{Note 4} {Note 4) (Note 2) | (Note 2} | (Note 4)
1 1 0 30/115 | 30/15 Pesl: 3015 Bead: 24/15 35 25 14 105 105
Beg2: 30115 Bead: 24/15

Note 1:  Aaci, Auack and Acg = 30115 with 3, =30115* /3.

Note 2: CM = 3.5 and the MPR is based on the relative CM difference, MPR = MAX(CM-1,0).

Note 3:  DPDCH is not configured, therefore the B, is set to 1 and s = 0 by default.

Note 4: (g can not be set directly; it is set by Absolute Grant Value.

Note 5. All the sub-tests require the UE to transmit 25F2+25F4 16QAM EDCH and they apply for UE using E-
DPDCH category 7. E-DCH TTl is set to 2ms TTl and E-DCH table index = 2. To support these E-DCH
configurations DPDCH is not allocated. The UE is signalled to use the extrapolation algorithm.

DC-HSDPA

The following tests were conducted according to the test requirements in Table C.8.1.12 of 3GPP TS

34.121-1

Table C.8.1.12: Fixed Reference Channel H-Set 12

Parameter Unit Value
Nominal Avg. Inf. Bit Rate kbps 60
Inter-TTI Distance TTl's 1
Number of HARQ Processes Proces 6
ses
Information Bit Payload ( Ny ) Bits 120
Number Code Blocks Blocks 1
Binary Channel Bits Per TTI Bits 960
Total Available SML's in UE SMLU's 19200
Number of SML's per HARQ Proc. SML's 3200
Coding Rate 0.15
Number of Physical Channel Codes Codes 1
Modulation QPSK
MNote 1.  The RMC is intended to be used for DC-HSDPA
mode and both cells shall transmit with identical
parameters as listed in the table.
Note 2. Maximum number of transmission is limited to 1, i.e,
retransmission is not allowed. The redundancy and
constellation version 0 shall be used.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE (FDD):

The following tests were conducted according to the test requirements in 3GPP TS36.101

The following tests were conducted according to the test requirements outlined in section 6.2 of the 3GPP
TS36.101 specification.

UE Power Class: 3 (23 + ZdBm ). The allowed Maximum Power Reduction (MPR) for the maximum cutput powsr
due to higher order modulation and transmit bandwidth configuration (resource blocks) is specified in Table 6.2.3-1
of the 3GPP TS36.101.

Table §.2.3-1: Maximum Power Reduction (MPR} for Power Class 3

Modulation Channel bandwidth / Transmission bandwidth (RB) MPR (B}
14 30 5 0 15 0
MHz MHz | MHz | MHz MHz MHz
CHPEE, =5 =4 =B 512 =16 =18 21
16 CAM <5 T <8 1z <16 518 i
16 OAM =5 =4 =8 =12 =16 =18 52

The allowed A-MPR values specified below in Table 6.2.4.-1 of 3GPP TS35.101 are in addition to the allowed MPR
requirements. All the measurements below were performed with A-MPR disabled, by using Metwork Signaling

Value of *NS_D1".

Table §.2.4-1; Additional M: 1 Power Red {A-MPR}
Matwark Requirements E-UTRA Band Chanrel Regaurces A-MPR [dB)
Slgnalling | (sub-clausel bandwigth | Blocks [(Nash
wvalue {MHz)
. 14,3, 5 10, .

ME_01 GE211 Toble 551 15 20 Table 561 A

k] =h =1

E =6 F3]

24,10, F, 25

ME_03 BE22 a5 a6 [ =6 =1

15 =8 £1

20 =10 51

[ EX] 51
ME_04 Ga222 41

10, 15, 20 Ses Table 6.2.4-4
ME_05 GEIIT 1 10,1520 =50 =1
ME_06 66223 12,13, 14,17 14,3510 | Table 561 na
[T FFE]
ME_0F 13 10 Tabla G2.4-2 | Toble 6.2.4-2
LR
MNE_08 N B 19 10, 15 = dd =3
= 4 =1
ME_08 GEIIA 3| 10,15 =E5 ¥
ME_10 0 15, 20 Table 24-3 | Table 62 43
ME_11 66231 ol 14,3 5 10 | Table624-5 | Tabk 5.2.4-5
ME_ a2
Nato 1 o0 ko tha lowar block of Band L0 [ e in 1he 2000-H010 MHz region.
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Report No.: RXM191226052-00D

LTE(TDD):

Table 4.2-1: Configuration of special subframe (lengths of DWPTSIGP/UpPTS).

Namal cyclic prefix in downlink

Extended cyclic prefix in downlink

Special subframe DwPTS UpPTS

DwPTS

UpPTS

cenfiguration Mormal cyclic prefix Extended cyclic

in_uplink prefi in uplink

MWamal cyelic
prefix in uplink

Extended cyclic
preficin uplink

0 6592 -

7680 T,

_L
&
=1
Z

20480-T,

2192.T, 2560-T,

23040-T,

25600-T,

21927,

2560-T,

7680 -T,

20480-T,

230407,

4384.T, 5120-7,

12Z800-T,

4384 T,

51207,

=20 - T - I O O P
G| oo
=1| A
EE: .
Bl Nl ol e | Pl o | o B P |l P |

Table 4.2-2: Uplink-downlink configurations.

Uplink -downlink Downlink-ta- Subframe number

configuration Uplink Switch-

point periodicity “ 8

Sms

5ms

Sms

10 ms

10 ms

10 ms

oo e [t | B2 = | =
oooooo|o| &
O (oo | O (0m (o fomfom| —
Lol ol ol ol [ ]
[l ol ) ) ) ) ) B
c|looco|o|=
oogoo|o|lo
w|O|C O || om| o

Sms

Cc|oololc|c|S| -

Cc|loooo|c|c| e

oooooo|s| w

Calculated Duty Cycle

Uplink- Downlink-to- Subframe Number

Daowrlink Uplink Switch-
Configuration point Periodicity

-

Calculated
Duty Cyche (%)

5ms

63.33

5ms

43.33

5ms

23.33

10 ms

31.67

10 ms

2187

10 ms

11.67

o|ooeooo e

cle|EE|IEE|E]| =

cjoic|co|c|c| w

[==3 520 By L) | 6 By L)
Ll LR L) (e (] L9 L)
c|logEe o] &
oo o] e
w22 |0 | ||| &

5 ms

Cl|looo|c|c|c] =

c|ooooc|c| e

ojooo|o|o(c| =

53.33

Calculated Duty Cycle = Extended cyclic prefixin uplink x (T x #of S + #of U

Example for Calculated Duty Cycle for Uplink-Downlink Confiquration 0:
Calculated Duty Cyecle = 5120 x [1/(15000 x 2048]] x 2 + 6ms =63.33%
where

T, = 1/{15000 x 2048) seconds

Radiated method:

ANSI/TIA-603-D section 2.2.17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Test Equipment List and Details

. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S EMI Test Receiver ESR3 102453 2019-06-26 2020-06-26
Sunol Sciences Antenna JB3 A060611-1 2017-11-10 2020-11-10
EMCO Adjustable Dipole 3121C 9109-753 N/A N/A
Antenna
Unknown Coacxial Cable C-NJNIJ-50 C-0400-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-0075-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-1400-01 2019-05-06 2020-05-06
Agilent Spectrum Analyzer E4440A SG43360054 2019-05-09 2020-05-09
TDK RF Horn Antenna HRN-0118 130 084 2018-10-12 2021-10-12
ETS-Lindgren Horn Antenna 3115 000 527 35 2018-10-12 2021-10-12
Unknown Coaxial Cable C-SJSJ-50 C-0800-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNJ-50 C-0200-02 2019-09-05 2020-09-05
Universal Radio
R&S Communication CMU200 106 891 2019-12-14 2020-12-14
Tester
Wideband Radio
R&S Communication CMW500 147473 2019-08-03 2020-08-03
Tester
Agilent Signal Generator E8247C MY43321350 2019-12-10 2020-12-10
Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Test Items: Radiation Radiation Conducted
Below 1GHz | Above 1GHz | Output Power
Temperature: 23.1°C 25°C 25.8°C
Hf;i’:‘;l‘tvye 41% 47% 61 %
ATM Pressure: 101.9 kPa 101.9 kPa 101.8 kPa
Tester: Vern Shen FelixWang Lily Xie
Test Date: | 2020-01-16 2020-01-16 2020-01-06
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Conducted Output Power

Cellular Band & PCS Band
Conducted Peak Output Power Conducted Peak Output Power
(dBm) (dBm)
Band Channel EGPRS 1 | EGPRS 2 | EGPRS 3 | EGPRS 4
No. GPRS 1 GPRS 2 GPRS 3 GPRS 4 it ittt uplink uplink
TX Slot TX Slots | TX Slots | TX Slots slot slots slots slots
128 32.27 32.01 31.25 28.94 26.25 26.12 24.94 22.86
Cellular 190 32.31 32.04 31.24 29.01 26.23 26.14 24.94 22.83
251 32.31 32.16 31.13 28.93 26.19 26.03 24.87 22.75
512 30.13 30.05 29.96 29.86 26.29 26.19 26.07 25.83
PCS 661 30.13 30.07 29.99 29.91 26.21 26.03 25.88 25.77
810 29.91 29.88 29.79 29.71 26.12 25.94 25.81 25.64
WCDMA Band 11
Low Channel Middle Channel High Channel
Mode S3GPP Ave. PAR Ave. PAR Ave. PAR
ub Test Power (dB) Power (dB) Power (dB)
(dBm) (dBm) (dBm)
Rel 99 1 23.56 2.76 23.57 2.56 23.51 2.60
1 21.63 5.84 21.54 2.92 21.31 5.12
2 21.25 5.47 21.70 2.49 21.41 5.19
HSDPA 3 21.45 5.38 21.28 2.42 21.60 5.09
4 21.31 5.21 21.32 2.62 21.34 5.34
1 21.98 4.48 21.68 4.20 21.44 6.00
2 22.09 4.84 21.82 4.86 21.53 5.67
HSUPA 3 21.47 478 21.26 4.20 21.90 5.99
4 21.90 4.62 21.72 4.65 21.63 5.74
5 21.74 425 21.95 4.48 21.75 6.39
1 21.74 4.51 21.93 4.58 21.48 5.95
2 22.11 4.39 21.50 4.42 21.75 6.08
DC-HSDPA 3 21.60 4.64 21.48 4.55 21.54 6.22
4 21.88 4.16 21.58 4.16 21.76 6.19
HSPA+
(16QAM) 1 21.52 4.55 21.99 4.90 21.59 6.05
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

WCDMA Band IV
Low Channel Middle Channel High Channel
Mode 3GPP Ave. PAR Ave. PAR Ave. PAR
Sub Test Power (dB) Power (dB) Power (dB)
(dBm) (dBm) (dBm)
Rel 99 1 23.01 2.84 23.08 2.64 23.19 2.56
1 21.09 3.04 21.22 3.68 21.32 3.04
2 20.58 2.54 20.61 3.30 20.86 3.50
HSDPA 3 20.59 2.48 20.11 2.87 21.01 3.32
4 20.31 2.49 20.26 2.67 21.15 3.04
1 21.05 4.72 21.35 5.96 21.53 4.12
2 20.20 4.79 20.52 6.07 20.80 3.63
HSUPA 3 20.35 4.58 20.44 5.81 20.81 3.92
4 20.13 4.82 20.37 6.12 20.31 4.10
5 19.82 4.13 19.97 6.10 19.98 4.21
1 21.00 3.67 21.05 3.79 20.47 3.72
2 21.04 4.34 20.85 4.09 21.08 4.19
DC-HSDPA 3 20.57 4.21 21.15 3.89 21.10 3.79
4 20.71 3.91 20.46 4.28 20.97 3.76
HSPA+
(16Q0AM) 1 19.24 4.46 20.11 5.72 20.11 4.24
WCDMA Band V
Low Channel Middle Channel High Channel
Mode 3GPP Ave. PAR Ave. PAR Ave. PAR
Sub Test Power (dB) Power (dB) Power (dB)
(dBm) (dBm) (dBm)
Rel 99 1 23.11 2.52 23.36 3.24 23.18 3.20
1 21.23 3.52 20.96 3.52 21.12 5.16
2 21.04 3.15 20.67 2.73 21.24 5.28
HSDPA 3 20.67 2.69 21.15 2.96 21.17 5.18
4 20.67 3.35 20.81 2.78 20.93 4.90
1 21.65 5.24 21.38 6.72 21.05 5.24
2 21.33 5.28 20.93 6.29 20.92 4.66
HSUPA 3 21.23 4.98 21.00 6.38 20.75 5.32
4 20.80 5.38 20.71 6.88 21.03 5.26
5 21.26 4.94 20.79 6.60 21.22 5.29
1 21.28 4.70 21.32 6.35 21.17 5.20
2 21.01 5.24 20.96 6.85 20.98 5.13
DC-HSDPA 3 20.83 5.05 21.25 6.39 21.30 5.30
4 20.85 4.73 21.25 6.39 20.68 5.15
HSPA+
(16Q0AM) 1 21.38 5.27 21.29 6.18 21.32 5.25
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LTE Band 2
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RB1#0 22.27 22.03 22.38

RBI1#3 22.27 22.44 22.36

RB1#5 22.18 22.19 22.33

QPSK RB3#0 22.27 22.23 22.58

RB3#3 22.30 22.28 22.57

RB6#0 21.33 21.05 21.41

1.4MHz RB1#0 21.66 20.68 21.56
RBI1#3 21.45 20.65 21.51

RBI1#5 21.55 20.57 21.50

16QAM RB3#0 21.07 20.97 21.40

RB3#3 21.26 20.90 21.53

RB6#0 20.12 20.08 20.29

RB1#0 22.40 22.03 22.43

RBI1#8 22.19 22.29 22.31

RBI1#14 22.31 22.41 22.33

QPSK RB6#0 21.34 21.19 21.42

RB6#9 21.34 21.15 21.40

RB15#0 21.41 21.09 21.44

3MHz RBI#0 21.59 21.15 21.50
RB1#8 21.51 21.04 21.36

RBI1#14 21.69 21.45 21.41

16QAM RB6#0 20.23 20.01 20.25

RB6#9 20.27 19.89 20.42

RBI15#0 20.23 19.93 20.36

RBI1#0 22.25 22.24 22.17

RBI1#13 22.25 22.38 22.19

RB1#24 2191 22.30 22.36

QPSK RBI15#0 21.32 21.20 21.40

RB15#10 21.27 21.25 21.40

RB25#0 21.26 21.10 21.35

SMHz RB1#0 21.17 21.40 21.02
RBI1#13 21.20 20.85 21.38

RB1#24 20.87 20.79 21.40

16QAM RBI15#0 20.12 19.88 20.05

RBI15#10 19.97 20.04 20.39

RB25#0 20.16 20.06 20.24
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RB1#0 22.40 22.20 22.39
RB1#25 2235 22.39 22.38

RB1#49 22.05 22.19 2222

QPSK RB25#0 21.32 2132 21.35

RB25#25 2134 21.22 2139

RB50#0 2132 21.17 21.35

10MHz RB1#0 21.47 21.46 21.45
RB1#25 21.36 22.05 21.35

RB1#49 2124 22.19 2129

16QAM RB25#0 20.19 20.02 20.32

RB25#25 20.09 20.19 2026

RB50#0 2024 20.16 20.23

RB1#0 2227 22.35 22.33

RB1#38 22.14 2223 22.24

RB1#74 22.16 22.15 2235

QPSK RB36#0 21.25 2121 21.40

RB36#39 2127 21.23 21.24

RB75#0 21.18 2121 2130

1SMHz RBI1#0 21.65 21.82 21.63
RB1#38 21.28 21.98 21.02

RB1#74 21.45 22.26 21.69

16QAM RB36#0 2033 20.03 2036

RB36#39 2024 20.20 20.31

RB75#0 20.05 2029 20.28

RBI#0 22.59 22.36 22.28

RB1#50 22.36 22.55 2225

RBI1#99 22.43 2231 22.20

QPSK RB50#0 21.30 21.46 21.41

RB50#50 2124 2126 2125

RB100#0 21.28 21.20 21.44

20MHz RB1#0 21.82 21.94 21.96
RB1#50 21.51 21.85 21.79

RB1#99 20.99 2171 21.71

16QAM RB50#0 20.23 20.35 20.10

RB50#50 20.18 20.11 20.06

RB100#0 20.25 20.20 20.30
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LTE Band 4
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RBI1#0 22.80 22.97 22.51

RB1#3 22.86 23.03 22.76

RB1#5 23.13 23.00 22.72

QPSK RB3#0 22.95 23.00 22.80

RB3#3 22.94 22.88 22.80

RB6#0 21.92 21.98 21.84

1.4MHz RB1#0 22.02 22.34 21.60
RB1#3 21.99 22.37 21.87

RB1#5 22.31 22.30 21.85

16QAM RB3#0 22.35 22.41 21.64

RB3#3 22.34 22.32 21.62

RB6#0 21.02 21.29 20.72

RBI1#0 22.83 22.94 22.85

RB1#8 22.62 22.81 22.55

RB1#14 22.63 22.91 22.72

QPSK RB6#0 21.95 21.98 21.89

RB6#9 21.81 22.04 21.90

RB15#0 21.83 21.97 21.87

3MHz RBI1#0 22.28 22.37 21.46
RB1#8 22.09 22.19 21.28

RB1#14 21.97 22.36 21.25

16QAM RB6#0 20.97 21.07 20.86

RB6#9 20.85 21.05 20.96

RB15#0 20.86 21.21 21.00

RBI1#0 22.66 22.53 22.71

RB1#13 22.63 22.45 22.80

RB1#24 22.59 22.63 22.75

QPSK RB15#0 21.81 21.98 21.96

RB15#10 21.78 21.86 21.87

RB25#0 21.81 21.97 21.93

SMHz RB1#0 21.93 21.56 22.04
RB1#13 21.68 20.95 22.17

RB1#24 21.76 20.98 21.99

16QAM RB15#0 20.73 20.88 20.65

RB15#10 20.69 20.86 20.65

RB25#0 20.71 20.98 20.91
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RBI1#0 22.94 23.01 22.88

RB1#25 22.84 23.01 22.90

RB1#49 22.75 22.83 22.69

QPSK RB25#0 21.95 21.99 22.06
RB25#25 21.78 21.90 21.99

RB50#0 21.93 22.00 21.99

10MHz RBI1#0 22.37 22.49 22.08
RB1#25 22.06 22.84 22.08

RB1#49 21.95 22.36 21.94

16QAM RB25#0 20.94 21.07 21.14
RB25#25 20.78 20.88 21.08

RB50#0 20.88 20.98 20.95

RB1#0 22.95 23.03 23.02

RBI1#38 22.65 22.95 22.67

RBI1#74 22.87 2291 22.87

QPSK RB36#0 21.98 22.13 22.01
RB36#39 21.89 21.96 21.95

RB75#0 21.94 22.04 21.97

15SMHz RBI1#0 22.35 22.22 22.43
RB1#38 21.86 22.17 22.05

RB1#74 21.91 22.53 22.14

16QAM RB36#0 20.87 21.12 21.00
RB36#39 20.78 20.95 20.87

RB75#0 20.83 20.95 21.06

RBI1#0 22.75 22.56 22.67

RBI1#50 22.74 22.56 22.62

RBI1#99 22.69 22.66 22.33

QPSK RB50#0 21.66 21.82 21.76
RB50#50 21.67 21.63 21.68

RB100#0 21.63 21.73 21.76

20MHz RBI#0 21.98 21.85 22.25
RB1#50 22.02 22.02 22.17

RB1#99 21.91 21.88 21.94

16QAM RB50#0 20.78 20.75 20.71
RB50#50 20.72 20.56 20.65

RB100#0 20.73 20.78 20.68
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LTE Band 5
Middle High
ngl:(zi‘:vlil;:h Modulation Resiol:;czfl;;::k LO“(’ d%l:::;l e Channel Channel
(dBm) (dBm)
RBI1#0 22.95 23.16 23.34
RB1#3 22.92 23.32 23.13
RB1#5 23.21 23.26 23.11
QPSK RB3#0 23.35 23.30 23.35
RB3#3 23.30 23.32 23.19
RB6#0 22.31 22.36 22.34
1.4MHz RBI1#0 22.67 22.11 22.35
RBI1#3 22.66 22.27 22.23
RB1#5 22.77 22.26 22.05
16QAM RB3#0 22.32 22.38 22.06
RB3#3 22.11 22.19 21.97
RB6#0 21.39 21.32 20.98
RBI1#0 22.46 23.42 23.48
RB1#8 23.28 23.33 23.63
RB1#14 23.23 23.26 23.59
QPSK RB6#0 22.56 22.56 22.64
RB6#9 22.44 22.53 22.60
RB15#0 22.51 22.53 22.70
3MHz RBI#0 22.03 2246 2276
RB1#8 22.81 22.17 22.82
RB1#14 22.83 22.05 22.88
16QAM RB6#0 21.82 21.47 21.53
RB6#9 21.81 21.53 21.73
RBI15#0 21.78 21.63 21.72
RBI1#0 22.84 23.00 23.29
RB1#13 22.86 22.81 23.17
RB1#24 22.89 23.26 23.23
QPSK RB15#0 22.08 22.22 22.37
RB15#10 22.17 22.18 22.40
RB25#0 22.20 22.21 22.36
SMHz RBI1#0 21.82 22.39 22.30
RB1#13 21.38 21.90 22.19
RB1#24 21.26 22.35 22.07
16QAM RB15#0 21.15 21.22 21.13
RB15#10 21.21 20.99 21.23
RB25#0 21.20 21.04 21.26
RBI1#0 23.09 23.07 23.20
RB1#25 23.27 23.16 23.50
RB1#49 23.16 23.02 23.30
QPSK RB25#0 22.29 22.26 22.37
RB25#25 22.27 22.24 22.41
RB50#0 22.27 22.24 22.43
10MHz RBI1#0 22.45 22.10 22.60
RBI1#25 23.13 22.08 22.48
RB1#49 23.03 21.82 22.59
16QAM RB25#0 21.32 21.47 21.39
RB25#25 21.28 21.28 21.31
RB50#0 21.29 21.30 21.41
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LTE Band 7
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RBI1#0 22.19 21.59 20.72

RBI1#13 22.07 21.28 20.39

RBI1#24 22.35 21.60 20.57

QPSK RBI15#0 21.80 21.30 20.49

RB15#10 21.73 21.32 20.42

RB25#0 21.66 21.33 20.46

SMHz RB1#0 21.02 2091 19.87
RB1#13 21.00 20.66 19.56

RBI1#24 21.34 20.98 19.74

16QAM RBI15#0 20.92 20.44 19.68

RBI15#10 20.86 20.47 19.62

RB25#0 2091 20.50 19.65

RBI1#0 21.43 20.84 20.25

RBI1#25 22.07 21.11 20.26

RBI1#49 21.81 2091 19.78

QPSK RB25#0 21.85 21.03 20.32

RB25#25 21.86 21.10 20.10

RB50#0 21.85 21.06 20.21

10MHz RB1#0 21.01 20.08 19.36
RB1#25 21.70 20.39 19.41

RB1#49 21.43 20.18 18.93

16QAM RB25#0 21.01 20.24 19.59

RB25#25 20.84 20.29 19.36

RB50#0 20.80 20.25 19.42

RBI1#0 21.79 21.10 21.07

RBI1#38 22.04 20.90 20.18

RBI1#74 21.98 21.38 20.15

QPSK RB36#0 21.93 21.01 20.67

RB36#39 21.82 21.18 20.18

RB75#0 21.84 21.07 20.41

1SMHz RBI1#0 21.37 20.33 20.60
RB1#38 21.65 20.17 19.76

RBI1#74 21.62 20.66 19.72

16QAM RB36#0 20.83 20.22 19.85

RB36#39 20.71 20.38 19.36

RB75#0 20.72 20.30 19.60

RBI1#0 21.43 20.84 21.05

RBI1#50 22.04 20.96 20.29

RBI1#99 21.09 21.13 19.71

QPSK RB50#0 21.86 20.86 20.80

RB50#50 21.67 21.08 20.02

RB100#0 21.76 20.97 20.44

20MHz RBI1#0 20.76 20.16 20.75
RB1#50 21.43 20.31 20.03

RBI1#99 20.49 20.45 19.44

16QAM RB50#0 20.99 20.07 20.00

RB50#50 20.71 20.27 19.21

RB100#0 20.76 20.20 19.64
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 12
Middle High
ngl:(zi‘:vlil;:h Modulation Resiol:;czfl;;::k LO“(’ d%l:::;l e Channel Channel
(dBm) (dBm)
RB1#0 23.02 23.10 22.98
RBI1#3 23.35 23.23 23.33
RBI1#5 23.23 23.23 23.22
QPSK RB3#0 23.13 23.20 23.06
RB3#3 23.13 23.42 23.28
RB6#0 22.22 22.33 22.25
1.4MHz RBI1#0 22.29 22.46 21.87
RB1#3 22.51 22.54 21.95
RBI1#5 22.41 23.09 22.07
16QAM RB3#0 22.37 22.05 22.05
RB3#3 22.30 22.09 22.04
RB6#0 21.29 21.03 21.20
RB1#0 23.14 23.20 23.02
RB1#8 23.04 23.43 23.04
RB1#14 22.98 23.50 23.12
QPSK RB6#0 22.21 22.31 22.19
RB6#9 22.17 22.22 22.22
RBI15#0 22.29 22.26 22.31
3MHz RB1#0 22.29 22.74 22.19
RB1#8 22.28 23.08 21.65
RBI1#14 22.33 23.04 21.76
16QAM RB6#0 21.17 21.39 21.36
RB6#9 21.13 21.59 21.14
RB15#0 21.20 21.36 21.31
RB1#0 22.94 23.34 22.89
RB1#13 22.92 23.29 22.85
RBI1#24 22.95 23.33 23.09
QPSK RB15#0 22.21 22.22 22.16
RBI15#10 22.25 22.28 22.15
RB25#0 22.14 22.25 22.08
SMHz RB1#0 21.85 22.46 22.01
RBI#13 21.35 22.42 20.98
RBI1#24 21.13 2191 20.90
16QAM RBI15#0 21.20 20.97 21.27
RBI15#10 21.08 21.00 20.98
RB25#0 21.18 21.00 20.95
RB1#0 22.98 22.98 23.13
RBI1#25 23.27 23.50 23.29
RB1#49 23.39 22.92 23.21
QPSK RB25#0 22.15 22.29 22.34
RB25#25 22.27 22.18 22.19
RB50#0 22.21 22.22 22.21
10MHz RB1#0 2232 22.57 22.30
RBI1#25 22.50 23.07 22.23
RBI1#49 22.33 22.95 21.85
16QAM RB25#0 21.09 21.10 21.36
RB25#25 21.29 21.18 21.26
RB50#0 21.17 21.39 21.23
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 13
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RBI1#0 2291 23.17 23.20

RBI1#13 23.00 23.11 23.18

RB1#24 23.33 23.28 23.36

QPSK RBI15#0 22.37 22.38 22.35

RBI15#10 22.39 22.30 22.33

RB25#0 22.42 22.37 22.27

SMHz RB1#0 21.94 22.36 22.19

RBI1#13 21.31 21.97 21.04

RB1#24 21.48 21.84 22.11

16QAM RB15#0 21.25 21.30 21.12

RB15#10 21.31 21.06 21.03

RB25#0 21.32 21.13 21.19
RB1#0 / 23.42 /
RB1#25 / 23.33 /
RBI1#49 / 22.98 /
QPSK RB25#0 / 22.29 /
RB25#25 / 22.33 /
RB50#0 / 22.32 /
10MHz RBI#0 / 22.74 /
RB1#25 / 23.02 /
RB1#49 / 22.26 /
16QAM RB25#0 / 21.19 /
RB25#25 / 21.26 /
RB50#0 / 21.34 /
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Report No.: RXM191226052-00D

LTE Band 17
Channel . Resource Block Low Channel sirifle Lhg
Bandwidth Modulation & RB offset (dBm) Channel Channel

(dBm) (dBm)

RBI1#0 22.73 23.20 23.05

RB1#13 22.92 23.27 23.13

RB1#24 23.02 23.57 22.85

QPSK RB15#0 22.27 22.29 22.31

RBI15#10 22.29 22.31 22.24

RB25#0 22.20 22.28 22.24

SMHz RBI1#0 21.76 22.07 21.86
RB1#13 21.35 21.67 21.08

RB1#24 21.20 22.43 20.88

16QAM RB15#0 20.99 21.06 21.43

RB15#10 21.10 21.25 20.97

RB25#0 21.34 21.06 21.21

RBI1#0 23.27 23.42 23.27

RB1#25 23.52 23.33 23.34

RB1#49 23.29 22.98 23.14

QPSK RB25#0 22.30 22.29 22.36

RB25#25 22.40 22.33 22.32

RB50#0 22.33 22.32 22.37

10MHz RBI1#0 22.64 22.74 21.94
RB1#25 22.47 23.02 22.39

RB1#49 22.43 22.26 21.72

16QAM RB25#0 21.23 21.19 21.30

RB25#25 21.28 21.26 21.33

RB50#0 21.23 21.34 21.21
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 25
Middle High
ngl:(zi‘:vlil;:h Modulation Resiol:;czfl;;::k LO“(’ d%l:::;l nel Channel Channel

(dBm) (dBm)

RBI#0 22.23 22.06 22.49

RBI#3 22.19 2228 2248

RB1#5 22.20 22.04 2233

QPSK RB3#0 22.41 2201 2253
RB3#3 22.44 2221 2247

RB6#0 21.24 21.29 21.45

1.4MHz RBI#0 21.59 21.06 21.71
RBI#3 21.83 21.07 21.58

RB1#5 21.80 20.69 21.46

16QAM RB3#0 21.48 21.01 21.58
RB3#3 21.22 21.05 21.55

RB6#0 20.49 20.14 20.13

RBI#0 22.49 22.26 2238

RBI#8 22.50 2222 2251

RB1#14 22.56 2220 243

QPSK RB6#0 2131 21.14 21.37
RB6#9 21.44 21.23 21.46

RB15#0 21.40 2127 21.40

3MHz RBI#0 21.34 21.97 21.52
RB1#8 21.36 22.03 21.39

RBI1#14 21.30 22.12 21.41

16QAM RB6#0 20.36 20.12 20.58
RB6#9 20.18 20.53 20.61

RB15#0 20.45 20.01 20.60

RBI#0 2221 22.16 22.52

RBI#13 22.03 2213 22.52

RB1#24 22.11 2227 22.14

QPSK RB15#0 21.46 21.20 21.34
RB15#10 21.41 21.26 21.33

RB25#0 21.17 21.17 2137

SMHz RBI#0 20.95 21.43 21.35
RBI#13 20.99 21.42 21.27

RB1#24 20.92 2137 21.33

16QAM RB15#0 20.46 19.96 20.42
RB15#10 20.30 20.03 20.52

RB25#0 20.34 20.03 20.44

RBI#0 22.44 22.12 2217

RB1#25 22.54 2235 22.39

RB1#49 22.40 2235 22.50

QPSK RB25#0 21.43 21.44 21.39
RB25#25 21.33 21.30 2138

RB50#0 2137 21.36 21.36

10MHz RBI#0 21.71 21.53 21.05
RB1#25 21.57 22.08 21.12

RB1#49 2131 21.80 20.84

16QAM RB25#0 20.37 20.12 20.39
RB25#25 20.37 20.37 20.45

RB5040 20.24 20.29 20.25
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Middle High
BCh:m.l;:h Modulation Rzolg;czflgslgtc . LOVZ d%l::;l ol Channel Channel
angwr (dBm) (dBm)
RB1#0 22.38 22.26 22.50
RB1#38 22.38 22.14 22.16
RBI1#74 22.38 22.39 22.67
QPSK RB36#0 21.38 21.24 21.43
RB36#39 21.40 21.28 21.41
RB75#0 21.35 21.22 21.40
ISMHz RBI1#0 21.57 21.64 21.63
RB1#38 21.47 22.03 21.46
RBI1#74 21.38 22.22 21.59
16QAM RB36#0 20.31 20.24 20.40
RB36#39 20.31 20.28 20.46
RB75#0 20.25 20.33 20.41
RB1#0 22.54 22.30 22.38
RBI1#50 22.61 22.65 22.45
RB1#99 22.43 22.36 22.63
QPSK RB50#0 21.54 21.39 21.43
RB50#50 21.33 21.25 21.32
RB100#0 21.40 21.33 21.43
20MHz RB1#0 21.77 21.49 21.61
RBI1#50 21.44 21.75 21.52
RBI1#99 21.11 21.93 21.62
16QAM RB50#0 20.66 20.27 20.36
RB50#50 20.38 20.32 20.25
RB100#0 20.48 20.16 20.31
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 26
Middle High
ngl:(zi‘:vlil;:h Modulation Resiol:;czfl;;::k LO“(’ d%l:::;l ol Channel Channel

(dBm) (dBm)

RBI#0 23.18 23.38 23.57

RBI1#3 23.38 23.45 23.36

RBI1#5 23.33 23.48 23.54

QPSK RB3#0 23.38 23.58 23.92
RB3#3 23.43 23.44 23.61

RB6#0 2245 2241 22.62

1.4MHz RBI#0 2221 22.04 22.89
RBI#3 2228 2213 2281

RB1#5 2226 2217 23.04

16QAM RB3#0 22.40 22.08 22.79
RB3#3 22.35 2201 22.56

RB6#0 21.35 21.08 21.96

RBI#0 23.40 23.34 23.59

RBI#8 2325 23.28 23.41

RBI#14 23.45 23.46 23.58

QPSK RB6#0 22.46 22.46 22.60
RB6#9 22.50 22.50 22.68

RB15#0 22.47 22.50 2275

3MHz RBI#0 2328 22.50 22.68
RBI#8 22.47 22.47 22.08

RBI#14 22.50 22.39 2217

16QAM RB6#0 21.31 21.22 22.02
RB6#9 21.30 21.17 21.76

RB15#0 21.29 21.27 2201

RBI#0 23.24 23.01 23.43

RBI#13 23.24 23.19 23.46

RB1#24 23.02 23.54 23.44

QPSK RB15#0 22.47 22.47 22.69
RBI15#10 2245 2251 2261

RB25#0 22.49 22.42 22.69

SMHz RBI#0 22.18 2251 22.41
RBI#13 22.08 22.48 22.52

RB1#24 21.59 22.19 2233

16QAM RB15#0 21.45 21.35 21.69
RBI15#10 2121 21.33 21.36

RB25#0 21.44 21.42 21.58

RBI#0 23.48 23.19 23.46

RBI1#25 23.46 23.67 23.66

RB1#49 23.40 23.30 23.49

QPSK RB25#0 22.50 22.41 22.49
RB25#25 22.54 22.44 22.68

RB50#0 22.44 22.48 22.62

10MHz RBI#0 2251 2278 22.46
RBI#25 22.62 23.26 22.54

RB1#49 22.67 22.94 2235

16QAM RB25#0 21.51 21.25 21.72
RB25#25 21.46 21.40 21.74

RB50#0 21.44 21.41 21.48
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Middle High
BCh:m.l;:h Modulation Resiol:;;czfl;:;): . LOVZ d%l::;l ol Channel Channel
angwr (dBm) (dBm)
RB1#0 22.59 23.53 23.60
RB1#38 23.51 23.53 23.50
RBI1#74 23.58 23.56 23.90
QPSK RB36#0 22.76 22.69 22.77
RB36#39 22.59 22.70 22.83
RB75#0 22.76 22.72 22.72
ISMHz RBI1#0 22.89 22.85 22.90
RB1#38 22.94 22.90 22.69
RBI1#74 22.94 22.92 23.00
16QAM RB36#0 21.73 21.59 21.70
RB36#39 21.60 21.56 21.78
RB75#0 21.74 21.57 21.72
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 41
Resource Middle High
Bgll:;:v]il(::h Modulation Block & RB L"Vz d%':::;‘“e' Channel Channel
offset (dBm) (dBm)
RB1#0 22.60 22.43 20.90
RBI#13 22.64 2274 2041
RB1#24 2244 22.95 2041
QPSK RB15%0 21.54 21.70 20.68
RB15#10 21.60 21.75 2047
RB25#0 21.57 21.82 20.59
SMHz RB1#0 21.50 2112 20.03
RBI#13 21.89 2133 19.58
RB1#24 2178 2112 19.54
16QAM RB15#0 20.39 20.50 19.77
RB15#10 2038 20.53 19.59
RB25#0 20.50 20.69 19.73
RB1#0 22.42 2244 20,61
RB1#25 2247 22.79 20.66
RB1#49 22.44 22.44 19.72
QPSK RB25#0 21.65 21.76 20.79
RB25#25 21.64 2181 2036
RB50#0 21.62 21.87 20.58
10MHz RBI#0 21.30 2135 19.82
RB1#25 2138 21.78 19.89
RB1#49 21.26 2144 18.95
16QAM RB25#0 20.42 20.50 19.90
RB25#25 20.58 20.58 19.49
RB50#0 20.46 20.63 19.69
RBI#0 22.68 22.79 2141
RB1#38 22.49 22.68 20.72
RB1#74 23.04 22.88 20.18
QPSK RB36#0 21.67 21.75 2117
RB36#39 2157 2181 20.59
RB75#0 2157 21.79 20.90
1SMHz RB1#0 21.69 2171 20.68
RB1#38 2118 21.63 20.01
RBI#74 21.68 21.86 19.50
16QAM RB36#0 20.65 20.81 2032
RB36#39 20.58 2071 19.75
RB75#0 20.55 2071 20.01
RB1#0 22.45 2233 21.28
RB1#50 22.75 22.68 21.01
RB1#99 274 22.54 19.84
QPSK RB50#0 21.67 21.89 21.20
RB50#50 21.79 21.80 20.53
RB100#0 21.75 21.89 20.92
20MHz RBI#0 21.71 2135 20.59
RB1#50 21.73 21.76 2034
RB1#99 21.89 21.62 19.18
16QAM RB50#0 20.66 2087 2031
RB50#50 20.75 2091 19.64
RB100#0 20.77 20.64 20.02
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

PAR, Band 2
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 3.92 3.40 3.92 13
QPSK 100 RB 20 MHz 528 5.00 4.96 13
1 RB 4.92 4.60 4.48 13
16QAM 100 RB 20 MHz 6.36 592 5.88 13
PAR, Band 4
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 436 3.88 424 13
QPSK 100 RB 20 MHz 528 5.00 520 13
1 RB 528 4.76 524 13
16QAM 100 RB 20 MHz 6.28 592 6.12 13
PAR, Band 5
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
u Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 3.36 4.64 3.88 13
QPSK 50 RB 10 MHz 536 536 5.40 13
1 RB 4.48 5.56 4.84 13
16QAM 50 RB 10 MHz 6.12 6.32 6.28 13
PAR, Band 7
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
est Alocuiatio Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.08 4.64 4.76 13
QPSK 100 RB 20 MHz 5.12 532 536 13
1 RB 5.00 5.56 572 13
16QAM 100 RB 20 MHz 6.08 6.28 6.40 13
PAR, LTE Band 12
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
est Afocuiatio Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 420 3.84 4.60 13
QPSK 50 RB 10 MHz 5.44 5.44 5.04 13
1 RB 5.16 472 572 13
16QAM 50 RB 10 MHz 6.28 6.48 6.00 13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

PAR, LTE Band 13

Middle
. Channel Limit
Test Modulation Bandwidth Channel (dB)
(dB)
1 RB 4.04 13
QPSK 50 RB 10 MHz 532 13
1 RB 5.12 13
16QAM 50 RB 10 MHz 6.32 13
PAR, LTE Band 17
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.08 4.32 4.56 13
QPSK 50 RB 10 MHz 5.20 5.08 4.96 13
1 RB 5.04 5.40 5.44 13
16QAM 50 RB 10 MHz 6.20 6.08 6.00 13
PAR, LTE Band 25
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
u Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 3.72 3.48 3.28 13
QPSK 100 RB 20 MHz 524 5.00 5.48 13
1 RB 4.72 4.44 4.32 13
16QAM 100RB 20 MHz 6.24 5.96 6.40 13
PAR, LTE Band 26
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.44 3.60 3.88 13
QPSK 50 RB 10 MHz 5.08 5.44 536 13
1 RB 5.52 4.36 4.60 13
16QAM 50 RB 10 MHz 5.62 439 4.87 13
PAR, Band 41
Low Middle High
Test Modulation Channel Channel Channel Channel Limit
Bandwidth PAR PAR PAR (dB)
(dB) (dB) (dB)
1 RB 4.58 3.48 4.34 13
QPSK 100 RB 20 MHz 5.77 5.56 5.81 13
1 RB 5.53 4.34 5.93 13
16QAM 100 RB 20 MHz 6.54 5.57 6.32 13

Note: peak-to-average ratio (PAR) <13 dB.
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Report No.: RXM191226052-00D

ERP & EIRP:
X Substituted Method
Frequency Polar Recel.ver Substituted | Antenna Shecluts Limit Margin
OMHD) | @Y | NS Level | Gain | Cobleloss | M @Bm) | @B)
nv) . (dB) (dBm)
(dBm) (dBd/dBi)
GPRS 850 Middle Channel
836.60 H 97.50 22.58 0.00 0.97 21.61 38.45 16.84
836.60 A% 102.87 31.08 0.00 0.97 30.11 38.45 8.34
EDGE 850 Middle Channel
836.60 H 94.66 19.74 0.00 0.97 18.77 38.45 19.68
836.60 A% 99.09 27.30 0.00 0.97 26.33 38.45 12.12
WCDMA Band V Middle Channel
836.60 H 86.03 11.11 0.00 0.97 10.14 38.45 28.31
836.60 \Y% 94.15 22.36 0.00 0.97 21.39 38.45 17.06
GPRS 1900 Middle Channel
1880.00 H 93.48 20.87 11.66 2.66 29.87 33.00 3.13
1880.00 A% 95.31 22.84 11.66 2.66 31.84 33.00 1.16
EDGE 1900 Middle Channel
1880.00 H 87.25 14.64 11.66 2.66 23.64 33.00 9.36
1880.00 \Y% 89.25 16.78 11.66 2.66 25.78 33.00 7.22
WCDMA Band II Middle Channel
1880.00 H 84.47 11.86 11.66 2.66 20.86 33.00 12.14
1880.00 \Y% 86.26 13.79 11.66 2.66 22.79 33.00 10.21
WCDMA Band IV Middle Channel
1732.60 H 85.15 11.10 10.90 2.51 19.49 30.00 10.51
1732.60 \% 82.56 8.19 10.90 2.51 16.58 30.00 13.42
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 2
. Substituted Method L.
Frequency [ BW Modulati Polar gece;yer Substituted | Antenna | Cable AESOIlite Limit Margin
(MHz) | (MH) | OO vy | TGO Level | Gain | Loss | (dB)
ny) . (dBm) | (dBm)
(dBm) (dBd/dBi) | (dB)
1880.00 140 H 84.17 11.56 11.66 2.66 20.56 33.00 | 12.44
1880.00 ) \% 86.25 13.78 11.66 2.66 22.78 33.00 | 10.22
1880.00 3.00 H 84.76 12.15 11.66 2.66 21.15 33.00 | 11.85
1880.00 ) \ 87.07 14.60 11.66 2.66 23.60 33.00 9.40
1880.00 500 H 84.64 12.03 11.66 2.66 21.03 33.00 | 11.97
1880.00 : QPSK \ 86.68 14.21 11.66 2.66 23.21 33.00 9.79
1880.00 10.00 H 85.36 12.75 11.66 2.66 21.75 33.00 | 11.25
1880.00 ) \Y% 85.76 13.29 11.66 2.66 22.29 33.00 | 10.71
1880.00 15.00 H 86.72 14.11 11.66 2.66 23.11 33.00 9.89
1880.00 ’ \% 86.98 14.51 11.66 2.66 23.51 33.00 9.49
1880.00 20.00 H 86.04 13.43 11.66 2.66 22.43 33.00 | 10.57
1880.00 ) \% 87.17 14.70 11.66 2.66 23.70 33.00 9.30
1880.00 140 H 84.47 11.86 11.66 2.66 20.86 33.00 | 12.14
1880.00 ' \% 85.08 12.61 11.66 2.66 21.61 33.00 | 11.39
1880.00 3.00 H 84.57 11.96 11.66 2.66 20.96 33.00 | 12.04
1880.00 ) \Y% 85.07 12.60 11.66 2.66 21.60 33.00 | 11.40
1880.00 500 H 84 .44 11.83 11.66 2.66 20.83 33.00 | 12.17
1880.00 ' L60AM \% 84.80 12.33 11.66 2.66 21.33 33.00 | 11.67
1880.00 10.00 Q H 84.40 11.79 11.66 2.66 20.79 33.00 | 12.21
1880.00 ' \% 86.21 13.74 11.66 2.66 22.74 33.00 | 10.26
1880.00 15.00 H 84.68 12.07 11.66 2.66 21.07 33.00 | 11.93
1880.00 ) \% 86.89 14.42 11.66 2.66 23.42 33.00 9.58
1880.00 20.00 H 85.02 12.41 11.66 2.66 21.41 33.00 | 11.59
1880.00 ' \% 86.20 13.73 11.66 2.66 22.73 33.00 | 10.27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 4
) Substituted Method . .
Frequency | BW M ] Polar Recelyer Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading . Level
(MHz) (MHz) H/V) (dBpV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
1732.50 1,40 H 83.00 8.95 10.90 2.51 17.34 30.00 12.66
1732.50 ) \ 84.75 10.38 10.90 2.51 18.77 30.00 11.23
1732.50 3.00 H 82.96 8.91 10.90 2.51 17.30 30.00 12.70
1732.50 ) \ 86.38 12.01 10.90 2.51 20.40 30.00 9.60
1732.50 5.00 H 82.74 8.69 10.90 2.51 17.08 30.00 12.92
1732.50 ) QPSK \ 86.11 11.74 10.90 2.51 20.13 30.00 9.87
1732.50 10.00 H 82.70 8.65 10.90 2.51 17.04 30.00 12.96
1732.50 ) \% 86.03 11.66 10.90 2.51 20.05 30.00 9.95
1732.50 15.00 H 82.74 8.69 10.90 2.51 17.08 30.00 12.92
1732.50 ) \ 86.10 11.73 10.90 2.51 20.12 30.00 9.88
1732.50 20.00 H 82.80 8.75 10.90 2.51 17.14 30.00 12.86
1732.50 ) \Y 86.08 11.71 10.90 2.51 20.10 30.00 9.90
1732.50 1,40 H 81.68 7.63 10.90 2.51 16.02 30.00 13.98
1732.50 ) \ 85.40 11.03 10.90 2.51 19.42 30.00 10.58
1732.50 3.00 H 81.84 7.79 10.90 2.51 16.18 30.00 13.82
1732.50 ) \Y 85.09 10.72 10.90 2.51 19.11 30.00 10.89
1732.50 5.00 H 81.56 7.51 10.90 2.51 15.90 30.00 14.10
1732.50 ) L60OAM \Y 84.91 10.54 10.90 2.51 18.93 30.00 11.07
1732.50 10.00 Q H 81.57 7.52 10.90 2.51 15.91 30.00 14.09
1732.50 ) \ 84.80 10.43 10.90 2.51 18.82 30.00 11.18
1732.50 15.00 H 81.68 7.63 10.90 2.51 16.02 30.00 13.98
1732.50 ) \Y 84.73 10.36 10.90 2.51 18.75 30.00 11.25
1732.50 20.00 H 81.67 7.62 10.90 2.51 16.01 30.00 13.99
1732.50 ) \Y 85.06 10.69 10.90 2.51 19.08 30.00 10.92
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LTE Band 5
. Substituted Method L.
Frequency | BW M ] Polar Recelyer Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading . Level
(MHZz) (MHz) (H/V) (dBpV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
836.50 1,40 H 87.81 12.88 0.00 0.97 11.91 38.45 26.54
836.50 ' \Y 92.92 21.13 0.00 0.97 20.16 38.45 18.29
836.50 3.00 H 87.68 12.75 0.00 0.97 11.78 38.45 26.67
836.50 ' QPSK \Y 92.74 20.95 0.00 0.97 19.98 38.45 18.47
836.50 5.00 H 87.39 12.46 0.00 0.97 11.49 38.45 26.96
836.50 ) \Y 92.68 20.89 0.00 0.97 19.92 38.45 18.53
836.50 10.00 H 86.42 11.49 0.00 0.97 10.52 38.45 27.93
836.50 ' \4 90.04 18.25 0.00 0.97 17.28 38.45 21.17
836.50 1.40 H 86.96 12.03 0.00 0.97 11.06 38.45 27.39
836.50 ' \Y 91.85 20.06 0.00 0.97 19.09 38.45 19.36
836.50 3.00 H 86.61 11.68 0.00 0.97 10.71 38.45 27.74
836.50 ] 160AM \Y 91.74 19.95 0.00 0.97 18.98 38.45 19.47
836.50 5.00 Q H 86.66 11.73 0.00 0.97 10.76 38.45 27.69
836.50 ' \4 91.27 19.48 0.00 0.97 18.51 38.45 19.94
836.50 10.00 H 85.90 10.97 0.00 0.97 10.00 38.45 28.45
836.50 ' \Y 90.64 18.85 0.00 0.97 17.88 38.45 20.57
LTE Band 7
. Substituted Method L.
Frequency | BW |\ . Polar ll:eczl.ver Substituted [ Antenna | Cable A:solulte Limit Margin
(MHz) | (MHz) | " 0CAUO0 | (gyyy | e20008 Level Gain Loss tve (dB)
(dBpv) ) (dBm) | (dBm)
(dBm) (dBd/dBi) | (dB)
2535.00 5.00 H 84.00 11.39 13.14 3.10 21.43 33.00 11.57
2535.00 ) \Y% 85.93 14.78 13.14 3.10 24.82 33.00 8.18
2535.00 10.00 H 83.90 11.29 13.14 3.10 21.33 33.00 11.67
2535.00 ' QPSK \Y% 85.87 14.72 13.14 3.10 24.76 33.00 8.24
2535.00 15.00 H 84.13 11.52 13.14 3.10 21.56 33.00 11.44
2535.00 ) \Y% 86.01 14.86 13.14 3.10 24.90 33.00 8.10
2535.00 20.00 H 84.22 11.61 13.14 3.10 21.65 33.00 11.35
2535.00 ) \Y% 86.04 14.89 13.14 3.10 24.93 33.00 8.07
2535.00 5.00 H 82.88 10.27 13.14 3.10 20.31 33.00 12.69
2535.00 ' \ 82.26 11.11 13.14 3.10 21.15 33.00 11.85
2535.00 10,00 H 82.94 10.33 13.14 3.10 20.37 33.00 12.63
2535.00 ) L60AM \% 84.86 13.71 13.14 3.10 23.75 33.00 9.25
2535.00 15.00 Q H 83.00 10.39 13.14 3.10 20.43 33.00 12.57
2535.00 ’ \Y% 85.02 13.87 13.14 3.10 2391 33.00 9.09
2535.00 20.00 H 83.23 10.62 13.14 3.10 20.66 33.00 12.34
2535.00 ) \Y 84.89 13.74 13.14 3.10 23.78 33.00 9.22
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LTE Band 12
. Substituted Method L.
Frequency | BW M ] Polar Recel.ver Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading 3 Level
(MHz) (MHz) H/V) (dBuV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) | (dBd/dBi) | (dB)
707.50 140 H 85.53 8.67 0.00 0.94 7.73 3477 | 27.04
707.50 ’ \Y% 91.91 17.49 0.00 0.94 16.55 34.77 18.22
707.50 3.00 H 85.15 8.29 0.00 0.94 7.35 3477 | 27.42
707.50 ' QPSK \% 91.87 17.45 0.00 0.94 16.51 34.77 18.26
707.50 5.00 H 84.62 7.76 0.00 0.94 6.82 3477 | 27.95
707.50 ) \% 91.82 17.40 0.00 0.94 16.46 34.77 18.31
707.50 10.00 H 83.86 7.00 0.00 0.94 6.06 34.77 | 28.71
707.50 ) \Y 91.08 16.66 0.00 0.94 15.72 34.77 19.05
707.50 1.40 H 85.24 8.38 0.00 0.94 7.44 3477 | 27.33
707.50 ) \Y% 91.28 16.86 0.00 0.94 15.92 34.77 18.85
707.50 3.00 H 84.84 7.98 0.00 0.94 7.04 3477 | 27.73
707.50 ) 160AM \% 91.22 16.80 0.00 0.94 15.86 34.77 18.91
707.50 5.00 Q H 84.39 7.53 0.00 0.94 6.59 3477 | 28.18
707.50 ’ \Y 91.15 16.73 0.00 0.94 15.79 34.77 18.98
707.50 10.00 H 83.72 6.86 0.00 0.94 5.92 3477 | 28.85
707.50 ] \Y% 90.35 15.93 0.00 0.94 14.99 34.77 19.78
LTE Band 13
. Substituted Method L.
Frequency | BW | . . Polar lliece:-ver Substituted [ Antenna | Cable A})Jsolulte Limit Margin
(MHz) | (MH) | OO vy | TS Level | Gain | Loss | gpy (dB)
ny) . (dBm) ( (dBm)
(dBm) (dBd/dBi) | (dB)
782.00 5.00 H 85.67 10.14 0.00 0.93 9.21 3477 | 25.56
782.00 ) QPSK \Y% 93.07 20.46 0.00 0.93 19.53 34.77 15.24
782.00 10.00 H 84.27 8.74 0.00 0.93 7.81 3477 | 26.96
782.00 ) \Y% 92.30 19.69 0.00 0.93 18.76 34.77 16.01
782.00 5.00 H 85.43 9.90 0.00 0.93 8.97 34.77 | 25.80
782.00 ] L6OAM \Y% 92.20 19.59 0.00 0.93 18.66 34.77 16.11
782.00 10.00 Q H 84.74 9.21 0.00 0.93 8.28 3477 | 26.49
782.00 ) \% 91.46 18.85 0.00 0.93 17.92 34.77 16.85
LTE Band 17
. Substituted Method L.
Frequency [ BW | : Polar Recel.ver Substituted [ Antenna | Cable Absolute | Limit Margin
odulation Reading 3 Level
(MHz) | (MHz) (H/V) (dBuV) Level Gain Loss (dBm) | (@Bm) (dB)
(dBm) | (dBd/dBi) | (dB)
710.00 5.00 H 85.46 8.65 0.00 0.94 7.71 3477 | 27.06
710.00 ' QPSK \Y% 92.07 17.71 0.00 0.94 16.77 34.77 18.00
710.00 10.00 H 84.68 7.87 0.00 0.94 6.93 3477 | 27.84
710.00 ' \Y% 91.64 17.28 0.00 0.94 16.34 34.77 18.43
710.00 5.00 H 85.35 8.54 0.00 0.94 7.60 3477 | 27.17
710.00 ’ 160AM \% 91.62 17.26 0.00 0.94 16.32 34.77 18.45
710.00 10.00 H 84.58 7.77 0.00 0.94 6.83 3477 | 27.94
710.00 ) v 91.18 16.82 0.00 0.94 15.88 34.77 18.89
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LTE Band 25
- Substituted Method —
Frequency | BW M . Polar Recelyer Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading . Level
(MHz) | (MHz) (H/V) (dBuV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
1880.00 1,40 H 83.77 11.16 11.66 2.66 20.16 33.00 12.84
1880.00 ) \4 87.67 15.20 11.66 2.66 24.20 34.00 8.80
1880.00 3.00 H 82.55 9.94 11.66 2.66 18.94 35.00 14.06
1880.00 ) \ 87.22 14.75 11.66 2.66 23.75 36.00 9.25
1880.00 5.00 H 83.53 10.92 11.66 2.66 19.92 37.00 13.08
1880.00 ) QPSK \Y 87.14 14.67 11.66 2.66 23.67 38.00 9.33
1880.00 10.00 H 83.42 10.81 11.66 2.66 19.81 39.00 13.19
1880.00 ) \Y% 87.18 14.71 11.66 2.66 23.71 40.00 9.29
1880.00 15.00 H 83.58 10.97 11.66 2.66 19.97 41.00 13.03
1880.00 ) \Y 86.91 14.44 11.66 2.66 23.44 42.00 9.56
1880.00 20.00 H 84.10 11.49 11.66 2.66 20.49 43.00 12.51
1880.00 ) \ 87.44 14.97 11.66 2.66 23.97 44.00 9.03
1880.00 1.40 H 82.95 10.34 11.66 2.66 19.34 45.00 13.66
1880.00 ) \Y% 86.79 14.32 11.66 2.66 23.32 46.00 9.68
1880.00 3.00 H 83.68 11.07 11.66 2.66 20.07 47.00 12.93
1880.00 ) \4 86.24 13.77 11.66 2.66 22.77 48.00 10.23
1880.00 5.00 H 82.29 9.68 11.66 2.66 18.68 49.00 14.32
1880.00 ) L60AM \Y 86.04 13.57 11.66 2.66 22.57 50.00 10.43
1880.00 10.00 Q H 82.22 9.61 11.66 2.66 18.61 51.00 14.39
1880.00 ) \Y 85.87 13.40 11.66 2.66 22.40 52.00 10.60
1880.00 15.00 H 82.86 10.25 11.66 2.66 19.25 53.00 13.75
1880.00 ) \ 86.26 13.79 11.66 2.66 22.79 54.00 10.21
1880.00 20.00 H 82.77 10.16 11.66 2.66 19.16 55.00 13.84
1880.00 ) \ 86.29 13.82 11.66 2.66 22.82 56.00 10.18
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LTE Band 26
. Substituted Method L.
Frequency | BW M ] Polar Recelyer Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading . Level
(MHZz) (MHZz) (H/V) (dBpV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
831.50 1.40 H 86.91 11.95 0.00 0.97 10.98 38.45 27.47
831.50 ) \Y 92.30 20.45 0.00 0.97 19.48 38.45 18.97
831.50 3.00 H 86.92 11.96 0.00 0.97 10.99 38.45 27.46
831.50 ) \ 92.16 20.31 0.00 0.97 19.34 38.45 19.11
831.50 5.00 QPSK H 86.78 11.82 0.00 0.97 10.85 38.45 27.60
831.50 \ 91.92 20.07 0.00 0.97 19.10 38.45 19.35
831.50 10.00 H 86.56 11.60 0.00 0.97 10.63 38.45 27.82
831.50 ) \Y 91.40 19.55 0.00 0.97 18.58 38.45 19.87
831.50 15.00 H 85.87 10.91 0.00 0.97 9.94 38.45 28.51
831.50 ) \ 90.65 18.80 0.00 0.97 17.83 38.45 20.62
831.50 1.40 H 86.21 11.25 0.00 0.97 10.28 38.45 28.17
831.50 ) \ 92.00 20.15 0.00 0.97 19.18 38.45 19.27
831.50 3.00 H 86.19 11.23 0.00 0.97 10.26 38.45 28.19
831.50 ) \Y% 91.76 19.91 0.00 0.97 18.94 38.45 19.51
831.50 H 85.83 10.87 0.00 0.97 9.90 38.45 28.55
831.50 500 16QAM \ 91.50 19.65 0.00 0.97 18.68 38.45 19.77
831.50 10.00 H 85.33 10.37 0.00 0.97 9.40 38.45 29.05
831.50 ) \ 91.12 19.27 0.00 0.97 18.30 38.45 20.15
831.50 15.00 H 84.36 9.40 0.00 0.97 8.43 38.45 30.02
831.50 ) \Y% 90.43 18.58 0.00 0.97 17.61 38.45 20.84
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LTE Band 41
. Substituted Method L.
Frequency | BW M ] Polar Recelyer Substituted | Antenna | Cable Absolute | Limit Margin
odulation Reading . Level
(MHZz) (MHz) (H/V) (dBpV) Level Gain Loss (dBm) | (dBm) (dB)
(dBm) (dBd/dBi) | (dB)
2593.00 5.00 H 81.37 9.13 13.19 3.10 19.22 33.00 13.78
2593.00 ) \% 82.37 11.98 13.19 3.10 22.07 33.00 10.93
2593.00 10.00 H 83.37 11.13 13.19 3.10 21.22 33.00 11.78
2593.00 ) QPSK \Y% 84.37 13.98 13.19 3.10 24.07 33.00 8.93
2593.00 15.00 H 81.01 8.77 13.19 3.10 18.86 33.00 14.14
2593.00 ) \Y 82.06 11.67 13.19 3.10 21.76 33.00 11.24
2593.00 20.00 H 81.69 9.45 13.19 3.10 19.54 33.00 13.46
2593.00 ) \Y% 83.67 13.28 13.19 3.10 23.37 33.00 9.63
2593.00 5.00 H 82.37 10.13 13.19 3.10 20.22 33.00 12.78
2593.00 ) \Y% 83.37 12.98 13.19 3.10 23.07 33.00 9.93
2593.00 10.00 H 84.37 12.13 13.19 3.10 22.22 33.00 10.78
2593.00 ) L60AM \Y 83.37 12.98 13.19 3.10 23.07 33.00 9.93
2593.00 15.00 Q H 82.58 10.34 13.19 3.10 20.43 33.00 12.57
2593.00 ) \% 82.49 12.1 13.19 3.10 22.19 33.00 10.81
2593.00 20.00 H 83.78 11.54 13.19 3.10 21.63 33.00 11.37
2593.00 ) \Y 83.45 13.06 13.19 3.10 23.15 33.00 9.85
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53&§90.209- OCCUPIED

BANDWIDTH

Applicable Standard

FCC §2.1049, §22.917, §22.905, §24.238, §27.53, §90.209.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through

sufficient attenuation.

The 26 dB & 99% bandwidth was recorded.

EUT Splitter Spectrum Analyzer
Universal Radio
Communication
Tester
Test Equipment List and Details
A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSP 38 100478 2019-05-09 2020-05-09
yzjingcheng Coaxial Cable S aey” | 41005011 | Each Time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each Time /
Unknown Coaxial Cable C-SJ00-0010 C0010/04 Each Time /
E-Microwave Coaxial Attenuators ElZIRCI\?_ 160- OE01203239 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have

been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 23.6~26°C
Relative Humidity: 43~62 %
ATM Pressure: 101.2~102.2 kPa
Tester: Lily Xie
Test Date: | 2020-01-03~2020-01-13
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Test Mode: Transmitting
Test Result: Compliant. Please refer to the following table and plots.

Test 99% Occupied 26 dB Occupied

Band Channel Mode Bandwidth Bandwidth
(MHz) (MHz)
Cellular GRRS 0.244 0.316
EDGE 0.246 0.318
PCS GRRS 0.246 0.316
EDGE 0.246 0.308
Rel 99 4.180 4.780
WCDMA Band 11 HSDPA 4.180 4.740
M HSUPA 4.180 4.760
Rel 99 4.180 4.760
WCDMA Band IV HSDPA 4.200 4.740
HSUPA 4.200 4.740
Rel 99 4.140 4.700
WCDMA Band V HSDPA 4.160 4.740
HSUPA 4.160 4.740

Page 48 of 287




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Band Bandwidth Modulation e occu(pl\i[elt_ilzl;andwidth = dB(:/IaHn;i)w it
PSK 1.104 1.320
1.4 MHz 1(§QAM 1.104 1314
T —— =
PSK 454 04
LTE 5 MHz 1(62QSAM 4.248 2.848
Band 2
e m— o
SR e £ o
BT S o
PSK 1.098 1.320
1.4 MHz 1§QAM 1.104 1.302
SMH, e 300 58
e | SME ey 5 o
Band 4
I — an
PSK 13. 15.
sMH R 00 2850
e BT T 54
Lo —E R I BT
e | M eoam 500 T
Band 5
s 0 000
R T 560 5640
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. . 99% occupied bandwidth | 26 dB bandwidth
Band Bandwidth Modulation (MHz) (MHz)
QPSK 4.540 5.020
> MHz 16QAM 4.520 4.980
QPSK 8.960 9.720
10 MH
81;557 z 16QAM 8.960 9.680
s Mils QPSK 13.560 14.880
16QAM 13.560 14.880
QPSK 17.920 19.360
20 MHz 16QAM 18.080 19.440
QPSK 1.104 1.296
1.4 MH
z 16QAM 1.104 1314
QPSK 2.688 2.940
B;anEl ) 3 MHz 16QAM 2.700 2.940
S i QPSK 4.540 5.040
16QAM 4.540 5.000
QPSK 9.000 9.680
10 MH
0 MHz 16QAM 9.000 9.600
QPSK 4.540 5.000
MH
B;EEB > MHz 16QAM 4520 5.020
10 MiLs QPSK 8.960 9.760
16QAM 8.960 9.720
QPSK 4.540 4.980
BaLanE” > MHz 16QAM 4.500 4.940
10 MiLs QPSK 8.920 9.600
16QAM 8.920 9.560
QPSK 1.104 1326
1.4 MH
z 16QAM 1.110 1308
QPSK 2.688 2.928
3 MHz 16QAM 2.688 2.964
QPSK 4.520 5.000
BaLanEz 5 > MHz 16QAM 4.540 5.040
10 Mils QPSK 9.000 9.760
16QAM 9.000 9.720
QPSK 13.560 15.000
15 MHz 16QAM 13.560 14.940
QPSK 18.000 19.280
20 MHz 16QAM 17.920 19.520
QPSK 1.098 1314
1.4 MHz 16QAM 1.104 1284
QPSK 2.700 2.940
e 3 MHz 16QAM 2.700 2.964
QPSK 4520 5.060
Band 26 MH
an > MHz 16QAM 4.520 5.020
QPSK 9.000 9.840
10 MH
z 16QAM 8.960 9.640
QPSK 13.620 15.000
15 MHz 16QAM 13.620 15.060
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QPSK 4.540 5.160
> MHz 16QAM 4.520 4.940
QPSK 8.960 9.640
Bgﬁ | 10 MHz 16QAM 8.960 9.640
s MiLs QPSK 13.560 15.300
16QAM 13.560 15.720
QPSK 18.000 19.440
20 MHz 16QAM 18.000 19.520
GPRS 850 Cellular Band
| | I
i PK L H‘
1 4/?1 gy e
.o viwm.l M'ml .
i A
3 MH=z 100 1 ME
Date: A.JAN.2020 11 2
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GPRS PCS1900 Cellular Band

® “RBW 3 kHz

VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

1 P
" .

nM )

0

Center 1.88 GHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:30:09

EDGE 850 Cellular Band

® “RBW 3 kHz

VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

0

Center B36.6 MHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:43:09
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EDGE PCS1900 Cellular Band

® “REW 3 kHz
*VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

o3 |, | I S

=
1

Center 1.88 GHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:47:38

WCDMA Band 11, Rel 99

® * RBW
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B SWT 2.5 ms

Offret 4.% dB

Span 10 MEz

Date: &.JANMN.2020 10:06:16
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WCDMA Band 11, HSDPA

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B SWT 2.5 ms
. Offper 4.% dB
 cimm | IR
30
Center 1.88 GHz 1 MHEz/ Span 10 MHE:z
Dat 6.JAN.2020 09:45:55
WCDMA Band 11, HSUPA
® *REW 100 kH=z
*VEW 300 kH=z
Ref 24.5 dBm *Att 40 4B SWT 2.5 ms
Offret 4.% dB
[ = |

A‘{‘\A,ﬂn \

Center 1.88 GHz 1 MHEZ/ Span 10 MHz

Date: 6.JAN.2020 095:18:24
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WCDMA Band IV, Rel 99

® “REW 100 kHz
*VEW 300 kH=z
Ref 34.5 dBm *Att 40 4B SWT 2.5 ms

. Offper 4.% dB
| R
30
Center 1.7326 GH=z 1 MHEz/ n 10 MHE=z
Date: &.JAN.2020 10:04:29
WCDMA Band 1V, HSDPA
® *REW 100 kH=z
*VEW 300 kH=z
Ref 24.5 dBm *Att 40 4B SWT 2.5 ms
Offret 4.% dB

Date: &.JANMN.2020 09:44:35

n 10 MHE=z
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®

Ref 24.5 dBm

WCDMA Band IV, HSUPA

*REW 100 kH=z
*VEW 300 kH=z
*Att 40 4B SWT 2.5 ms

Offret 4.% dB

Date:

®

Center 1.7326

6.JAN.2020

Ref 24.5 dBm

GHz 1 MHEz/ Span 10 MHz

09:18:03

WCDMA Band V, Rel 99

*REW 100 kH=z
*VEW 300 kH=z
*Att 40 4B SWT 2.5 ms

Offret 4

-5 dB

Date:

Center B36.6

6. JAN. 2020

MHz 1 MHEz/ Span 10 MHE:z

10:07:07
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WCDMA Band V, HSDPA

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B SWT 2.5 ms

Offret 4.% dB

i

Center B36.6 MHz 1 MHEz/ Span 10 MHE:z

Date: €.JANMN.2020 09:43:06

WCDMA Band V, HSUPA

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B SWT 2.5 ms

Offret 4.% dB

Center B36.6 MHz 1 MHEz/ Span 10 MHE:z

Date: &.JANMN.2020 09:14:43
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LTE Band 2

QPSK_1.4 MHz

@ “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -0.11 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.320000000 MHz
30 Offset 4.5 dB 0BW 1] 104000000 MHz
Marker| 1 [T1 ]
L 20 =11.20 dBm
1879340000 GHz
» D1 14.68 dBm WWWW Temp 1| [T1 OB\
u 8riz2 dBm| v
1{. 879448000 GHz
Temp 2| [T1 OBW]
o 6[78 dBm
J 1/.880552000 GHz
1 1
r-10 Dz —IT-37JdEm 5
__20 A A\‘\I

o

P~

ul/\”\,w 3DB

-70

Center 1.88 GHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 07:45:52
QPSK 3 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
*VBW 100 kHz 0.47 dB
Ref 30 dBm *Att 40 dB SWT 10 ms 2.928000000 MHz
30 Offset 4.5 dB OBW  2|.700000000 MHz
Marker| 1 [T1 ]
|20 _13|24 dBm
1(.878524p00 GHz
D1 13.1/1 dBm Temp—2FF1oBW]
10 ol A M L h ey
B AT WALV VIwL WAy 7TIS OB Ly
1(.878656p00 GHz
o mp 2| [T1 OBW]
T 6[79 dBm
1(.881356p00 GHz
__10 4 "
D2 —12_79 d I
\

i

MM 3DB

-—60

-70

Center 1.88 GHz

Date: 7.JAN.2020 07:46:35

600 kHz/

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 5 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.48 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.040000000 MHz
30 Offset 4.% dB 0oBW 4].540000000 MHz
Marker| 1 [T1 ]
L 20 —12|20 dBm
— b1 14.78 dBm 1/.877460000 GHz
ey - T 1 [T1 oB
10 LA A TP 1) T 1
7E6T dBT| Ly
1/.877720000 GHz
o Temp 2| [T1 0BW]
B 8[01 dBm
1/.882260000 GHz
r-10 D2 —IT-§7 dpm \
3DB
|-30
|40
|50
| -60
-70
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 07:47:24

QPSK_10 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*“VBW 300 kHz -0.56 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.800000000 MHz
30 Offset 4.5 dB OBW  8[.960000000 MHz
Marker| 1 [T1 ]
| 20 —=15.01 dBm
S 1/.875040000 GHz
Fo D1 11.29 dBmTL A A AT Tj’mp 1 [m oi 1 .
1/ 875520000 GHz
o lemp 2[ [T1 OB\]

6(70 dBm
. 884480000 GHz

[

| _10 f
D2 714.?; dpm.
|20

meww'l \‘WMA«MWW 208

——30

| T

-40

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 07:48:15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK 15 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 2.13 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 14.940000000 MHz
30 Offset 4.5 dB oBW 13| 560000000 MHz
Marker| 1 [T1 ]
| 50 -11140 dBm
1/ 872500000 GHz
D1 15.42 dBm
1 PK]
WWWW@@p 1| T2 oBj1
-10 YL SS apm
1{. 873220000 GHz
o Temp 2| [T1 0BW]
B 9[60 dBm
1 1886780000 GHz
L_10. —+0—§8—
| 204 A u] \.. b
g Y WA A
| -30
|40
L-50
| -60
-70
Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 07:49:03

®

QPSK 20 MHz

*RBW 300 kHz

Delta 1 [T1 ]

*VBW 1 MHz -1.38 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.360000000 MHZ
30 Offset 4.5 dB 0BW 18000000000 MHz
Marker| 1 [T1 ]
| 20 —10/36 dBm
1{. 870320000 GHz
D1 14.64 dBm
0 PRItk gty 2P | T2 OB
[~ TU aBrTT
1{. 871040000 GHz
o mp 2| [T1 OBW]
B 9[40 dBm
1{. 889040000 GHz
F-10 D2 -11_[ dpm t
| 20 ) \
MMM
-30
-40
50
| -60
-70
Center 1.88 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN.2020 07:49:58

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

16QAM_1.4 MHz

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 1.47 dB
Ref 30 dBm *“Att 40 dB SWT 5 ms 1.314000000 MHz
30 Offset 4.5 dB oBW 1| 104000000 MHz
Marker| 1 [T1 ]
20 =12168 dBm
u 1/.879340000 GHz
D1 14 dBm
Temp 1| [T1 OBW]
0 A\ i, A i J—
1{. 879448000 GHz
o Temp 2| [T1 OBW]
T 7[40 dBm
1/ 880552000 GHz
1
| _10 1 M
D2 -12 dBif LY
| 20 A I\‘\

MM ~

A

i

——30

|40

—-50.

Center 1.88 GHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 07:46:14
16QAM 3 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
*VBW 100 kHz -0.24 dB
Ref 30 dBm *Att 40 dB SWT 10 ms 2.940000000 MHz
30 Offfet 4.5 dB OBW 2[ 688000000 MHz
Marker| 1 [T1 ]
| 20 =14, 74 dBm
1/ 878524000 GHz
D1 11.35 dBm . , Temp 1) [T1 OBYW]
10 A A IR R g S A STAO—dBm
1/.878656000 GHz
o lemp 2[ [T1 OB\]
B 7123 dBm
1/.881344000 GHz

——10

D2 —14.% dBm.
-—20

=" |

-40

Date:

Center 1.88 GHz

7.JAN.2020 07:46:59

600 kHz/

Span 6 MHz

LvVL

3DB

LvL

Page 61 of 287




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_5 MHz

*RBW 100 kHz Delta

1[T1]

D2 |

*VBW 300 kHz 0.06 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.040000000 MHz
30 Offset 4.5 dB OBW  4/.540000000 MHz
Marker| 1 [T1 ]
| 20 —11/68 dBm
EEH a 1(.877480Pp00 GHz
D1 14.06 dBm
Temp I| [T1 OBW]
l10 ﬁmww%wm,m | o—dem
1(.877720p00 GHz
o mp 2| [T1 0BW]
T 7[51 dBm
1(.882260p00 GHz
1
—-10 “L

-—20

11.f4 dpm:

ot A

a4

by,

-—30

|40

—-50.

Date:

®

Center 1.88 GHz

7.JAN.2020 07:47:50

Ref 30

dBm

1 MHz/

16QAM_10 MHz

“Att 40 dB

*RBW 100 kHz Delta
“VBW 300 kHz

SWT 2.5 ms 9.

Span 10 MHz

1[T11]
1

.78

720000000

dB
MHz

[P

30 Off:

~20

set 4.

dB

Marker]

oBW 8|

960000
1 [T1
=16

oe]e]

MHz

dBm

D1 10.9

8 _dBmT1

Temp 1

875120
[T1 OB

GHz

0.

WA LT TNN) WY VIV N }:Y
e

mp 2|

7
875520
[T1 OB

oBm
GHz

——10

|
[

6
. 884480

D00

dBm
GHz

D2 |

-—20

15_§é dpm.

——30

w

M,

-40

Date:

Center 1.88 GHz

7.JAN.2020 07:48:38

2 MHz/

Span 20 MHz

LvVL

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

: RXM191226052-00D

®

16QAM_15 MHz

“RBW 300 kHz Delta 1 [T1 ]

“VBW 1 MHz 0.77 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 14.940000000 MHz
30 Offset 4.% dB OBW 13[ 560000000 MHz
Marker| 1 [T1 ]
| 20 -12.71 dBm
S b1 14.3b dB 1/.872500000 GHz
- - m
A AN, emp 1| [T1 OBW]
10 ﬁ WWWW 2 8144 dBm
LvVL
1/.873220000 GHz
o Temp 2| [T1 0BW]
B 7142 dBm
1/.886780000 GHz
r-10 Dz —A1.48 dpm 1
| _20 3y T\
WAIERAT \wN“A“““VMﬁ*quwNML
3DB
|-30
--40
--50
|-60
-70
Center 1.88 GHz 3 MHz/ Span 30 MHz
Date: 7.JAN.2020 07:49:29

®

16QAM_20 MHz

“RBW 300 kHz Delta 1 [T1 ]

“VBW 1 MHz 1.21 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.440000000 MHz
30 Offset 4.5 dB OBW 18|-000000000 MHz
Marker| 1 [T1 ]
L 20 _12/64 dBm

1|-870240000 GHz
D1 13.8 dBm.

[P

B s v TSN P Il I
r

r1o S99 dBM| LviL
1/.871040000 GHz
mp 2| [T1 OBW]
o 10}02 dBm
/ &_ 1/ 889040000 GHz
| -10

D2 -12,7 dB| *t

——30

-40

Date:

Center 1.88 GHz 4 MHz/ Span 40 MHz

7.JAN.2020 07:50:24
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 4

QPSK_1.4 MHz

“RBW 30 kHz

®

Delta 1 [T1 ]

“VBW 100 kHz 0.54 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.320000000 MHz
30 Offset 4.5 dB oBW 1098000000 MHz
Marker| 1 [T1 ]
L 20 =12.50 dBm
1731846000 GHz
D1 13.64 dBm remp—t-FT OB
L10 A WY VAV B WANP S PN MNP
1/ 731948000 GHz
o Temp 2| [T1 OBW]
B 6[75 dBm
1/ 733046000 GHz
| _10 1 1
D2 -12.3j]63m \
[ ]VJ L"\.M
MM J\mv\ s
Mugalr \n&%4f
40
50
| -60
-70
Center 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 07:50:52
QPSK 3 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 1.65 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.928000000 MHz
30 Offset 4.5 dB oBW 2700000000 MHz
Marker| 1 [T1 ]
| 20 -15/45 dBm
— 1/.731036000 GHz
=T D1 11.13 dBm. . Temp 1| [T1 OBW]
T AT96 OB Ly
AR AR s an 2 1|. 731156000 GHz
o mp 2| [T1 OBW]
B 3[90 dBm
1| 733856000 GHz
L-10 E
D2 —14.7& dpm.
&l«n
MW 3DB
MAV\WW UWWAAA A
(Vv Y Wi
|40
L-50
| -60
-70
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 07:51:34
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 5 MHz
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.22 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.040000000 MHz
30 Offset 4.5 dB 0BW 4] 540000000 MHz
Marker| 1 [T1 ]
| 50 -13/12 dBm
1{. 729980000 GHz
D1 13.19 dBm ——
[10 AN, JoM N\ pA T2

7TEA3dBT| Ly
1{. 730220000 GHz
Temp 2| [T1 oBW]
7[38 dBm
. 734760D00 GHz

-0

10 1/
D2 -2 fl dpm
-—20

WW‘/\H k\"-"\l%w 30B

-—30

[

_,s—vdi""’—’

|40

—-50.

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 07:52:21

QPSK_10 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.06 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offfet 4.5 dB oBW 8[.960000000 MHz
Marker| 1 [T1 ]
—20 -15/31 dBm
1/ 727620000 GHz
Temp 1| [T1 OB
R . Rl A S R—
AR 1|.728020000 GHz
o emp 2[ [T1 OB\]
B 6[26 dBm
1{ 736980000 GHz
[ -10

D2 -15 _% d
-—20

Ladc ) e
|40
L-50.
| -60
-70
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 07:53:08
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

: RXM191226052-00D

QPSK 15 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.69 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 15.060000000 MHz
30 Offset 4.5 dB oBW 13| 560000000 MHz
Marker| 1 [T1 ]
) 12 dBm
1/ 725000000 GHz
D1 13.07 dBm ———
(0 TRt N A A MU T2

8127 dBm v
1{.725780p00 GHz
Temp 2| [T1 0oBW]

7191 dBm
1|-739340000 GHz
—-10.

Z;M WWJ ‘\“\NWMM .

-—30

-0

|40

—-50.

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 07:54:00

QPSK 20 MHz

® *RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 1.22 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.440000000 MHz
30 Offset 4.5 dB OBW 17|-920000000 MHz
Marker| 1 [T1 ]
20 _15/05 dBm

1/ 722820000 GHz
D1 12.13 dBmlIl
7,

Temp 1| [T1 OBW]
10 WY TN VPV VRO T
s N ITSA BT Ly
IF 1(.723620Pp00 GHz

mp 2| [T1 OBW]

0.

8163 dBm
1|. 741540000 GHz

——10

D2 -13 ,Bf dBm ¥
| _20 4

WV\JW"MM MWNM 3DB

~—30

-40

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 07:54:51
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

: RXM191226052-00D

16QAM_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.87 dB
Ref 30 dBm *Att 40 dB SWT 5 ms 1.302000000 MHz
30 Offset 4.5 dB OBW 1|.104000000 MHz
Marker| 1 [T1 ]
20 —12.232 dBm
1(.731852p00 GHz
D1 13.19 dBm Temp—iFF1—oBy}
[10 LY YYNUTY Y M 5 20-dBm| Lyt
1(.731942p00 GHz
Temp 2| [T1 OBW]
o 6[85 dBm

1|-733046000 GHz

e~

10 Bl

D2 -n2 _Bl/d Bm \
|20

st TP, |

v A

|40

—-50.

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 07:51:13

16QAM_3 MHz

® *RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.04 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.928000000 MHz
30 Offset 4.5 dB OBW  2|.700000000 MHz
Marker| 1 [T1 ]
L 20 —16[35 dBm

1(.731036p00 GHz
Temp 1| [T1 OBW]

. o
?W‘V\AMMAANMMMM“W"‘}[Z 1| 731156000 GHz

emp 2 [T1 OBW]
/ 2[82 dBm

0.

1|.733856p00 GHz
——10

D2 —16,% dpm x
|20
J‘f L“ 308
PSR Y. vy e | AW
v i N4

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 07:51:55
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
16QAM_S MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.41 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.040000000 MHz
30 Offset 4.5 dB OBW 4{.520000000 MHz
Marker| 1 [T1 ]
| 50 -13/55 dBm
1. 729980p00 GHz
n .
p1 12-86 dB DN P T ey P gt
10 ad At e UV Oa il AR avly AP IANGRC T2 ST 7T dBm| Ly
1[. 730240000 GHz
Temp 2| [T1 0BW]
o 6[72 dBm
1[. 734760000 GHz

/

D2 —13.f4 d
-—20

Bm

-—30

Atk

|40

—-50

Center 1.7325 GHz

1 MHz/

Span 10 MHz

Date: 7.JAN.2020 07:52:46
16QAM_10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.64 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.760000000 MHz
30 Offset 4.5 dB oBW 8[.960000000 MHz
Marker| 1 [T1 ]
| 20 —16/30 dBm
1{. 727620000 GHz
Temp 1| [T1 OBW]
10 DT 8. 83 dBm 71 2 St —dBm
e P YA L WUAVP RN | 1| 728020000 GHz
o emp 2[ [T1 OB\]
i 7[ 42 dBm
1{ 736980000 GHz
| -10
D2 47.1% dpm. \1
| 20 Mw/ A
MAWW "’\./'\VA “‘W
-40
--50
--60
-70

Date:

Center 1.7325 GHz

7.JAN.2020 07:53

2 MHz/

34

Span 20 MHz

3DB

LvL

Page 68 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

: RXM191226052-00D

®

16QAM_15 MHz

“RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz -1.23 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 14.880000000 MHz
30 Offset 4.5 dB OBW 13|.500000000 MHz
Marker| 1 [T1 ]
| 20 —12l 04 dBm
1(- 72512000 GHz
- Te! 1| FT1 oBwy
o D1 12.49 dBW PR WY LY Al’“"'»‘ = =
7E26 dBr| Ly
1|.725780p00 GHz
o Temp 2| [T1 oBW]
T 8[55 dBm
1(.739280p00 GHz
—-10
D2 —13,?1 dpm ;
|-20 M
MM\.LWMJ““ v \*WW 308
|-30
--40
—-50
|-60
-70
Center 1.7325 GHz 3 MHz/ Span 30 MHz
Date: 7.JAN.2020 07:54:25
16QAM_20 MHz
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -1.10 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.440000000 MHz
30 Offset 4.5 dB OBW 17|-920000000 MHz
Marker| 1 [T1 ]
| 50 —13/95 dBm
1(. 722900000 GHz
Temp 1| [T1 OB
10 D1 11.41 dBMh— e L 1
PR WS ~ Ay 7TAZOBIT] Ly
1(.723620Pp00 GHz
o Temp 2| [T1 OBW]
i 7[79 dBm
1[. 741540000 GHz
|-10
D2 714.5% dBm. kl
B ‘\/'«/ t"u\,
s/ gy 308
L-40
50
|-60
-70
Center 1.7325 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN.2020 07:55:17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 5:

QPSK_1.4 MHz

® *RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.85 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.302000000 MHz
30 Offset 4.5 dB oBW 1098000000 MHz
Marker| 1 [T1 ]
20 =849 dBm
D1 17.41 dBm
B35[- 852000000 MHZ
- yf»/‘u\mm/\/d\;w’w\,vwz B
L 10 TOLTST aonT v
835[.948000000 MHz
o Temp 2| [T1 OBW]
B 10[09 dBm
Dg \1 837].046000000 MHz
— D2 —8,59// \
20 I
UN,V-/\'“\AJ) \L‘/’\MI/\’W 308
Mo\ MalaVINL

—-60
-70
Center 836.5 MHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 07:55:44
QPSK 3 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
*VBW 100 kHz 1.84 dB
Ref 30 dBm *Att 40 dB SWT 10 ms 2.916000000 MHz
30 Offset 4.5 dB OBW  2|.700000000 MHz
Marker| 1 [T1 ]
| 20 -11.09 dBm
— D1 15.58 dBm 835/.036000000 MHz
ey T MMM/”H'\/L\A iMemp 1| [T1 0BW]
MAXH|
- ~10 W% OT75 OB Ly
835|.156000000 MHz
o mp 2| [T1 0BW]
T o[58 dBm
837|-856000000 MHz
L__10 Eass 7; o
| _20 \\
A ,J L\MWW/\ 08
. A N
WYY
--40.
—-50
--60
-70
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 07:56:23
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

Ref 30

dBm

“Att 40 dB SWT 2.5 ms 5.

QPSK_5 MHz

“RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz

o
060000

.52
000

MHz

30 Off:

—20-

set 4.

dB

Marker]

OoBW  4[

540000
1 [T1
=10

je]e]

MHz

cem |

[ PH
o0

D1 16.16 dBm¥%

280000

[T1 OB

1S
. 240000
[T1 OB

D00
1

BT Ly
MHz

-0

10
. 780000

97
oe]e]

dBm
MHz

-—20

D2 -9 R;J dBj

Ny

A,

-—30

|40

—-50.

Center 836.5 MHz

Date: 7.JAN.2020 07:57:03

®

Ref 30

dBm

1 MHz/

QPSK_10 MHz

Span 10 MHz

“RBW 100 kHz Delta 1 [T1 ]

“VBW 300 kHz

o

.22

“Att 40 dB SWT 2.5 ms 9.720000000

dB
MHz

30 Off:

~20

set 4.

dB

OoBW 9|
Marker]

000000
1 [T1
—11

oe]e]

MHz

dBm

D1 14.2

[P
o

3 dBm.

831

. 660000

MHz

AL

o AMAR A A A Ay T

[TT OB

0.

k=
020000
[T1 OB

e1=2un PRV
MHz

——10

T
NP
832
mp 2|
41

.o

9
- 020000

D00

dBm
MHz

-—20

D2 |

}
1. J dBm
[

\

——30

VW‘«IHWMW‘“V\;‘/

U

-40

Center 836.5 MHz

Date: 7.JAN.2020 07:57:54

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
16QAM_1.4 MHz
® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 2.17 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.296000000 MHz
30 Offset 4.5 dB 0BW 1] 104000000 MHz
Marker| 1 [T1 ]
| 20 -9/ 21 dBm
D1 17.27 dBm 835846000000 H:
(AW S ¥
1 4 Temp 1| [T1 OBW]
10 8L 15 dBm| Ly
835/. 948000000 MHz
o Temp 2| [T1 OBW]
B 8[23 dBm
i 837|.052000000 MHz
— D2 -B.73
| 20 WJ/ \\1\/\0\
3DB
ﬁsﬁ\w’/‘ M;J‘J\/r" “\’WM\,‘
40
50
| —60
-70
Center 836.5 MHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 07:56:02
16QAM 3 MHz
® “RBW 30 kHz  Delta 1 [T1 ]
*VBW 100 kHz 0.84 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.952000000 MHz
30 Offset 4.5 dB oBW 2[. 700000000 MHz
Marker| 1 [T1 ]
| 50 —11l94 dBm
835.036000000 MHz
D1 13.52 dBm +emo—H-FT1-OB
10 o A AP Lan LW T M 1
v g emeicus PRV
835|. 156000000 MHz
o mp 2| [T1 OBW]
B 7153 dBm
837/.856000000 MHz
--10
D2 —12.78 dpm Y
| 20 (
3DB
| a0 - Mg Al 1
Medorg
-40
--50
| —60
-70
Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 07:56:41
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

Ref 30

dBm

16QAM_5 MHz

*RBW 100 kHz
*VBW 300 kHz

“Att 40 dB SWT 2.5 ms

Delta

1[T11]
(0]

.53

5.000000000

MHz

[ PH

30 Off:

—20-

set 4.

dB

OBW 4
Marker]

. 520000
1 [T1
=10

je]e]

MHz

dBm

D1 16.56 dBm

Wuwwmwuv/\@gmi

1

000000
[T1 OB

MHZz

34
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®
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 7:

QPSK_5 MHz
@ “RBW 100 kHz Delta 1 [T1 ]

“VBW 300 kHz 0.34 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.020000000 MHz
30 Offset 4.5 dB oBW 4].540000000 MHz
Marker| 1 [T1 ]
) —a!48 dBm
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QPSK 10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.31 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.720000000 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK 15 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -2.68 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 14.880000000 MHz
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®

QPSK 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_5 MHz

“RBW 100 kHz Delta 1 [T1 ]

“VBW 300 kHz -0.63 dB
Ref 30 dBm ~Att 40 dB SWT 2.5 ms 4.980000000 MHz
30 Offset 4.5 dB 0BW 4].520000000 MHz
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®

16QAM_10 MHz
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*VBW 300 kHz 1.39 dB
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_15 MHz

“RBW 300 kHz Delta 1 [T1 ]

“VBW 1 MHz -0.89 dB
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®

16QAM_20 MHz
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Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.440000000 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 12:

QPSK_1.4 MHz

“RBW 30 kHz  Delta 1 [T1 ]

*VBW 100 kHz 0.25 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.296000000 MHz
30 Offset 4.5 dB OBW 1|.104000000 MHz
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QPSK 3 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

: RXM191226052-00D

QPSK_5 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.05 dB
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QPSK_10 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®
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“Att 40 dB
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®
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Delta

Span 3 MHz

1[T11]
2

-94

dB

Ref 30 dBm “Att 40 dB SWT 10 ms 2.940000000 MHz
30 Offset 4.5 dB OBW  2|.700000000 MHz
Marker| 1 [T1 ]
| 20 -13048 dBm
Eﬁm 706|.036000000 MHz
—————D1 12.6[7 dBm— [ 1 Temp 13 FT1 OBW] |
10 AN LI A AN AMBA
TATIFAG AT LA v WY f ST6AUBm
706|.156000000 MHz
o mp 2| [T1 OBW]
i 6[44 dBm
708|.856000000 MHz
| -10
D2 —13.% d *
| -20 h‘\}‘“
o vﬁb“Jt’“h ! WA A
L-40
50
| -60
-70
Center 707.5 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 08:03:24

LvVL

3DB

LvL

Page 80 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_5 MHz

@ “RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 0.95 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.000000000 MHz
30 Offset 4.5 dB OBW  4/.540000000 MHz
Marker| 1 [T1 ]
—20 —11171 dBm
D1 15.6 dBm 705|.000000000 MHz
1A H.’VPM‘(\M—)\NM\,‘W\ np 1f [T1 OB
10 WM'M A,sz t 8 13 [e1=3un TRV
705/.240000000 MHz
Teémp 2| [T1 0BW]
N 9[02 dBm
}( \1709.780000300 MHz
-10 B2 o ap

] x

-—30

|40

—-50.

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 08:04:12

16QAM_10 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.12 dB
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 13:

QPSK_5 MHz

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.47 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.000000000 MHz
30 Offset 4.5 dB oBW 4].540000000 MHz
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QPSK 10 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
16QAM 5 MHz
@ “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.76 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.020000000 MHz
30 Offset 4.5 dB OBW  4/.520000000 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 17:

QPSK_5 MHz

@ *“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.76 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 4.980000000 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.

: RXM191226052-00D

16QAM_S MHz

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.36 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 4.940000000 MHz
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16QAM_10MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 25:

QPSK_1.4 MHz

@ “RBW 30 kMHz Delta 1 [T1 ]
“VBW 100 KHz -0.30 dB
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QPSK 3 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
QPSK S MHz

® “RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz -1.98 dB

Ref 30 dBm *Att 40 dB SWT 2.5 ms 5.000000000 MHz
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QPSK_10 MHz

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.41 dB
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK 15 MHz
® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.08 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 15.000000000 MHz
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QPSK_20MHz
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1|.873460000 GHz
o mp 2| [T1 OBW]
| 9[15 dBm
1|.891460000 GHz
=10 D2 71:7 apm Y
20 Najan .i

—-30.

-70

Center 1.8825 GHz

Date: 7.JAN.2020 08:12:46

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

16QAM_1.4 MHz

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.01 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.308000000 MHz
30 Offset 4.5 dB 0BW 1].110000000 MHz
Marker| 1 [T1 ]
| 50 -110/23 dBm
D1 15.16 dBm ey - i-ii?gg)‘]}o GHz
x| MVMA emp
I |10 W"/\” MT; 6187 dBm
1{. 881942000 GHz
o Temp 2| [T1 OBW]
T 6[14 dBm
883052000 GHz

L —10.

\1 1l

e ;71/:
20 .

N

b

--40.
—-50
--60
-70
Center 1.8825 GHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 08:09:15
16QAM_3 MHz
@ “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 0.78 dB
Ref 30 dBm *Att 40 dB SWT 10 ms 2.964000000 MHz
30 Offset 4.5 dB OBW 2[.688000000 MHz
Marker| 1 [T1 ]
-20 —14.44 dBm
T 1(.881024p00 GHz
Temp 1| [T1 OBW
[VAXH I S D1 10.8| dBm_T P ; P L , ]o S
W L vV it
1(.881156p00 GHz
o emp 2[ [T1 oB\]
| 6119 dBm
-883844000 GHz

/

D2 715.% dB
20

l
)

Mk

-70

Center 1.8825 GHz

Date: 7.JAN.2020 08:09:57

600 kHz/

Span 6 MHz

LvVL

3DB
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16QAM_5 MHz

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.19 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.040000000 MHz
30 Offset 4.5 dB 0BW 4] 540000000 MHz
Marker| 1 [T1 ]
| 50 -10/ 99 dBm
— b1 14.78 dBm 1|. 879960000 GHz
. WW\NW AL gleP 1| [T1 08y
7E54 dBr| Ly
1{. 880220000 GHz
o Temp 2| [T1 oBW]

8119 dBm
1/-884760000 GHz

[

—-10.

-—30

|40

—-50.

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 08:10:41

16QAM_10 MHz

@ *“RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.38 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 9.720000000 MHz
30 Offset 4.5 dB OBW 9]|.000000000 MHz
Marker| 1 [T1 ]
| 20 —15.22 dRm

1|.877620000 GHz

T 1| [T1 OBW
D1 10.94 dBrrl " , fgre 1| LTt o8I

VA A AN gk 7TA5 OB Ly

1(.877980p00 GHz
lemp 2[ [T1 OB\]
7135 dBm
1[-886980p00 GHz

Lo

I \t

s Qe

-70

Center 1.8825 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 08:11:29
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Report No.: RXM191226052-00D

®

Ref 30 dBm

16QAM_15 MHz

“RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.17 dB

“Att 40 dB SWT 2.5 ms 14.940000000 MHz

30 Offset 4.5 dB OBW 13|.560000000 MHz
Marker| 1 [T1 ]
—20 -11115 dBm
— b1 14.88 dBm -, 1/.875000000 GHz
- \TJIMWMMWM'-V’“‘M emp 1| [T1 OB{]
10 TOTO2 dBm|| Ly
1|.875720p00 GHz
o Temp 2| [T1 oBW]
T 11[93 dBm
1(.889280p00 GHz
10 19) —ii;/I apnm \
| _20 | by W
W W 3DB
| -30
—-40
—-50
| -60
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz
Date: 7.JAN.2020 08:12:20

®

16QAM_20 MHz

“RBW 300 kHz Delta 1 [T1 ]

*VBW 1 MHz 2.02 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.520000000 MHz
30 Offfet 4.5 dB OBW 17[.920000000 MHz
Marker| 1 [T1 ]
| 20 -1 4 dBm
1/.872740000 GHz
D1 14.72 dBm- T2
1 [TL oB\]
VAXH A mp
g |, Py, st bt | SN
1/.873540000 GHz
o mp 2| [T1 OBW]
B 11}77 dBm
1{. 891460000 GHz
F-10 D2 -11-28 dpm R‘
|20
1AMW\J\qfqu A’KVJ)AA,K’
3DB
30
|40
L-50.
| -60
-70
Center 1.8825 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN.2020 08:13:11
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=

LTE Band 26:
QPSK 1.4 MHz
@ “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz -0.11 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.314000000 MHz
30 Offset 4.5 dB oBW 1].098000p00 MHz
Marker| 1 [T1 ]
| o0 —9l12 dem
D1 16.88 dBm
e AAT £836{-846666666—HH
%/}/NWW\A W—L Temp 1| [T1 0OBW]
10 TOTT2—dBIm Lvi
830|. 948000000 MHz
o Temp 2| [T1 OBW]
0 N 9[93 dBm
\F 832|. 046000000 MHz
Lo D2 -9.12 _\\
20
L M
WVNNbMMQNN/\ ﬁwvlvﬁvﬁf“ﬂ”sm
-30
| -40
| -50
60
-70
Center 831.5 MHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 08:18:27
QPSK 3 MHz
@ “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 1.22 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.940000000 MHz
30 Offfet 4.5 dB 0BW 2[. 700000000 MHz
Marker| 1 [T1 ]
—20 =11101 dBm
1 1494 dB 830|.024000000 MHz
VAKH| i %WW‘MAW A A AN MEETP T| TTT OB
-10 TOTZ2T—dBmm| v
830|. 156000000 MHz
o mp 2| [T1 OBW]
B 10[44 dBm
832|. 856000000 MHz

——10

D2 —11_76 dBm:
——20

'\

—-30.

\

-70

Center 831.5 MHz 600 kHz/

Date: 7.JAN.2020 08:19:12

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 5 MHz
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.13 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 5.060000000 MHz
30 Offset 4.% dB oBW 4].520000000 MHz
Marker| 1 [T1 ]
) -9l11 dBm
D1 16.89 dBmr 8281-960000066—HH:
1 PK]
TNWWWWVT}%‘) 1t omin
L 10 TSS9 aonT| VL
829[. 240000000 MHz
o Temp 2| [T1 0BW]

11104 dBm
833[. 760000000 MHz

-, D2 9)4 dB|

-—20

AN AR \N"(\’\"W *‘M/\r\ .

-—30

|40

—-50.

Center 831.5 MHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 08:19:57

QPSK_10 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.40 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.840000000 MHz
30 Offset 4.5 dB oBW 8[.960000000 MHz
Marker| 1 [T1 ]
20 =11.42 dBm
o1 10,21 asny 75 026510000000 Wiz
MAXH WAV\,
10 APVt A T TOT87 U8 Ly
827|.020000000 MHz
o mp 2| [T1 OBW]

11,22 dBm
835(.980000000 MHz
——10

D2 -11]9 dpm \
| _20 A "

——30

-40

Center 831.5 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 08:20:40
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: RXM191226052-00D

QPSK 15 MHz
<%> *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.87 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 15.000000000 MHz
30 Offset 4.5 dB OBW 13|.620000000 MHz
Marker| 1 [T1 ]
| 20 -2 00 dBm
_— R et vy oo gy ey i APl T2 B24[ 00000000 Wz
M’Fmp 1 [T1 oB\W]
10 T210T dBm| Ly
824{. 720000000 MHz
o Tdmp 2| [T1 oBW]
T 12[79 dBm
838|- 340000000 MHz
D2 -8.2F dB|
[“10 w i\w
[ -20 \Nh'\”\wivm
3DB
--30
--40.
—-50
--60
-70
Center 831.5 MHz 3 MHz/ Span 30 MHz
Date: 7.JAN.2020 08:21:38

®

16QAM_1.4 MHz

“RBW 30 kHz  Delta 1 [T1 ]

*VBW 100 kHz -0.06 dB
Ref 30 dBm “Att 40 dB SWT 5 ms 1.284000000 MHz
30 Offfet 4.5 dB OBW  1[ 104000000 MHz
Marker| 1 [T1 ]
| 50 —a!688 dBm
D1 16.33 dBm 0l 852000000 _MH
1 PK
JMW”\M/\M‘WAMJ\IK Temp 1| [T1 o8}
-10 TOTTo OB Ly
830[. 948000000 MHz
o Temp 2| [T1 OBW]
B H 9[42 dBm
ég Y’ 832|. 052000000 MHz
| _10 D2 -9_6
| 20 ,\r‘/ \'\
Y “"‘f”‘\;\,\/
M 3DB
“30
|40
L-50.
| -60
-70
Center 831.5 MHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 08:18:49
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16QAM _3 MHz

® “RBW 30 kHz  Delta 1 [T1 ]
“VBW 100 kHz 2.42 dB
Ref 30 dBm “Att 40 dB SWT 10 ms 2.964000000 MHz
30 Offset 4.5 dB 0BW 2| 700000000 MHz
Marker| 1 [T1 ]
| 50 _13/ 07 dBm
830[.024000000 MHz
D1 13.62 dBm
|10 o] ‘M\L‘ﬁvl YW ORI N 03 13 B L
830|. 156000000 MHz
mp 2| [T1 0oBW]
o0 7[87 dBm
f 11832.856000300 MHZ
L-10 4

D2 712_71 dpm Iy
\

WWWJ\J \’V‘MW 3DB

-—30

|40

—-50.

Center 831.5 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 08:19:33

16QAM_S MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.92 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.020000000 MHz
30 Offfet 4.5 dB OBW  4[.520000000 MHz
Marker| 1 [T1 ]
20 _8/ 56 dem
D1 16.27 dBm 8. 980000000 MH.
\;ﬁ\uvd"""‘l"‘ WMWJ‘@&W 1| [T1 oBy]
r1o TOT77 dBm| Ly
829[. 240000000 MHz
Temp 2| [T1 OBW]
o 10}62 dBm
#j \1833.760000300 MHz
| _10 D2 -9 dBl

L \

A Aot U A K\»M .

——30

-40

Center 831.5 MHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 08:20:19
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16QAM _10 MHz
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.11 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.640000000 MHz
30 Offset 4.5 dB oBW 8960000000 MHz
Marker| 1 [T1 ]
L 20 _10l68 dBm
826|.660000000 MHz
T2
" D1 14.1P dBle’ v AXemp 1 T ol
[ & STO93 dBm| Ly
827|.020000000 MHz
mp 2| [T1 0OBW]
o 12[09 dBm
835|.980000000 MHz
10 b2 —A1.8B dpm 7'y
2 A \
L\"‘W\W\ 3DB
| -30
40
50
| —60
-70
Center 831.5 MHz 2 MHz/ Span 20 MHz
Date: 7.JAN.2020 08:21:03

16QAM_15 MHz

Date:

“RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.06 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.060000000 MHZz
30 Offfet 4.5 dB OBW 13[ 620000000 MHz
Marker| 1 [T1 ]
L 20 —10[25 dBm
D1 16.46 dBm. T2 41000000000 MH
?T Nt Al AN N Zmp 1| [T1 0B
-10 TITTOS aprT
824/ 720000000 MHz
o Témp 2| [T1 OBW]
B 13[50 dBm
838|. 340000000 MHz
=10 D2 —wi/ dB \—W
gt )
30
|40
L-50.
| -60
-70
Center 831.5 MHz 3 MHz/ Span 30 MHz

7.JAN.2020 08:22:05

LvL
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LTE Band 41:

QPSK_5 MHz

@ *“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.34 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 5.160000000 MHz
30 Offset 4.5 dB 0BW 4].540000000 MHz
Marker| 1 [T1 ]
| o0 —al18 dem
D1 16.31 dBm 590360000 _GH.
tAzE %MWWW“@p 1| [T1 oBW]
-10 TIT T apnT
2[. 590740000 GHz
R Témp 2| [T1 0BW]
B 10[36 dBm
1 2[. 595280000 GHz
—10 D2 g dB. M}\
Be— erulI“\JV.M Akt
L-30
| —40
--50
60
-70

Center 2.593 GHz

Date: 7.JAN.2020 08:22:53

1 MHz/

QPSK_10 MHz

Span 10 MHz

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.45 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.640000000 MHz
30 Offfet 4.5 dB OBW 8[.960000000 MHz
Marker| 1 [T1 ]
L 20 =1 65 dBm
S 2|.588120000 GHz
D1 13.16 dBm¥4 ——
= |, WA pitAN g Sy e 2
N TOT 2o dBm
2|.588520000 GHz
o lemp 2[ [T1 OB\]
B 10[21 dBm
2|.597480000 GHz
-10
D2 -12.g4 dpm t;\
20 l

—-30.

Ak g,

-70

Center 2.593 GHz

Date: 7.JAN.2020 08:23:40

2 MHz/

Span 20 MHz

LVL
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QPSK 15 MHz
® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.34 dB
Ref 30 dBm *Att 40 dB SWT 2.5 ms 15.300000000 MHz
30 Offset 4.5 dB OBW 13|.560000000 MHz
Marker| 1 [T1 ]
| 20 -9/ 00 dBm
D1 16.42 dBm 2|.585620000 GHz
\f‘%lu\/ LWV VIR VPR ‘\I‘V"W\Jd V”V‘“‘J “"ﬂg&mp 1| [T1 oBW]
- L 10 Es S5 apnTj LvL
2|.586280000 GHz
Témp 2| [T1 0BW]
o 9[91 dBm
1 2|.599840000 GHz
10 D2 -9 54 dp| Py
- I 4 .ALM)’V AL al
Uy VA
3DB
--30
40
—-50
| —60
-70
Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 08:24:39

QPSK 20 MHz

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 1.15 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.440000000 MHz
30 Offset 4.5 dB 0BW 18000000000 MHz
Marker| 1 [T1 ]
| 20 -10 dBm
D1 15.7[1 dBm 2|.583320000 GHz
W WMMWWMMWW@@Np 1| T 0Bl
10 998 aBIT| LvL
2| 584040000 GHz
o Temp 2| [T1 OBW]
B 10}81 dBm
2|.602040000 GHz
_10 b2 o o9 o
|20 N Y| W ot b
AR wE PRI
3DB
--30
-40
| -50
--60
-70
Center 2.593 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 08:25:34
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®

16QAM_5 MHz

*RBW 100 kHz

Delta 1 [T1 ]

“VBW 300 kHz -1.59 dB
Ref 30 dBm *“Att 40 dB SWT 2.5 ms 4.940000000 MHz
30 Offset 4.5 dB oBW 4].520000000 MHz
Marker| 1 [T1 ]

| 50 -11014 dBm
— b1 14.57 dBm 2|.590540000 GHz
- o TN AN i A fezP 2 [T 081

[ I1LS5S apbm

2|.590740000 GHz
o Temp 2| [T1 0BW]
B 9[43 dBm
2|.595260000 GHz

r-10 D2 —1T-43 dpm

| _ Mh A

WY WA oy

--30

-40

L-50

| -60

-70

Center 2.593 GHz 1 MHz/ Span 10 MHz
Date: 7.JAN.2020 08:23:15

®

16QAM_10 MHz

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -0.67 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 9.640000000 MHz
30 Offset 4.5 dB OBW  8|-960000000 MHz
Marker| 1 [T1 ]
20 —1 Q_dBm
2|.588200000 GHz
D1 12.81 dBmT1 Fenp—}-FTr1 oBWY}
10 va T TR FTTWY MY | - b
Nadiis \g NalR A VAW TOTO6 dBm
2|.588520000 GHz
o lemp 2[ [T1 OB\]
i 9[18 dBm
2597480000 GHz
| -10
D2 713_? dpm. \L
\
--30
L-40
50
| -60
-70
Center 2.593 GHz 2 MHz/ Span 20 MHz
Date: 7.JAN.2020 08:24:05

LvVL

3DB

LvL
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®

16QAM_15 MHz

*RBW 300 kHz

Delta 1 [T1 ]

“VBW 1 MHz -1.89 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 15.720000000 MHz
30 Offset 4.5 dB oBW 13[ 560000000 MHz

Marker| 1 [T1 ]
| 50 —alad dBm
D1 15.76 dBm 2|.584780000 GHz
ﬂMﬁWWMWWWU\I\»Wt@é%\p 1| [T2 oBW]
10 91 S0 apm
2|. 586280000 GHz
Témp 2| [T1 0BW]
ro 10[74 dBm
1’/ \u 2599840000 GHz
_10 52 ¥ da o
Mﬂaiﬁfv Allﬂl i LLklﬂhL lﬁ“ LN

o

-—30

|40

—-50.

Center 2.593 GHz

Date: 7.JAN.2020 08:25:07

®

3 MHz/

16QAM_20 MHz

*RBW 300 kHz

Span 30 MHz

Delta 1 [T1 ]

*VBW 1 MHz 0.08 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 19.520000000 MHz
30 Offset 4.5 dB OBW 18|-000000000 MHz
Marker| 1 [T1 ]
| 20 -10/81 dBm
Eﬁm D1 15.11 dBm 2|.583240000 GHz
LRV TRNAN PYPRYS pFip 1 [T1 08i]
-10 oLA40 apIm
2|.584040000 GHz
o Temp 2| [T1 OBW]
i 8[94 dBm
2[-602040000 GHz
=10 U =A0- a
2 \A Ao b L p g n
It,R,:Wﬂ] ALPALE VLA v Ty
--30
L-40
50
| -60
-70
Center 2.593 GHz 4 MHz/ Span 40 MHz

Date:

7.JAN.2020 08:25:58

3DB

LvL

Page 100 of 287




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

FCC §2.1051, §22.917(a) & §24.238(a) & §27.53& §90.691- SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC § 2.1053, §22.917, § 24.238 ,§ 27.53,§90.691.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. Sufficient scans were taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Spectrum Analyzer
CMU200
/CMW500
Test Equipment List and Details
A Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSP 38 100478 2019-05-09 2020-05-09
R&S Spectrum Analyzer FSU 26 200256 2020-01-04 2021-01-04
yzjingcheng Coaxial Cable K}}ﬁ?g ) 41005011 Each Time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each Time /
Unknown Coaxial Cable C-SJ00-0010 C0010/04 Each Time /
E-Microwave Coaxial Attenuators El;/lfg\?_ 160- OE01203239 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Test Data

Environmental Conditions

Temperature: 23.6~26°C
Relative Humidity: 43~62 %
ATM Pressure: 101.2~102.2 kPa
Tester: Lily Xie
Test Date: | 2020-01-03~2020-04-13
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Report No.: RXM191226052-00D

Please refer to the following plots.
GPRS850

_Middle Channel

*RBW 100 kHz
*WBW 300 kHz

Ref 34.5 dBm *Att 40 4B SWT 100 ms
offret 4.% dB
o Fundamental
WL [
LVL
10
10 .
HE
30 ! .
MMWWMWWwMM
|- 40
s
&0
Start 30 MHz 97 MHEz/ Step 1 GHz
Date: 13.JAN.2020 11:37:37
® “REW 1 MHz
*WBW 3 ME=z
Ref 34.5 dBm *Att 40 4B SWT 180 ms
offret 4.% dB
[ & |
WL [
/L
10
10 .
HE
30 ‘ UL‘LAh*m;J*fiﬂa}lﬂtﬂvkk‘bﬂhmwﬁrwnmr\ruf\“Nﬁ{fhiL‘*l)*ﬂhw[mb\ﬁ\bafJﬂ)ﬂIJL
s
&0
Start 1 GHz 900 MEz/ Step 10 GHz
Date: 13.JAN.2020 11:38:11
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PCS 1900_ Middle Channel

<§§> “RBW 100 kHz
*VEW 300 kHz

iBim *Att 30 4B SWT 100 ms

& |
S L
£
VL
0
HE
20 N
v
40
[ Aot Ut Mg A st g s A A M b L T e A AL AL
|50
Lo
70
Start 30 MH=z 97 MHz/ Stop 1 GHz
Date: 13.JAN.2020 11:28:50
<§§> “RBW 1 MHz
Fundamental _ _ n TUEW 3 Mz
Ref £4.5 dBEm *Att 30 4B SWT 380 ms
Dffret 41.% 4B
& |

A
=0 M
-
70
Start 1 GHz 1.9 GHz/ Step 20 GH:z

Date: 13.JAN.2020 11:28:13
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WCDMA Band II,Rel99

<é§> “RBW 100 kHz
*VEW 300 kHz

iBim *Att 40 4B *SWT 100 ms

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: &.JAN.

ra
(=]
ra
(=]
=1
w
u
[}
(%)
o

<é§> “RBW 1 MHz
*VEW 3 MHz

o *Att 40 4B SWT 380 ms

Fundamental msm |-

Start 1 GHz 1.9 GHz/ Step 20 GH:z

Date: &.JANMN.2020 09%:57:19
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WCDMA Band IV,Rel99

<é§> “RBW 100 kHz
*VEW 300 kHz

iBim *Att 40 4B SWT 100 ms

[ & |
wn [
£
VL
10
190 Tt
i
30
WMMWWMMWW
=40
-
&0
Start 30 MH=z 97 MHz/ Stop 1 GHz
Date: &.JAMN.2020 05:59:17
<é§> “RBW 1 MHz
“VBW 3 MHz
Ref 34.5 dBm *Att 40 4B SWT 340 ms
Dffret 41.% 4B
[ & |
L [
Fundamental
VL
10

Start 1 GHz 1.7 GH=z/ Step 18 GH:z

Date: &.JANMN.2020 09%:58:29
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WCDMA Band V,Rel99

*REW 100 kH=z
*VEW 300 kH=z
SWT 100 ms

"
Offret 4.% dB

Start 30 MH=z

ra
(=]
ra
(=]

&.JAN. 10:00:01

97 MHz/

Stop 1 GHz

*WBW 3 MHz

Ref 24.5 dBm *Att 40 4B SWT 180 ms
Offret 4.% dB
[ = |
T [
VL
10
i0 1
HE
30 1
bk wAPBAB LA A Wl\.u-m AN
=40
-
&0
tart 1 . 900 MH=/S Step 10 GH:z
Dat &.JAN.2020 10:00:24

Fundamental

P
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LTE Band 2 (Middle Channel)

QPSK_1.4 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -38.03 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 140.580000000 MHz

20 Offset 4.5 dB

-0

——10

D1 -13 dBm

——20

—-30.

|, A Al + A \

=G AP TR PR R A e A

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:41:41

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -25.82 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.025000000 GHz
30 Offset 4.5 dB
Fundamental -
1 PK]
1o LVL
A
| -10
D1 -13 dBm
20
L
( 308
| _30 dd i A d o . 2L n.A.Jh,jMI L stttV W A s
Jv PP RN AR W LR i adurg
kg DLy bapA
gl bip A
| -50
| -60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 12:41:54

Page 108 of 287




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

[ PH
I

Date:

®

[P

Date:

*RBW 1 MHz

Marker 1 [T1 ]

*VBW 3 MHz -19.35 dBm
Ref 20 dBm *Att 30 dB SWT 130 ms 15.437000000 GHz
20 Offset 4.5 dB
10
0
10
D1 -13 [dBm

/0

W/

|-40

3DB

——50

—-60.

Start 13.5 GHz

7.JAN.2020 12:42:07

650 MHz/

QPSK_3 MHz

*RBW 100 kHz
“VBW 300 kHz

Stop 20 GHz

Marker 1 [T1 ]
-41.82 dBm

Ref 20 dBm “Att 30 dB SWT 100 ms 140.580000000 MHz
20 Offset 4.5 dB
10
o LvL
—-10

D1 -13 dBm
| -20
| -30

308
—-40
" i ) In A " A (AN T Lokt

PARRIAGH I A A AT T A o Ve VAR og
60
| -70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

7.JAN.2020 12:42:29
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

Ref 30 dBm “Att 40 dB

*RBW 1 MHz
“VBW 3 MHz
SWT 250 ms

Marker 1 [T1 ]
-26.69 dBm
11.225000000 GHz

30 Offset 4.5 dB
Fundamental
undamenta "
1 PK]
IMAXH
10 LVL
-0
[-10
D1 -13 dBm
20
1
3DB
| 30 Latd i, A MM e i A,
Juv "/‘V'w WVW 'l'\’j'v ML EVY A N J AR VW
otk
50
—-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 12:42:42
® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.79 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.089000000 GHz
20 Offset 4.5 dB
L 10 [ A
1 PK]
IMAXH
ro LVL
L-10
D1 -13 [dB
il
t—20.
3DB
| -40
-—50:
(-—60
I-70.
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 7.JAN.2020 12:42:55
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

Ref 20

dBm

QPSK_5 MHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.17 dBm

“Att 30 dB SWT 100 ms 140.580000000 MHz

-10-

20 Offset 4.

dB

——10

—-20.

D1 -13

-—30

3DB

|-40

B0k

ST

—-60.

"
WAV

Start 3

0 MHz

Date: 7.JAN.2020 12:43:19

®

Ref 30

dBm

*Att 40

97 MHz/ Stop 1 GHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -26.22 dBm
dB SWT 250 ms 3.100000000 GHz

30 OfFfF:

—20.

set 4.

dB

-10

-0

——10

—-20.

D1 -13

dBm

I [P
W]

AR s A V\uNNh\MA%*ﬁ

Aad M WA

-70

Start 1

GHz

Date: 7.JAN.2020 12:43:32

1.25 GHz/ Stop 13.5 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

“RBW 1 MHz
“VBW 3 MHz
SWT 130 ms

®

Ref 20 dBm *Att 30 dB

Marker 1 [T1 ]

-19.05 dBm

14.787000000 GHz

20 Offset 4.5 dB

—10.
1 PK]
IMAXH

—-10.

D1 -13 dBm
1
——20
y
|40

-80

Start 13.5 GHz 650 MHz/

Date: 7.JAN.2020 12:43:48

QPSK_10 MHz

*RBW 100 kHz

®

Stop 20 GHz

Marker 1 [T1 ]

*VBW 300 kHz -45.79 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 138.640000000 MHz
20 Offset 4.5 dB
10 [ A
B
LVL
10
D1 -13 dBm
20
| -30
308
|40
1
_| H. 1 b A I At N ]
PRARAPT PR ANV~ VoA L AR
| -60
|-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:44:09
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

*RBW
*VBW

Ref 30 dBm “Att 40 dB SWT

1 MHz
3 MHz
250 ms

Marker

3

1[T11]
-25.90 dBm
-100000000 GHz

30 Offset 4.5 dB

Fundamental

——10

D1 -13 dBm

——20

—-30.

=

[V TP
N NV

AN

A Moy ag

-70

Start 1 GHz

Date: 7.JAN.2020 12:44:22

®

1.25 GHz/

*RBW
*VBW

Ref 20 dBm *Att 30 dB SWT

1 MHz
3 MHz
130 ms

Marker

18

Stop 13.5 GHz

1[T11]
-18.79 dBm
-076000000 GHz

20 Offset 4.5 dB

~10

——10

D1 -13 dBm

——20

W/

W/

-40

-80

Start 13.5 GHz

Date: 7.JAN.2020 12:44:34

650 MHz/

Stop 20 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK 15 MHz
@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.50 dBm
Ref 20 dBm *Att 30 dB SWT 100 ms 142 .520000000 MHz
20 Offset 4.5 dB
10
B
LVL
—-10
D1 -13 dBm
—-20
| -30
3DB
| -40
1
ASAk J | FIN) i 1h A A ) i 2 |
Al WA v DTAVAC AR Nl Vs VAV A Vs v WAy
—-60
L -70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:45:02
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -26.91 dBm
Ref 30 dBm *Att 40 dB SWT 250 ms 10.575000000 GHz
30 Offset 4.5 dB
20
Fundamental -0 v
\\\\\\\\\\\\ﬂ
'
—-10
D1 -13 dBm
—-20
1
lk 3DB
|30 I T s o p s b AR A b Adbs ARG 4
MWJV WA U i A e A Wy v Y LAY
Q, AAN,
A o
| -50
—-60
-70

Date:

Start 1 GHz

7.JAN.2020 12:45:15

1.25 GHz/ Stop 13.5 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

3DB

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.54 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz
20 Offset 4.5 dB
-10
B
—-10
D1 -13 dBm
il
20
| -40
—-50
| -60
--70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 7.JAN.2020 12:45:28

QPSK_20 MHz

*RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

®

Ref 20 dBm *Att 30 dB

Marker 1 [T1 ]
-46.04 dBm
140.580000000 MHz

20 Offset 4.5 dB
10
1 PK]
[MAXH|
[ LVL
——10
D1 -13 dBm
——20
——30
3DB
|40
1
_ .nl:. b sl |4 1k WA | M .AII
-—60
—=70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:45:52
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -25.61 dBm

Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz

30 Offset 4.5 dB

20

Fundamental

-10
ﬁ

——10

D1 -13 dBm
--20.
1
3DB

| _30 In v bl e et S A g g

RN i ) A gy Y
PAUGRA NI
--50.
--60.
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 12:46:05

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -18.66 dBm

Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz

20 Offset 4.5 dB

10

-0

LvL

—-10.

D1 -13 dBm

-—20

|40

—-50.

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 7.JAN.2020 12:46:18
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 4 (Middle Channel)
QPSK 1.4 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.28 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 540.220000000 MHz
20 Offset 4.5 dB
10 [ A ]
1 PK|
MAXH
o LVL
-10
D1 -13 [dBm
--20
--30
3DB
—-40
1
I 2l P U A YYD N S
N A A MR AR S, AR Wl
| -60
--70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:46:42

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.24 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB
Fundamental
| 20
(10 LVL
T~
Lo
L-10
D1 -13 [dBm
|-20
1
“XK 308
| _30. At Lo MTYT ISRV I 9 | F N UOYY PN ANY.'A I Y VNPV ORI
JV VI IWYI R R el T S e ST AARSAY
My
v
| -50
| -60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 12:46:54
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

*RBW 1 MHz
*VBW 3 MHz
SWT 130 ms

Ref 20 dBm “Att 30 dB

Marker 1 [T1 ]
-18.55 dBm
18.076000000 GHz

20 Offset 4.5 dB

-10-

——10
D1 -13

——20.

o o

=

A/

3DB

|-40

——50

—-60.

Start 13.5 GHz 650 MHz/

Date: 7.JAN.2020 12:47:07

QPSK_3 MHz

*RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Ref 20 dBm *Att 30 dB

Stop 20 GHz

Marker 1 [T1 ]
-47 .56 dBm
968.960000000 MHz

20 Offset 4.5 dB

~10

-—10

D1 -13

——20

——30

-40

[

[

Aty W

Jndrbak
AARAS

&

AL

-80

Start 30 MHz 97 MHz/

Date: 7.JAN.2020 12:47:30

Stop 1 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Fundamental

®

®

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -26.68 dBm
Ref 30 dBm *Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB
~20.
—-10
Lo
——10

D1 -13 dBm
20
1
| _30 Ldt 14 g | T PV T YR Aty MU A
va L@ VT W ST T e v v
Auw’ AAA,
"
——50
——60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 12:47:42

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -18.92 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.813000000 GHz

20 Offset 4.5 dB

~10

-0

—-10.

D1 -13 dBm

/M e M o

v

../

|40

—-50.

Start 13.5 GHz 650 MHz/

Date: 7.JAN.2020 12:47:55

Stop 20 GHz

LvL

Page 119 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 5 MHz
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -48.42 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 192.960000000 MHz
20 Offset 4.5 dB
10
o
LvVL
—-10
D1 -13 dBm
20
--30
3DB
| -40
1
" I Y Il A T . Al I | i}
W RTEPYE Vi ANV, A A LS A
| -60
--70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:48:19
@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.73 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 10.475000000 GHz
30 Offset 4.5 dB
| 20.
Fundamental
10
LvVL
-0
LS
-10
D1 -13 dBm
20
v 3DB
| 30 dd g Y REY VITVTH O v T A d i
VU U AR MAG A TP W A A MR
PO AA
--50
| -60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 12:48:31
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -17.52 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.063000000 GHz
20 Offset 4.5 dB
10
o
10
D1 -13 dBm .
W \J\\ \w\k\ Y // \"té v/
|-40
|50
| -60
|-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 7.JAN.2020 12:48:44

QPSK_10 MHz

® *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz

-47 .52 dBm

Ref 20 dBm *Att 30 dB SWT 100 ms 823.460000000 MHz

20 Offset 4.5 dB

~10

-—10

D1 -13 dBm

——20

——30

3DB

-40

>
<
§

4 a AL M A o | LA kb Ak
HROGA NN ks O R VSTV AR  RYSS TN S S VT VA v)

YOU FR PRI | T.l Ak R
N

-80

Start 30 MHz 97 MHz/

Date: 7.JAN.2020 12:49:08

Stop 1 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.71 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 12.300000000 GHz
30 Offset 4.5 dB
A
| 20 [ A
Fundamental
LVL
--10
D1 -13 dBm
—-20
i}
1) | | | Va4 SUB
30 JVA‘U‘L e Wlﬁhl “uwvu"vm AfAny
M
wigd W
—-50
—-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 12:49:21
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.89 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.037000000 GHz
20 Offset 4.5 dB
10 [ A
1 PK]
IMAXH|
o LVL
L-10
D1 -13 dBm
1
20 \}W/ \,\A \J\)\ w
W y \’\Mv J \‘/‘AALV/
3DB
40
L-50
--60
70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 7.JAN.2020 12:49:34
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK_15 MHz

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Ref 20 dBm “Att 30 dB

Marker

212.

1[T1]
-46.72 dBm
360000000 MHz

20 Offset 4.5 dB

-10-

——10
D1 -13

——20.

-—30

3DB

|-40

AIAML

N

TR

Start 30 MHz 97 MHz/

Date: 7.JAN.2020 12:49:57

“RBW 1
*VBW 3

®

Ref 30 dBm *Att 40 dB

MHz
MHz

SWT 250 ms

Marker

8.

Stop 1 GHz

171 ]
-26.39 dBm
200000000 GHz

30 Offset 4.5 dB

Fundamental

——10

D1 -13 dBm

—-20.

b

\ MIIA
g

MAAL

vahkhmiyﬁf.

PR |
WAV il ad

[T
i

-70

Start 1 GHz 1.25 GHz/

Date: 7.JAN.2020 12:50:13

Stop 13.5 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -17.29 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.800000000 GHz

20 Offset 4.5 dB

-10-

——10
D1 -13 PBm
y

——20.

Wi J

LV SV TN

|-40

3DB

——50

—-60.

Start 13.5 GHz

Date: 7.JAN.2020 12:50:26

®

650 MHz/ Stop 20 GHz

QPSK_20 MHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -46.12 dBm
Ref 20 dBm *Att 30 dB SWT 100 ms 992.240000000 MHz
20 Offset 4.5 dB
10
1 PK]
[MAXH|
[ LVL
-10
D1 -13 dBm
--20.
--30.
3DB
L-40
1]
AR L A it Mbobornrsd W AIAAA Mg AN .uAI
had ad WU A AU |
--60
--70.
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:50:53
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Fundamental

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -26.35 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.875000000 GHz
30 Offset 4.5 dB
20
1 PK]
A
Ny
2"}
|-10
D1 -13 [dBm
--20
1
| _30 Lad Ly PRV FRERUW | PIFTVRN danh, AA s o
/JJ]] (A Tl MY S TP Y R LA N PR S v MAaTAVA
kg AUA,
A/
--50
--60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 12:51:06
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -19.27 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 18.076000000 GHz
20 Offset 4.5 dB
10
1 PK]
A+
--10
D1 -13 [dBm

-—20

o

U/

w/

o,

VAW

|40

—-50.

Start 13.5 GHz

650 MHz/

Date: 7.JAN.2020 12:51:19

Stop 20 GHz

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 5 (Middle Channel)

QPSK_1.4 MHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -38.47 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 445 .160000000 MHz
30 Offset 4.5 dB
20
1 PK|
=
10 LVL
-0
Vgl
--10
D1 -13 dBm
--20.
3DB
—-30
1
A0 M .l AYII AT | T W M4t J, Al 1 m
MY WP RN AV AN P NI PN I
--50
--60.
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:51:45
@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -30.59 dBm
Ref 20 dBm *Att 30 dB SWT 180 ms 2.512000000 GHz
20 Offset 4.5 dB
L10
B
LVL
--10.
D1 -13 dBm
——20
1
--30
3DB
|__40 4o (- PRI T A odnd L4 \
va IR AN S
NBQ. A4
v
——60
--70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 7.JAN.2020 12:51:58

Fundamental
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

Ref 30 dBm *Att 40

QPSK_3 MHz

*RBW 100 kHz
“VBW 300 kHz
dB SWT 100 ms

Marker 1 [T1 ]
-38.26 dBm
30.000000000 MHz

30 Offset 4.5 dB

~20.

-0

——10

D1 -13 dBm

——20

—-30.

Al

9@“: At ."l ) "Vv‘v-i Ak

AT AR A

-70

Start 30 MHz

Date: 7.JAN.2020 12:52:20

®

Ref 20 dBm “Att 30

97 MHz/

*RBW 1 MHz
“VBW 3 MHz
dB SWT 180 ms

Stop 1 GHz

Marker 1 [T1 ]
-34.86 dBm
1.666000000 GHz

20 Offset 4.5 dB

~10

-0

—-10.

LvL

D1 -13 dBm

-—20

-—30

40 1 W

NI WiV
Ay

NWL W

Start 1 GHz

Date: 7.JAN.2020 12:52:33

900 MHz/

Stop 10 GHz

Fundamental
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_5 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -37.84 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 313.240000000 MHz

30 Offset 4.5 dB Fundamental
20

-0

——10

D1 -13 dBm

——20

—-30.

RAFNAR A AR AA

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:52:54

® “RBW 1 MHz Marker 1 [T1 ]
*“VBW 3 MHz -35.74 dBm

Ref 20 dBm “Att 30 dB SWT 180 ms 3.754000000 GHz

20 Offset 4.5 dB

10

-0

LvL

—-10.

D1 -13 dBm

-—20

-—30

| _40 1 4 [ \ o b bl d L,

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 12:53:06
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 10 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -34.61 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 817.640000000 MHz

30 Offset 4.5 dB

20 Fundamental

-0

——10
D1 -13 dBm X

——20

—-30.

|tk I S A ol L 4 AR
QAR AW WY Nad VWA

-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:53:27

® “RBW 1 MHz Marker 1 [T1 ]
*“VBW 3 MHz -36.70 dBm

Ref 20 dBm “Att 30 dB SWT 180 ms 3.106000000 GHz

20 Offset 4.5 dB

10

-0

LvL

—-10.

D1 -13 dBm

-—20

-—30

| _40 I I NPT TURETA W A
WYy

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 12:53:40
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 7 (Middle Channel)

QPSK_5 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -39.13 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 798.240000000 MHz

10 Offset 4.5 dB

Lo
MAXH
F-10 LVL
| -20
D1 -25 dBm
--30
1
L-40

MWAW I TV e et A o]

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:54:09

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -25.93 dBm
Ref 30 dBm *Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB
| 20
1 PK]
IMAXH
10 LVL
Fundamental — |
—
--10
—-20
1
DI —TS dBm 3DB
| 20 1r A T PR IR LV AAALMANNM A A,
VY AV T b e v Ay
Lsg 0 ks
--50
| -60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 12:54:22

Page 130 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
® *REW 1 MH=z
*WBW 3 ME=z
Ref 14.5 dBm *Att 20 4B SWT 260 ms
» offpet 4 ?cI.E'
[ |

I--50

|50

70

Center 20 GHz

1.3 GHz/

Span 13 GHz

Date: 7.JAN.2020 13:45:42
QPSK 10 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42.40 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 800.180000000 MHz
10 Offset 4.5 dB
-0
1 PK]
IMAXH | _10
--20
D1 -25 dBm
—-30
40
| _s0 ﬁ
sl L At b WML A WNWMW*\VW“J ALiafirn iU
70
—-80
-90

Start 30 MHz

Date: 7.JAN.2020 12:54:55

97 MHz/

Stop 1 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.56 dBm

Ref 30 dBm *Att 40 dB SWT 250 ms 11.850000000 GHz

30 Offset 4.5 dB

Fundamental 20
-10 LVL
O\A
| -10
20

DIl -25 dBm

| 30 T [ PWRTTY|f ISPPARS NPTV U'\A;JU\./ A V..wB

bwr, I IR
b Ang A A AL

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 12:55:08

<§g> “RBW 1 MHz
*VEW 3 MHz

Ref 14.5 4dBm *Att 20 4B SWT 260 ms
Offret 4.% dB
10 1
B
L PK

I--50

|50

70

Center 20 GHz 1.3 GHz/ Span 13 GHz

Date: 7.JAN.2020 13:46:2¢
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

Date:

®

Fundamental

Date:

QPSK_15 MHz

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-42.66 dBm

0.

Ref 10 dBm *“Att 30 dB SWT 100 ms 798.240000000 MHz
10 Offset 4.5 dB
| -10
20
D1 -25 dBm
-30
| _40 1
| -50
!MgtﬂLJA_AV\AJM*/AAAJM“/M]A~MA.JNA*LAKAq ,b\q}lwubupﬂifvhwﬂJ\}MbAJl«J AL A
70
| -80
-90

Start 30 MHz 97 MHz/ Stop 1 GHz
7.JAN.2020 12:55:48
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -26.44 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB
—20
-10
o
\.‘
——10
——20
bfl -25 dBm :
|30 ”JJ‘A” kuw\‘ NN w\,‘v'\,"l"l My aas JUAMIJ"KAJJU\ AsiAt s
N,

AAw
| -50
-60

-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

7.JAN.2020 12:56:01

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
® *REW 1 MH=z
*WBW 3 ME=z
Ref 14.5 dBm *Att 20 4B SWT 260 ms
» offpet 4 ?cI.E'
[ |

I--50

|50

70

Center 20 GHz

1.3 GHz/ Span 13 GHz

Date: 7.JAN.2020 13:47:11
QPSK 20 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44.96 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 798.240000000 MHz
10 Offset 4.5 dB
Lo
1 PK]
IMAXH
r-10 LVL
L -20
D1 -25 dBm
—-30
—-40
1]
3DB
|50
M A A s Al A AR At i) A Man g WAL
70
--80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 12:56:40
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Fundamental

QPSK 20 MHz
@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.47 dBm
Ref 30 dBm *Att 40 dB SWT 250 ms 11.200000000 GHz
30 Offset 4.5 dB
| 20
10 LVL
Py
| -10
--20
1
Dfl -25 dBm E
3DB
| 30 Lt |t " N TR BT L T
[u A ANVANTTIY WY 7O T AT el g S oAy
AR AMJ
A fUpAM
--50
--60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 12:56:53
@) “RBW 1 MHz
*WBW 3 ME=z
Ref 14.5 dBm *Att 20 4B SWT 260 ms
offret 4.% dB
10 .
| 2
1 PN
10
Dl 5 HEm.
-s0
|60
70
|80
Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 7.JAN.2020 13:48:01
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 12 (Middle Channel)

QPSK_1.4 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -38.43 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 592.600000000 MHz
30 Offset 4.5 dB
20 [ A ]
Fundamental
1 PK]
IMAXH
rio LVL
. ’////,,,
--10
D1 -13 dBm
—-20
3DB
-30
1
ﬂn‘..‘ ‘\;\A.I\‘ n "VU;"‘I"V" 3 A " llwnY 4k I‘.' . ‘.‘\‘ A WWALWJ
--50
60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:57:39
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.80 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 1.414000000 GHz
20 Offset 4.5 dB
|10 [ A
1 PK]
VAXH RIS
LvVL
10
D1 -13 dBm
-20
1
|3
3DB
| 4 I L, T R I AT I
Ty NN WATIEY AL eV i g
l A
g
60
--70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 12:57:52
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

Ref 30 dBm

*Att 40 dB

QPSK_3 MHz

*RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-38.73 dBm
513.060000000 MHz

30 Offset 4.5 dB
| 20
1 PK]
IMAXH
10 LVL
ro ”’,,,/
4|
|-10
D1 -13 [dBm
--20
3DB
--30
1
W""w‘m‘v'"\, 'y 'AV W) 1 A el 1 rE— o1 Atk VV_A " n
--50
--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:58:12
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -33.92 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 1.414000000 GHz
20 Offset 4.5 dB
10
1 PK]
MAXH
o LVL
--10
D1 -13 [dBm
|-20
| -30;
l 3DB
|4 | L , . 1] [I W PRl N
*Jnfﬂjir AWM A PR AUPVLVV N
.o In AI\ l}'
-60
|-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 7.JAN.2020 12:58:25

Fundamental
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 5 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.74 dBm
Ref 30 dBm *Att 40 dB SWT 100 ms 503.360000000 MHz
30 Offset 4. dB
i Fundamental

|20
1 PK]
IMAXH

-10 LVL

-0

——10

D1 -13 dBm
--20
3DB
—-30
1
0, LA 1 PRTY A T, A Ak P PR TR P I RV ST
Qi IR AR | SMA W
--50
--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 12:58:45
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.06 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 1.414000000 GHz
20 Offset 4.5 dB
10
1 PK]
MAXH
o LvL
—-10
D1 -13 dBm
|-20
|-30
1
3DB
|4 At A b dod FI
A Nava
50 AAL. gy,
-60
|-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 12:58:58
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK 10 MHz
Qab “RBW 100 kHz
*WBW 300 kHz
Ref 30 dBm *Att 40 4B SWT 100 ms
30 Offpet 4.% dB
= Ea
0 / /
10 1 A‘///
&
30
el M TN A S ..J_ur A [TREPpTS N Y I_M,_J PRy FERPT Y | A 1
50
|6
Start 30 MHz 97 MHEz/ Step 1 GHz
Date: 7.JAMN.2020 14:00:11
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.84 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 1.414000000 GHz
20 Offset 4.5 dB
10 [ A
B
LVL
—-10
D1 -13 dBm
|-20
|-30
1
3DB
|4 Fam T M. i L | -
wa (Y N TN M 4
MG Mgt
P Ca v aa
-60
|-70
-80

Start 1 GHz

Date: 7.JAN.2020

900 MHz/

12:59:35

Stop 10 GHz

Fundamental
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
LTE Band 13 (Middle Channel)
QPSK 5 MHz
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -38.28 dBm
Ref 30 dBm *Att 40 dB SWT 100 ms 540.220000000 MHz
30 Offset 4.5 dB
|50
Fundamental
IMAXH|
s 10 LVL
e}
--10
D1 -13 dBm
|20
3DB
—-30
1
n N TR 1 " 11 Nl I 41 A
WNW VN LAV UrET AN W W N Aal SA%a W WY WOV A4
—-50
|60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:00:11
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.99 dBm
Ref 20 dBm *Att 30 dB SWT 180 ms 1.558000000 GHz
20 Offset 4.5 dB
10
1 PK]
IMAXH
™ LVL
| -10
D1 -13 dBm
20
--30—
3DB
|40 Jlu N ‘VV.V"‘V‘ \ } W’I\U.UA T | ‘lbwA_Al }
oAt A
--60
L-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 13:00:24
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@) “RBW 10 kHz
*VEW 30 kHz

Ref 0 dBm *Att 15 4B SWT 120 ms 1.2
Offket 15| 4B
L 1 Ea
20
- a0
- &0
L - M
- 80
-100
Center 769 MHz 1.2 MHz/ Span 12 MEz
Date: 13.APR.2020 18:45:45
@) “RBW 10 kHz
*WBW 30 kH=z
Ref 0 dBm *Att 15 4B SWT 130 ms
Offket 15| 4B
L 1 Ea
1 PK
.,

- E0

T
A

]
:
%
%
:
:
:
:

Start 793 MH=z 1.2 MH=/ Stop 806 MHE:z

Date: 13.APR.2020 18:46:35
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

@) “REW 1 MHz
*WBW 3 ME=z
Ref 0 dBm *Att 25 4B *SWT 20 ms
Offpeat 15| 4B
L 1 | 2
20
MMMWWM AT RN WP
- &0
-89
-100
tart 1.55% GHz 5.1 MHz/ Stop 1.61 GHz
Date: 13.APR.2020 19:02:55
QPSK 10 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.02 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 181.320000000 MHz
30 Offset 4.5 dB
20
VAXH|
1 v Fundamental
-0
|10 “/
D1 -13 dBm
——20
3DB
30
1
WJ;;LII..I.AJ‘ et P [ — PR I 3
WA b~ 7 Yas Ay e A AN A4
| -50
——60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:00:47
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.15 dBm

Ref 20 dBm *Att 30 dB SWT 180 ms 1.558000000 GHz

20 Offset 4.5 dB

10

——10
D1 -13 dBm

——20.

-—30

3DB

| _40 bt ot Ak el o Aokl A by
NIV

W AN
s

50

—-60.

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 13:01:00

® “RBW 10 kHz Mar ke
*VEW 30 kHz o

Ref 0 dBm *Att 50 4B SWT 120 ms
Offket 15| 4B

L 1 Ea
1 PK
.,

- a0

.

|- 60 L U‘wuﬂlw

g e st A AR P Mirt g~

- 80

-100

Start 763 MHz 1.2 MHz/ Stop 775 MH:z
Date: 13.APR.2020 19:08:43

Page 143 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@) “RBW 10 kHz
*VEW 30 kHz

Ref 0 dBm *Att 30 dB SWT 130 ms e

Offpet 15|dB

Start 793 MH=z 1.2 MH=/ Stop 806 MHE:z

Date: 13.APR.2020 19:07:52

@) “RBW 1 MHz
*VEW 3 MHz

Ref 0 dBEm *ALt 25 4B *SWT 20 ms

Offpet 15|dB

= | ,,

TPSTIY SO P (1 h,uw_4,1ﬂ4J,AJL_QAL,LhMuhud_th*mﬂJuAAJtm¢VJ*H¢

- E0

Start 1.559 GH=z 5.1 MH=/ Step 1.61 GH:z

Date: 13.APR.2020 19:04:22
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 17 (Middle Channel)

QPSK_5 MHz

®

Ref 30 dBm “Att 40 dB

*RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-37.29 dBm
604 .240000000 MHz

30 Offset 4.5 dB
20 [ A ]
- Fundamental
IMAXH
rio LVL
-0
--10
D1 -13 dBm
—-20
3DB
-30
T )
140 b Labe 1 X TR TN B IL. P | YTy 1
PRI AR A IAA AR Y e[ WA
--50
60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:01:34
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.31 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 1.414000000 GHz
20 Offset 4.5 dB
|10 [ A
1 PK]
VAXH RIS
LvVL
10
D1 -13 dBm
-20
[ -30,
3DB
i A4 FINTH I A
|4 \
oo Ry AR
3 IL
-
60
--70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 7.JAN.2020 13:01:47
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

Date:

7.JAN.2020 13:02:24

QPSK 10 MHz
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.54 dBm
Ref 30 dBm 40 dB SWT 100 ms 117 .300000000 MHz
30 Offset 4.
20
10 v Fundamental
. ””,,/,//////
| 10 A
D1 -13
--20.
H 3DB
—-30
“W " AL Ak Lt T A 1 AA L T AN Ak
{7 W TRVLVAVE e i U Ty AV KA
--50.
--60.
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:02:11
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.09 dBm
Ref 20 dBm 30 dB SWT 180 ms 1.414000000 GHz
20 Offset 4.
10
o LVL
—-10
D1 -13
--20
30
1
3DB
|4 " " N sihabod L, "
P AAIAGIET O VA W VRN WA i
Idl A
PP A
60
--70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 25 (Middle Channel)

QPSK_1.4 MHz

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -39.22 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 144 .460000000 MHz
20 Offset 4.5 dB
10 [A
.
LVL
--10
D1 -13 dBm
--20.
—-30
1 3DB
y
--40
L \ Y 4 A " 4
Ao A NPT oI V'
--60.
—=70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:02:49

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.48 dBm

Ref 30 dBm “Att 40 dB SWT 250 ms 11.125000000 GHz

Fundamental

30 Offset 4.5 dB

| 20 [ A
L PK

1o Lvi

N,

D1 -13 dBm
—-20
1
3DB

| a0 Lt dd s g e Lt M ke n A AASAN A s

MJ1F b IR WV Ao wY v MRAY

.1 A

PR
--50
| -60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 13:03:01
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.79 dBm

Ref 20 dBm *Att 30 dB SWT 130 ms 15.424000000 GHz

20 Offset 4.5 dB

10
MAXH
0 LvL
—-10
D1 -13 dBm

YOV.LOTLE00, N I N 1 TN,

|-40

3DB

——50

—-60.

Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 7.JAN.2020 13:03:22

QPSK_3 MHz

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.10 dBm
Ref 20 dBm *Att 30 dB SWT 100 ms 144 .460000000 MHz
20 Offset 4.5 dB
10
1 PK|
MAXH
o LVL
| -10
D1 -13 dBm
--20
--30
3DB
1
L-40
T T —— N " NN “Lﬁ\ﬂll ‘Iv.v‘
| -60
--70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:03:41
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

Fundamental

QPSK 3 MHz
@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.72 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.225000000 GHz
30 Offset 4.5 dB
| 20

(o]
A | D1 -13 [dBm

3DB
| _30 Lt L i -1 N A‘&“ bbb s ||M‘.VV{MW\ Aptd A
MJ'I/V ATV AV AR A A W Ay L2 i MaAaaTs
HLsdQps A
L-50
60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 13:03:54
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -18.94 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 14.137000000 GHz
20 Offset 4.5 dB
10
1 PK
VAXH]
o LVL
L-10
D1 -13 dBm
1
3DB
|40
|50
L-60.
|-70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz

Date: 7.JAN.2020 13:04:07
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

QPSK_5 MHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.77 dBm

Ref 20 dBm “Att 30 dB SWT 100 ms 144 .460000000 MHz
20 Offset 4.5 dB
10
B
LVL
--10
D1 -13 [dBm
--20
| -30
3DB
| -40 1
[ )] Il " 4 " 4 P R
ORIy LN e v I~ AT YN |
--60
| -70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:04:27

®

*RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]
-26.62 dBm

Ref 30 dBm “Att 40 dB SWT 250 ms 3.750000000 GHz
Fundamental ——reer T
| 20 [ A
10 LvVL
—0
——10
D1 -13 dBm
--20
1
3DB
| _s0 Lt Ly , T FTTA WIT RPN VO T LAV P ULY
Jv PR oy
A0, AJ
-—50
--60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 13:04:40
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

*RBW 1 MHz

Marker 1 [T1 ]

*VBW 3 MHz -18.48 dBm
Ref 20 dBm *Att 30 dB SWT 130 ms 16.737000000 GHz
20 Offset 4.5 dB
10
,
LVL
--10.
D1 -13 dBm
|
h M, J \"\
3DB
--40
--50.
——60
--70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 7.JAN.2020 13:04:53
QPSK 10 MHz
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.28 dBm
Ref 20 dBm *Att 30 dB SWT 100 ms 140.580000000 MHz
20 Offset 4.5 dB
10
1 PK]
[MAXH|
[ LVL
-10
D1 -13 dBm
--20.
--30.
3DB
L-40
1
I n,.... J - 4 " [ Y A 4 A et
o A AT el i AR A AU N A A AL g RA NN A
--60
--70.
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:05:14
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

“RBW 1 MHz
“VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 250 ms

Marker 1 [T1 ]
-26.51 dBm
11.200000000 GHz

30 Offset 4.5 dB

~20.

Fundamental

-0

——10

D1 -13 dBm

=30 va e
,

oA MM..A.. 3UB

-70
Start 1 GHz 1.25 GHz/
Date: 7.JAN.2020 13:05:27
® “RBW 1 MHz
“VBW 3 MHz
Ref 20 dBm “Att 30 dB SWT 130 ms

Stop 13.5 GHz

Marker 1 [T1 ]
-19.05 dBm
14.800000000 GHz

20 Offset 4.5 dB

~10

-0

—-10.

LvL

D1 -13 dBm

Mo/

(VAW

Y

|40

—-50.

Start 13.5 GHz

Date: 7.JAN.2020 13:05:39

650 MHz/

Stop 20 GHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK 15 MHz
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.26 dBm
Ref 20 dBm “Att 30 dB SWT 100 ms 142.520000000 MHz
20 Offset 4.5 dB
10
o
LvVL
10
D1 -13 dBm
20
|-30
3DB
|-40
1
- K 1 AL 3 1A 4 A A A 4 | Ine 4 1L
R AR A War=va ) ey
| -60
|-70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:06:03
@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.55 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz
30 Offset 4.5 dB
20
Fundamental
R LvVL
Lo
AN
D1 -13 dBm
20
1
30B
| _30 Iul e 4 | NN PR 1T PV VDY L W, Y T
A AT RIS A S N~y ey M v
0, Y.
i AN
| -50
| -60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 13:06:16
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -19.25 dBm
Ref 20 dBm “Att 30 dB SWT 130 ms 16.750000000 GHz
20 Offset 4.5 dB
10
o
LVL
--10
D1 -13 [dBm
--20
| 3 \/\A\ \M\"\!/\‘\W J // L\.Av‘v
3DB
| -40
--50
--60
| -70
-80
Start 13.5 GHz 650 MHz/ Stop 20 GHz
Date: 7.JAN.2020 13:06:29
QPSK 20 MHz
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.24 dBm
Ref 20 dBm *“Att 30 dB SWT 100 ms 140.580000000 MHz
20 Offset 4.5 dB
10
1 PK|
MAXH
B LVL
| -10
D1 -13 [dBm
--20
--30
3DB
--40
1
|5_Qn.,‘}\l W A .';lw’ mh' “- “w"'w A A nIAw
| -60
--70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:06:56
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

Fundamental

Ref 30 dBm

*Att 40 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 250 ms

Marker 1 [T1 ]

-25.91 dBm

11.000000000 GHz

Ref 20 dBm

*Att 30 dB

SWT 130 ms

30 Offset 4.5 dB
| 20 [ A
PK
IMAXH
1o LVL
Lo
B
D1 -13 dBm
20
L
3DB
| _30 Lad | es s | N Y NV AN DA p
Jv Lkl VTR N P kA xanivi
i V"h A
50
-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 13:07:09
® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -18.79 dBm

14.787000000 GHz

20 Offset 4.5 dB

~10

-—10

D1 -13 dBm

——20

e

W,

|40

-80

Start 13.5 GHz

Date: 7.JAN.2020 13:07:22

650 MHz/

Stop 20 GHz
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Report No

.- RXM191226052-00D

LTE Band 26 (Middle Channel)

QPSK_1.4 MHz

*RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

®

Ref 30 dBm “Att 40 dB

Marker 1 [T1 ]
-37.84 dBm
419.940000000 MHz

30 Offset 4.5 dB
20
1 PK]
IMAXH |10
Lo
Vg
|-10
D1 -13 [dBm
--20
--30
L
WMA. A bt Anll‘;l‘:‘w|m Igv...n.
\Mﬂ*dvthhUJ[<in¢ W o
|-50
--60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 7.JAN.2020 13:19:03
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.59 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 1.648000000 GHz
20 Offset 4.% dB
10
,
--10
D1 -13 [dBm
--20
| 30 L
|40 A 4y , A I N T TR P
MhrlJ1JUL( ™ AWM N KA g v
h5Q A s
7 W
--60
|-70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 7.JAN.2020 13:19:16

Fundamental

3DB
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Report No
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®

Ref 30 dBm

QPSK_3 MHz

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz

-37.79 dBm

*Att 40 dB SWT 100 ms 598.420000000 MHz

30 OFF

~20.

set 4.

dB

-0

——10

D1 -13

——20

m

1
TEP TR RPTI Y. 4t Mgtk

——50

T | "
M AAGRARM AN

-70

Start 30 MHz

Date: 7.JAN.2020 13:19:39

®

Ref 20

dBm

97 MHz/

Stop 1 GHz

*RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz

“Att 30 dB SWT 180 ms

-35.67 dBm
1.648000000 GHz

20 OffF

~10

set 4.

dB

-0

—-10.

-—20

D1 -13

-—30

|40

I |/ PETEWY |
7

h g
N}

5Q
QU

Start 1 GHz

Date: 7.JAN.2020 13:19:52

900 MHz/

Stop 10 GHz

LvL

Fundamental
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QPSK 5 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -38.33 dBm
Ref 30 dBm “Att 40 dB SWT 100 ms 685.720000000 MHz
30 Offset 4.5 dB
i Fundamental
| 20 [ A
1 PK]
IMAXH
-10 LVL
o
x
| -10
D1 -13 dBm
—-20
3DB
L-30
_eg A, Atk A 1 T ' :{'" iy A I.I W " \ﬂ.
50
—-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:20:12

® “RBW 1 MHz Marker 1 [T1 ]
*“VBW 3 MHz -36.54 dBm

Ref 20 dBm “Att 30 dB SWT 180 ms 3.088000000 GHz

20 Offset 4.5 dB

10 A]

-0

LvL

—-10.

D1 -13 dBm

-—20

-—30

| 40 IJ Il N NORTIVI N Y I WY I 1 VO I
JJV W' W \J U‘M WW\‘[/N
| ‘Ilv‘l .\

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 13:20:25
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QPSK 10 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -38.18 dBm
Ref 30 dBm *Att 40 dB SWT 100 ms 357.860000000 MHz
30 Offset 4.5 dB
A
20 = Fundamental
1 PK] r]
IMAXH
-10 LVL
o
A/
-—10
D1 -13 dBm
——20
3DB
—-30
v \
" FERTI | AY 1 ' (A Ly Akl I alal
AU AN (gt dag iAo s T Sae s e SV ES ST
50
60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:20:46

® “RBW 1 MHz Marker 1 [T1 ]
*“VBW 3 MHz -36.59 dBm

Ref 20 dBm “Att 30 dB SWT 180 ms 3.088000000 GHz

20 Offset 4.5 dB

10

-0

LvL

—-10.

D1 -13 dBm

-—20

-—30

1
3DB
-40 J"U"lwmﬁhw\/‘\ N AU I P T 1
Y R A O T SR A W

BQ ik A.Al‘u
B .4
—-—60
70
-80
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 13:20:59
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QPSK_15 MHz
® “REW 100 kHz
*VEW 300 kH=z 1.
Ref 20 4Bm *Att 40 4B SWT 100 ms
20 Offpet 4.% dB
L1 B

Fundamental

. /

€0

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 7.JAM.2020 13:56:14

® “RBW 1 MHz Marker 1 [T1 ]

*“VBW 3 MHz -37.10 dBm
Ref 20 dBm “Att 30 dB SWT 180 ms 3.106000000 GHz
20 Offset 4.5 dB

10

[P
&g |,

LvL

—-10.

D1 -13 dBm

| -20

-—30

4P
Sa
-~
¥
5]
o]

|40

St A Ah j

—-60.

kb ko s AT

-80

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JAN.2020 13:21:36
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LTE Band 41 (Middle Channel)

QPSK_5 MHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -41.93 dBm
Ref 10 dBm “Att 30 dB SWT 100 ms 856.440000000 MHz

10 Offset 4.5 dB

Lo
MAXH
F-10 LVL
| -20
D1 -25 dBm
--30
|40 L

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:22:50

@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.18 dBm

Ref 30 dBm “Att 40 dB SWT 250 ms 10.575000000 GHz

30 Offset 4.5 dB

20

Fundamental

IMAXH

\70

DY -25 dBm 3DB
|__30 rlll. AILHH it A AL M " Il M}{M/‘W&Alhu\l
ML A ¥ 11 g W DA e LA,
QAN
Laad
-50
--60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 13:23:06
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@) “RBW 1 MHz
*VEW 3 MHz

Ref 14.5 dBm *Att 20 4B SWT 260 ms e
offret 4.% dB
10
| 2
10
=
- 50
|50
70
I-s0
Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 7.JAN.2020 13:49:11
QPSK 10 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44 .31 dBm
Ref 10 dBm *Att 30 dB SWT 100 ms 854 .500000000 MHz
10 Offset 4.5 dB
Lo
1 PK|
MAXH
10 LVL
| -20
D1 -25 dBm
--30
- —40. T
ﬂ 3DB
—-50
i A A AU A At A WMWW(MM\{\A' me g
| -70
--80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:23:42
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@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.60 dBm
Ref 30 dBm “Att 40 dB SWT 250 ms 11.875000000 GHz
30 Offset 4.5 dB
| 20
Fundamengsk
10 LVL
\_0
--10
—-20
pd -25 dBm =
/«‘X 3DB
|30 A LAy NN N T I M, AN A A4
v o omgrigritd b stV MY
JOD b AN
Shaadi' v
50
—-60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz
Date: 7.JAN.2020 13:23:55
@) “RBW 1 MHz
“VBW 3 MHz
Ref 14.5 dBm “Att 20 dB SWT 260 ms 1.
Offrer 4.5 4B
10 .
Ex

I--50

|50

70

Center 20 GHz

Date: 7.JAN.2020

13:49:57

1.3 GHz/ Span 13 GHz
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QPSK 15 MHz
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -45.98 dBm

Ref 10 dBm “Att 30 dB SWT 100 ms 854.500000000 MHz

10 Offset 4.5 dB

Lo
1 PK]
10

——20
D1 -25 dBm
—-30.

|-40

3DB

—-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:24:31

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -26.98 dBm

Ref 30 dBm “Att 40 dB SWT 250 ms 3.100000000 GHz

30 Offset 4.5 dB

20
o

Fundamental \_c

o

——20
pl| -25 ©Bm 208
| s T bbbt et Attt AR A A g
”J“V LAMUAS Vg) Luls id AT

lag sty

ol
| -50
——60
-70
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 13:24:44
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@) “RBW 1 MHz
*VEW 3 MHz

Ref 14.5 dBm *Att 20 4B SWT 260 ms e
offret 4.% dB
10
| 2
10
=
-s0
|50
70
I-s0
Center 20 GHz 1.3 GHz/ Span 13 GHz
Date: 7.JAN.2020 13:50:55
QPSK 20 MHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44 .85 dBm
Ref 10 dBm *Att 30 dB SWT 100 ms 856.440000000 MHz
10 Offset 4.5 dB
Lo
1 PK|
MAXH
10 LVL
| -20
D1 -25 dBm
--30
--40 T
3DB
—-50
s A AR LA A A A A e WWWWF““J LNW
| -70
--80
-90
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.JAN.2020 13:25:26
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@ *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -26.20 dBm

Ref 30 dBm *Att 40 dB SWT 250 ms 3.100000000 GHz

30 Offset 4.5 dB

Fundamental gz

——10

——20

D -fs dBm s
| 30 FETE YE n Vol L bl gl asr s Lo AN NN
U" U TRV T DL R e M

-70

Start 1 GHz 1.25 GHz/ Stop 13.5 GHz

Date: 7.JAN.2020 13:25:39

@) “RBW 1 MHz
*VEW 3 MHz

Ref 14.5 4dBm *Att 20 4B SWT 260 ms
Offret 4.% dB
10 1
B
L PK

I--50

|50

70

Center 20 GHz 1.3 GHz/ Span 13 GHz

Date: 7.JAN.2020 13:51:44

Page 166 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

FCC §2.1053, §22.917 & §24.238 & §27.53& §90.691- SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917, § 24.238 and § 27.53 &§90.691.

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB = 10 Ig (TXpwr in Watts/0.001) — the absolute level

Spurious attenuation limit in dB =43 + 10 Log;, (power out in Watts)
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Report No.: RXM191226052-00D

Test Equipment List and Details

. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
R&S EMI Test Receiver ESR3 102453 2019-06-26 2020-06-26
Sunol Sciences Antenna JB3 A060611-1 2017-11-10 2020-11-10
EMCO Adjustable Dipole 3121C 9109-753 N/A N/A
Antenna
Unknown Coaxial Cable C-NJNIJ-50 C-0400-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-0075-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNIJ-50 C-1400-01 2019-05-06 2020-05-06
Unknown Coaxial Cable C-NJNJ-50 C-0200-02 2019-09-05 2020-09-05
HP Amplifier 8447D 2727A05902 2019-09-05 2020-09-05
Agilent Spectrum Analyzer E4440A SG43360054 2019-05-09 2020-05-09
TDK RF Horn Antenna HRN-0118 130 084 2018-10-12 2021-10-12
ETS-Lindgren Horn Antenna 3115 000 527 35 2018-10-12 2021-10-12
Unknown Coaxial Cable C-SJSJ-50 C-0800-01 2019-09-05 2020-09-05
Unknown Coaxial Cable C-NJNJ-50 C-0200-02 2019-09-05 2020-09-05
MITEQ Amplifier | ATSVOOIOIS00 1 5001271 | 2019-09-05 | 2020-09-05
Quinstar Amplifier QUW-IBI03536 1 15964001001 | 2019-06-27 | 20200627
Agilent Signal Generator E8247C MY43321350 | 2019-12-10 2020-12-10
Ducommun 1007726-01
Technolagies Horn Antenna ARH-4223-02 1304 2019-11-18 2022-11-18
Ducommun 1007726-02
Technolagies Horn Antenna ARH-4223-02 1304 2019-11-18 2022-11-18
BSF1710-
Sinoscite Band-stop filter 1785MN-0383- 0383003 2019-06-16 2020-06-16
003
Sinoscite Band-stop filter | PSTSSCSOIMST 438001 | 2019-06-16 | 2020-06-16
. . BSF2300-
Sinoscite Band-stop filter 2400MS-0777-003 0777003 2019-06-16 2020-06-16
. . BSF1850-
Sinoscite Band-stop filter 1910MS-0935V?2 0935V2 2019-06-16 2020-06-16
. . BSF2500-
Sinoscite Band-stop filter 2750MS-1439-001 1437001 2019-06-16 2020-06-16

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions
Temperature: 23.1~25°C
Relative Humidity: 41~47 %
ATM Pressure: 101.9 kPa
Tester: || Vern Shen, Felix Wang
Test Date: 2020-01-16

EUT Operation Mode: Transmitting
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30 MHz-10 GHz:

Substituted Method
Frequency Polar Recei.ver Substituted | Antenna AT Limit Margin
oy | vy | R Level Gain | CableLoss | Le¥el | (apm) | (dB)
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
GPRS850, Frequency:836.600 MHz
1673.200 H 53.50 -50.44 10.6 0.73 -40.6 -13.0 27.6
1673.200 \Y% 53.16 -51.38 10.6 0.73 -41.5 -13.0 28.5
2509.800 H 49.17 -53.74 13.1 1.25 -41.9 -13.0 28.9
2509.800 v 47.57 -55.37 13.1 1.25 -43.5 -13.0 30.5
3346.400 H 41.56 -58.12 13.8 1.61 -45.9 -13.0 32.9
3346.400 \Y% 41.00 -58.72 13.8 1.61 -46.5 -13.0 335
211.600 H 38.42 -70.36 0.0 0.49 -70.9 -13.0 57.9
309.600 v 39.06 -70.75 0.0 0.53 -71.3 -13.0 58.3
WCDMA Band V R99,Frequency:836.600 MHz

1673.200 H 40.25 -63.69 10.6 0.73 -53.8 -13.0 40.8
1673.200 v 41.56 -62.98 10.6 0.73 -53.1 -13.0 40.1
2509.800 H 42.20 -60.71 13.1 1.25 -48.9 -13.0 35.9
2509.800 v 42.89 -60.05 13.1 1.25 -48.2 -13.0 35.2
3346.400 H 36.83 -62.85 13.8 1.61 -50.6 -13.0 37.6
3346.400 v 37.14 -62.58 13.8 1.61 -50.4 -13.0 374
259.600 H 37.85 -71.27 0.0 0.51 -71.8 -13.0 58.8
216.000 v 38.99 -72.18 0.0 0.49 -72.7 -13.0 59.7
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30 MHz-20 GHz:

. Substituted Method
Frequency Polar lliece;.ver Substituted | Antenna A:solulte Limit Margin
i | iy | M [ ST ST e o | Lol | (o |
(dBm) (dBd/dBi)
GPRS1900, Frequency:1880.000 MHz
3760.000 H 38.41 -59.23 13.8 1.63 -47.1 -13.0 34.1
3760.000 \Y% 39.19 -58.31 13.8 1.63 -46.2 -13.0 332
5640.000 H 35.26 -58.33 14.0 1.31 -45.6 -13.0 32.6
5640.000 v 34.87 -58.61 14.0 1.31 -45.9 -13.0 32.9
145.500 H 37.06 -69.16 0.0 0.36 -69.5 -13.0 56.5
72.600 \Y% 38.66 -76.14 -3.7 0.28 -80.1 -13.0 67.1
WCDMA Band IT R99,Frequency: 1880.000 MHz
3760.000 H 41.86 -55.78 13.8 1.63 -43.7 -13.0 30.7
3760.000 v 41.58 -55.92 13.8 1.63 -43.8 -13.0 30.8
5640.000 H 39.97 -53.62 14.0 1.31 -40.9 -13.0 27.9
5640.000 v 40.72 -52.76 14.0 1.31 -40.1 -13.0 27.1
403.600 H 37.65 -67.14 0.0 0.61 -67.8 -13.0 54.8
201.900 v 37.44 -73.11 0.0 0.49 -73.6 -13.0 60.6
WCDMA Band IV R99,Frequency: 1732.600 MHz
3465.200 H 41.57 -57.61 13.9 1.62 -45.3 -13.0 323
3465.200 v 41.12 -58.1 13.9 1.62 -45.8 -13.0 32.8
5197.800 H 41.08 -53.61 14.0 1.52 -41.1 -13.0 28.1
5197.800 \Y% 41.04 -53.72 14.0 1.52 -41.2 -13.0 28.2
485.800 H 38.22 -66.09 0.0 0.7 -66.8 -13.0 53.8
247.000 v 37.90 -74.63 0.0 0.5 -75.1 -13.0 62.1
LTE Band 2 (30MHz-20GHz):
Receiver Substituted Method Absolute ..
Frequency Polar Reading Substituted AntePna Cable Loss Level Limit Margin
(MHz) (H/V) (dBuV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK,Frequency:1880.000 MHz
3760.00 H 37.61 -60.03 13.76 1.63 -47.90 -13.00 34.90
3760.00 \% 37.91 -59.59 13.76 1.63 -47.46 -13.00 34.46
5640.00 H 37.57 -56.02 14.02 1.31 -43.31 -13.00 30.31
5640.00 \Y 39.41 -54.07 14.02 1.31 -41.36 -13.00 28.36
152.80 H 36.61 -70.05 0.00 0.38 -70.43 -13.00 57.43
282.00 \Y 36.54 -74.40 0.00 0.51 -74.91 -13.00 61.91
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LTE Band 4 (30MHz-20GHz):

Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
(MHz) (H/V) (dBpv) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK,Frequency:1732.500 MHz
3465.00 H 37.26 -61.93 13.91 1.62 -49.64 -13.00 36.64
3465.00 \Y 37.16 -62.06 13.91 1.62 -49.77 -13.00 36.77
5197.50 H 38.29 -56.40 14.00 1.52 -43.92 -13.00 30.92
5197.50 \Y 38.26 -56.50 14.00 1.52 -44.02 -13.00 31.02
233.00 H 36.77 -72.27 0.00 0.50 -72.77 -13.00 59.77
409.00 \Y 37.02 -71.07 0.00 0.62 -71.69 -13.00 58.69
LTE Band 5 (30MHz-10GHz):
Receiver Substituted Method Absolute
Frequency Polar Reading Substituted | Antenna Cable Loss Level Limit Margin
(MHz) (H/V) (dBuV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency:836.500 MHz
1673.00 H 4431 -59.63 10.61 0.73 -49.75 -13.00 36.75
1673.00 \ 42.32 -62.22 10.61 0.73 -52.34 -13.00 39.34
2509.50 H 41.94 -60.97 13.11 1.25 -49.11 -13.00 36.11
2509.50 \Y 43.05 -59.89 13.11 1.25 -48.03 -13.00 35.03
3346.00 H 36.69 -62.99 13.83 1.61 -50.77 -13.00 37.77
3346.00 \% 37.09 -62.63 13.83 1.61 -50.41 -13.00 37.41
103.00 H 37.14 -68.78 0.00 0.27 -69.05 -13.00 56.05
216.00 \Y 36.89 -74.28 0.00 0.49 -74.77 -13.00 61.77
LTE Band 7 (30MHz-26.5GHz):
Receiver Substituted Method Absolute
Frequency Polar g Substituted | Antenna Limit Margin
Reading . Cable Loss Level
(MHz) (H/V) (dBpV) Level Gain (dB) (dBm) (dBm) (dB)
(dBm) (dBd/dBi)
QPSK, Frequency: 2535.000 MHz
5070.00 H 39.05 -56.06 13.93 1.34 -43.47 -25.00 18.47
5070.00 \% 39.55 -55.37 13.93 1.34 -42.78 -25.00 17.78
7605.00 H 39.51 -49.37 13.21 1.40 -37.56 -25.00 12.56
7605.00 \% 42.79 -46.49 13.21 1.40 -34.68 -25.00 9.68
590.80 H 36.70 -65.62 0.00 0.76 -66.38 -25.00 41.38
880.00 \% 37.56 -62.24 0.00 1.03 -63.27 -25.00 38.27
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LTE Band 12 (30MHz-10 GHz):

Receiver Substituted Method Absolute
Frequency Polar A Substituted | Antenna Limit Margin
Reading Cable Loss Level
(MHz) (H/V) (dBpV) Level Gain (dB) (dBm) (dBm) (dB)
M (dBm) | (dBd/dBi)
QPSK, Frequency: 707.500 MHz
1415.00 H 46.05 -57.56 9.08 1.22 -49.70 -13.00 36.70
1415.00 \Y 46.79 -57.34 9.08 1.22 -49.48 -13.00 36.48
2122.50 H 47.54 -54.47 11.27 1.11 -44.31 -13.00 31.31
2122.50 \Y 52.27 -49.72 11.27 1.11 -39.56 -13.00 26.56
2830.00 H 41.53 -59.89 13.34 1.36 -47.91 -13.00 34.91
2830.00 \Y 42.02 -59.63 13.34 1.36 -47.65 -13.00 34.65
113.50 H 37.10 -67.29 0.00 0.29 -67.58 -13.00 54.58
208.60 \Y 36.89 -73.96 0.00 0.49 -74.45 -13.00 61.45
LTE Band 13 (30MHz-10 GHz):
Receiver Substituted Method Absolut
Frequency Polar CCeIVer " Substituted | Antenna solute Limit Margin
Reading Cable Loss Level
(MHz) (H/V) (dBpV) Level Gain (dB) (dBm) (dBm) (dB)
" (dBm) | (dBd/dBi)
QPSK, Frequency: 782.000 MHz
1564.00 H 37.67 -67.05 9.88 0.92 -58.09 -40.00 18.09
1564.00 \Y 38.28 -66.86 9.88 0.92 -57.90 -40.00 17.9
2346.00 H 38.27 -64.02 11.71 1.26 -53.57 -13.00 40.57
2346.00 \Y 39.03 -63.30 11.71 1.26 -52.85 -13.00 39.85
3128.00 H 37.23 -62.35 13.31 1.76 -50.80 -13.00 37.80
3128.00 \Y 37.59 -62.00 13.31 1.76 -50.45 -13.00 37.45
449.80 H 39.32 -65.20 0.00 0.66 -65.86 -13.00 52.86
582.10 \Y 41.92 -63.80 0.00 0.75 -64.55 -13.00 51.55
LTE Band 17 (30MHz-10GHz):
. Substituted Method
Frequency Polar LR Substituted | Antenna hslute Limit Margin
Readin Level
MHz) | @HV) | p S Level Gain | CNENS |y | @Bm) | @)
(dBm) (dBd/dBi)
QPSK, Frequency:710.000 MHz
1420.00 H 47.54 -56.14 9.10 1.23 -48.27 -13.00 35.27
1420.00 A% 49.04 -55.14 9.10 1.23 -47.27 -13.00 34.27
2130.00 H 42.82 -59.18 11.22 1.11 -49.07 -13.00 36.07
2130.00 \Y% 43.07 -58.90 11.22 1.11 -48.79 -13.00 35.79
2840.00 H 37.53 -63.79 13.42 1.36 -51.73 -13.00 38.73
2840.00 v 38.35 -63.21 13.42 1.36 -51.15 -13.00 38.15
201.50 H 37.06 -71.60 0.00 0.49 -72.09 -13.00 59.09
188.90 v 37.13 -74.29 0.00 0.46 -74.75 -13.00 61.75
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LTE Band 25 (30MHz-20GHz):

Substituted Method
Frequency Polar Receiyer Substituted | Antenna hsclute Limit Margin
MHD) | @) | RS | Level Gain | CableLoss | Level | (qpm) | (aB)
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
QPSK,Frequency:1882.500 MHz
3765.00 H 37.61 -60.00 13.74 1.62 -47.88 -13.00 34.88
3765.00 v 37.47 -59.99 13.74 1.62 -47.87 -13.00 34.87
5647.50 H 39.04 -54.60 14.01 1.31 -41.90 -13.00 28.90
5647.50 \Y% 38.04 -55.48 14.01 1.31 -42.78 -13.00 29.78
331.40 H 36.89 -70.55 0.00 0.55 -71.10 -13.00 58.10
254.80 v 37.16 -75.24 0.00 0.51 -75.75 -13.00 62.75
LTE Band 26 (30MHz-10GHz):
Substituted Method
Frequency Polar Receiyer Substituted | Antenna AUTOTT Limit Margin
Oy | @) | GG | Level Gain | Cableloss | Level - qpm) | (aB)
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
QPSK, Frequency:831.500 MHz
1663.00 H 39.90 -64.14 10.54 0.72 -54.32 -13.00 41.32
1663.00 A% 41.74 -62.90 10.54 0.72 -53.08 -13.00 40.08
2494.50 H 42.14 -60.74 13.06 1.24 -48.92 -13.00 35.92
2494.50 A% 43.04 -59.85 13.06 1.24 -48.03 -13.00 35.03
3326.00 H 36.77 -62.97 13.73 1.60 -50.84 -13.00 37.84
3326.00 A% 36.89 -62.88 13.73 1.60 -50.75 -13.00 37.75
113.70 H 37.08 -67.28 0.00 0.29 -67.57 -13.00 54.57
612.30 A% 40.79 -64.42 0.00 0.78 -65.20 -13.00 52.20
LTE Band 41 (30MHz-26.5GHz):
Substituted Method
Frequency Polar Recei.ver Substituted | Antenna AR Limit Margin
Oy | @) | GG | Level Gain | CableLoss | Level | (qpm) | (B)
ny) . (dB) (dBm)
(dBm) (dBd/dBi)
QPSK,Frequency:2593.000 MHz
5186.00 H 39.52 -55.17 13.99 1.50 -42.68 -25.00 17.68
5186.00 A% 42.38 -52.35 13.99 1.50 -39.86 -25.00 14.86
7779.00 H 38.81 -50.50 13.32 1.53 -38.71 -25.00 13.71
7779.00 A% 40.00 -49.56 13.32 1.53 -37.77 -25.00 12.77
214.50 H 37.45 -71.36 0.00 0.49 -71.85 -25.00 46.85
321.60 v 36.91 -72.68 0.00 0.54 -73.22 -25.00 48.22
Note:

1) The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for frequency

above 1GHz.
2) Absolute Level = Substituted Level - Cable loss + Antenna Gain
3) Margin = Limit-Absolute Level
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FCC §22.917(a) & §24.238(a) & §27.53& §90.691- BAND EDGES

Applicable Standard
FCC § 2.1053, §22.917, § 24.238 and § 27.53 & §90.691.

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient

attenuation.

The center of the spectrum analyzer was set to block edge frequency.

EUT Splitter Spectrum Analyzer
Universal Radio
Communication
Tester
Test Equipment List and Details
A Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSP 38 100478 2019-05-09 2020-05-09
yzjingcheng Coaxial Cable KIRBY | 41005011 | Bach Time /
E-Microwave Two-way Spliter ODP-1-6-28 OE0120142 Each Time /
Unknown Coaxial Cable C-SJ00-0010 C0010/04 Each Time /
E-Microwave Coaxial Attenuators El;/lfg\[?_ 160_ OE01203239 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data
Environmental Conditions
Temperature: 23.6~26°C
Relative Humidity: 43~62 %
ATM Pressure: 101.2~102.1 kPa
Tester: Lily Xie
Test Date: | 2020-01-06~2020-01-14
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Test Mode: Transmitting
Test Result: Compliant. Please refer to the following plots.

GPRS 850, Left Band Edge
® *REW 3 kH:z
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B *SWT Z00 ms

10 Offpet 4.% dB

2 B
[ ndy
pancu

[ )
3

Center 824 MH=z 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:34:10

GPRS 850, Right Band Edge

® “RBW 3 kHz
*VEW 10 kHz

Ref 30 4Bm *Att 40 4B *SWT Z00 ms

10 Offpet 4.% dB

panxH

i
H

—— Mot

Center 849 MHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:35:02
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®

GPRS 1900, Left Band Edge

“RBW 3 kHz
*VBW 10 kHz

Ref 30 dBm *Att 40 4B SWT 115 ms
30 Offpet 4.% dB
= Ea
PLAH -
10
10
v
1ol
M
30
W |
iy
nter 1.85 GHz 100 kHz/ Span 1 MHz
Date: 13.JAN.2020 11:25:01
GPRS 1900, Right Band Edge
® “REW 3 kHz
*WBW 10 kH=z
Ref 30 dBm *Att 40 4B SWT 115 ms
30 Offpet 4.% dB
= Ea
PLAH -
10
10
) MW |
ntd 1.91 GHz 100 kH=z=/ Span 1 ME:z
Date: 13.JAN.2020 11:31:04
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EDGE 850, Left Band Edge

® “RBW 3 kHz

VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

i
H

Center 824 MH=z 100 kH=z=/

Span 1 MEz

Date: 13.JAN.2020 11:44:07

EDGE 850, Right Band Edge

® “RBW 3 kHz

VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

i
H

Center 849 MHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:44:31
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EDGE 1900, Left Band Edge

® “RBW 3 kHz

VBW 10 kHz

Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

2 B

O -

10 .

10

‘ ‘/ \J

50
|—60

Center 1.85 GHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:45:39

EDGE 1900, Right Band Edge

® “RBW 3 kHz

VEW 10 kHz
Ref 30 4Bm *Att 40 4B SWT 115 ms

10 Offpet 4.% dB

F
|

T,

Center 1.91 GHz 100 kH=z=/ Span 1 MHEHz

Date: 13.JAN.2020 11:46:06
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WCDMA Band

®

II Rel 99, Left Band Edge

*RBW 100 kHz
*WBW 300 kHz

Ref 24.5 dBm *Att 40 4B *S5WT 100 ms
Offret 4.% dB
[ = |
o
pancu
10 /AWMM.}-\
190 Tt
HE
b
o ] ,.\/H
"'\MM
=40
-
&0
Center 1.85 GHz 1 MH Span 10 MHE:z
Dat &.JAN.2020 09:54:36

WCDMA Band II Rel 99, Right Band Edge

*RBW 100 kHz
*WBW 300 kHz

Ref 24.5 dBm *Att 40 4B *S5WT 100 ms
Offret 4.% dB
[ = |
-
T
HE
30 w"wm
ko g st o]
=40
|- 50
&0
Center 1.91 GHz 1 MHEz/ Span 10 MHE:z
Date: &.JANM.2020 09%:55:02
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WCDMA Band II HSDPA, Left Band Edge

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B *SWT 50 ms

Offret 4.% dB

F
|
.
T

panxH

] FTTTTN

b
30 whdﬁp}hﬂJhﬂAM¢b}\
0
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: &.JANMN.2020 09:47:29
WCDMA Band IT HSDPA, Right Band Edge

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B *SWT 50 ms

Offret 4.% dB

panxH

ST,

n 10 MHE=z

Date: &.JANMN.2020 09:47:59
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WCDMA Band II HSUPA, Left Band Edge

100 kHz

® “ RBW
*VEW 300 kH=z
*SWT 50 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

14

“H
-
s

Span 10 MEz

Date: &.JAM.2020 09:20:54

WCDMA Band IT HSUPA, Right Band Edge

® “RBW 100 kHz
*WVBW 300 kHz
*SWT S0 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

F
|
.

T

panxH

ST

Span 10 MEz

Date: &.JANMN.2020 09:23:34
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WCDMA Band IV Rel 99, Left Band Edge

100 kHz

® “ RBW Marker 1
*VEW 300 kH=z
*SWT 50 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

MAXH

14

“H
-
s

Span 10 MEz

Date: &.JANMN.2020 09:

WCDMA Band IV Rel 99, Right Band Edge

100 kHz

® - S
*VEW 300 kH=z
*SWT 100 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

F
|
.

T

panxH

LTI

1 MHz/ Span 10 MEz

Date: &.JAN.2020 09:53:47
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WCDMA Band IV HSDPA, Left Band Edge
100 kH=z T 1

® “ RBW Marker 1
*VEW 300 kH=z
*SWT 50 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

[= ]
B
pLAH
Lo T /,«“‘""LMW uﬁw\\
: /
h
o B8

Span 10 MEz

Date: &.JANM.2020 09:48:45

WCDMA Band IV HSDPA, Right Band Edge

100 kHz

® - S
*VEW 300 kH=z
*SWT 50 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

TS

F
|
.

T

panxH

Span 10 MEz

Date: &.JANMN.2020 09:49:26
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WCDMA Band IV HSUPA, Left Band Edge

100 kHz

® “ RBW Marker 1
*VEW 300 kH=z
*SWT 50 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

Ea
T
1o T /f,}-wu»}wv“\a—wk\
- /
a7 EE

Span 10 MEz

Date: &.JANMN.2020 09:25:23

WCDMA Band IV HSUPA, Right Band Edge

100 kHz

® - S
*VEW 300 kH=z
*SWT 50 ms

Ref 34.5 dBm *Att 40 4B

Offret 4.% dB

ST

F
|
.

T

panxH

Span 10 MEz

Date: &.JAM.2020 09:25:55
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WCDMA Band V Rel 99, Left Band Edge

® “RBW 100 kHz
*VEW 300 kHz

Ref 34.5 dBm *Att 40 4B *SWT 50 ms
offret 4.% dB
[ & |
‘T
pLAH
‘ /
b
W
Center 224 MHz 1 MHz/ Span 10 MEz
Date: &.JANM.2020 09:51:51
WCDMA Band V Rel 99, Right Band Edge
® “REW 100 kHz r T1 ]
*VEW 300 kH=z
Ref 34.5 dBm *Att 40 4B *SWT 50 ms
offret 4.% dB
[ & |
‘T
pLAH

TN

Center 849 MHz 1 MHEz/ Span 10 MHE:z

Date: &.JANMN.2020 09%:52:16
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WCDMA Band V HSDPA, Left Band Edge

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B *SWT 50 ms
. Offper 4.% dB
[ = |
o
T
e T //MMMM,M}_M‘\\
10
A A
o )
30
hui M”Nijyﬁ“Av#pw
=
Center B24 MHz 1 MHEz/ Span 10 MHz
Date: 6.JAN.2020 05:50:01
WCDMA Band V HSDPA, Right Band Edge
® “REW 100 kHz r T1 ]
*VEW 300 kH=z
Ref 24.5 dBm *Att 40 4B *SWT 50 ms
offret 4.% dB
[ = |
«F2
T

TS

Center 849 MHz 1 MHEz/ Span 10 MHE:z

Date: &.JANM.2020 09:50:26
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WCDMA Band V HSUPA, Left Band Edge

® “RBW 100 kHz
*VEW 300 kHz

Ref 24.5 dBm *Att 40 4B *SWT 50 ms
. Offper 4.% dB
B

o
pancu

10 . /W"WHAJ"WW\

190

b

-z0 W“M Hane

i, “/JM

N

Center 824 MH=z 1 MHEz/ Span 10 MHE:z
Date: &.JAN.2020 09:26:37

WCDMA Band V HSUPA, Right Band Edge
® *RBW 100 kHz : T1 )
*VEW 300 kH=z
Ref 24.5 dBm *Att 40 4B SWT 2.5 ms
Offret 4.% dB
B

o
pancu

Center 849 MHz 1 MHEz/ Span 10 MHE:z

Date: &.JANMN.2020 09%:11:16
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LTE Band 2
QPSK_1.4MHz_ 6 RB_ Left
@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.30 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.849982000 GHz
30 Offset 4.5 dB
|20 =]

WMMWW

. / ||

/ \
b1 -13 kBm | /’ \L

20 hi

WN p 30B

L3022 A P ALY

—-40

=50

-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 09:55:17

QPSK_1.4MHz_ 6 RB_ Right

@ *RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.75 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.910000000 GHz

30 Offset 4.5 dB

ﬁ&;* /WV‘“NVMfNthmkﬂquwwwM\

D1 -13 dBm \4“

3D0B
| _30 Mnr\ MM

L

-70

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 09:55:58
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®

QPSK _3MHz_15 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -18.00 dBm

Ref 30 dBm *Att 40 dB SWT 10 ms 1.850000000 GHz

30 Offset 4.5 dB

20

| 10 A M TR X A
/JM‘WW"W\J N “\ LVL

) / \

—-10

D1 -13 dBm

-—20

-—30

3DB

|40

—-50.

Date:

®

Center 1.85 GHz

600 kHz/ Span 6 MHz

7.JAN.2020 09:56:41

Ref 30 dBm

QPSK_3MHz_ 15 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.31 dBm
“Att 40 dB SWT 10 ms 1.910000000 GHz

30 Offset 4.

~20.

dB

MMM L

10

-—20

D1 -13 dBm I

——30

b
v Ad A hﬁ*ﬂ n Lﬁ] l‘\&}v AT hw A

-40

Date:

Center 1.91 GHz

600 kHz/ Span 6 MHz

7.JAN.2020 09:57:20
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®

QPSK _S5MHz_25 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-20.15 dBm

Ref 30 dBm *Att 40 dB *SWT 50 ms 1.850000000 GHz
30 Offset 4.5 dB
20
1 RV
=4 |,
//\Mwwmvwz\ﬂ\
) ] \
--10
D1 -13 dBm

-—20

-—30

3DB

|40

—-50.

Date:

®

Center 1.85 GHz

1 MHz/

14.JAN.2020 17:07:05

QPSK_5MHz_25RB_ Right

*RBW 100 kHz
“VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]

-14.38 dBm

LvL

Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910020000 GHz
30 Offset 4.5 dB
—20
1 RM|
VAXH NI N T TR NN
KlO \
D1 -13 dBm ‘
= R“MW
=30 gt
L-40
|50
--60
-70
Center 1.91 GHz 1 MHz/ Span 10 MHz
Date: 7.JAN.2020 09:58:35
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®

Ref 30 dBm

QPSK_10MHz_50 RB_ Left

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]

“Att 40 dB

-19.45 dBm
1.850000000 GHz

30 Offset 4.5 dB

-20

-0

/‘mnwwhww

W LvVL

—-10.

D1 -13 dBm

At A

3DB

-—60

-70

Center 1.85 GHz

Date:

Ref 30 dBm

2 MHz/

7.JAN.2020 09:59:16

QPSK_10MHz_50 RB_ Right

*RBW 100 kHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T1 ]

“Att 40 dB

Span 20 MHz

-19.65 dBm
1.910000000 GHz

o

3DB

30 Offset 4.5 dB
L 20
1 RMpaa
v oAk )
L[-10
D1 -13 dBm
|20
|-30
|40
|50
| -60
-70

Center 1.91 GHz

Date:

2 MHz/

7.JAN.2020 09:59:56

Span 20 MHz
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QPSK_15MHz_75 RB_ Left

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

®

Ref 30 dBm “Att 40 dB

Marker 1 [T1 ]

—-20.34 dBm
1.850000000 GHz

30 Offset 4.5 dB

-20

-0

|

D1 -13

bl
1Adad Aot

3DB

-—60

-70

Center 1.85 GHz 3 MHz/

Date: 7.JAN.2020 10:00:39

Span 30 MHz

QPSK_15MHz_75 RB_ Right

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -19.57 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.910000000 GHz
30 Offset 4.5 dB
|20
1 RMpaa
VAXH I byl fp MA e

L Shade 4 TV e R

D1 -13

-—30

3DB

M

-—60

-70

Center 1.91 GHz 3 MHz/

Date: 7.JAN.2020 10:01:21

Span 30 MHz
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®

Ref 30 dBm

QPSK 20MHz_ FULL RB_ Left

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -26.13 dBm

“Att 40 dB SWT 2.5 ms 1.849920000 GHz

30 Offset 4.5 dB

-20

-0

fwwwwmmww"v VW\

—-10.

D1 -13 dBm

3DB

-—60

-70

Center 1.85 GHz

4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:02:06

QPSK_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -19.91 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910000000 GHz
30 Offset 4.5 dB
| 20
1 RV
IMAXH
1o VT L e v LVL
| L10 \
D1 -13 dBm \
-20
[Nk 308
| _30 '
|40 \\‘4
| o AL
-—60
-70
Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:02:48
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®

16QAM_1.4MHz_ 6 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -19.55 dBm

Ref 30 dBm *Att 40 dB SWT 5 ms 1.850000000 GHz

30 Offset 4.5 dB

| 20
1 RV
=g |, /’VAWWMWJ'V‘NA’W

[ LVL

Lo // \\

L-10

D1 -13 dBm \‘t

3DB
)
]

-—60

-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 09:55:37

®

16QAM_1.4MHz_ 6 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -17.74 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.910006000 GHz
30 Offset 4.5 dB
| 20
1 Ry
s |, fJV’\J\*WrV\,N\M,,/ lan,

,_|

D1 -13

MMM 30B
TN LNVYN

-—60

-70

Center 1.91 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 09:56:15
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®

16QAM_3MHz_ 15 RB_ Left

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
-19.75 dBm

3DB

Ref 30 dBm *Att 40 dB SWT 10 ms 1.850000000 GHz
30 Offset 4.5 dB
-20
1 RMpaa
IMAXH
~10 " N N \ LvVL
10 X
D1 -13 dBm
20
| 30 .
WWMNW
40
—-50
-—60
-70

Center 1.85 GHz

600 kHz/

Date: 7.JAN.2020 09:57:02

Ref 30 dBm

Span 6 MHz

16QAM_3MHz_ 15 RB_ Right

*RBW 30 kHz
*VBW 100 kHz
“Att 40 dB SWT 10 ms

Marker 1 [T1 ]
-21.16 dBm
1.910000000 GHz

30 Offset 4.

dB

D1 -13 dBm \

lualnhh Ak

3DB

-—60

-70

Center 1.91 GHz

600 kHz/

Date: 7.JAN.2020 09:57:37

Span 6 MHz
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16QAM_5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.28 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

. /[M WWM”“’\\

D1 -13 dBm \

-—20
3DB

—*° W
C 20
—-50
| —60
-70
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:09:00

16QAM_5MHz_ 25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.24 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 1.910000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

MWWV«‘/\‘,\

D1 -13 dBm |

--20
\\ 3DB

--30 Ao

MM\‘M A A
40
—-50
| —60
-70
Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:08:13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

—-22.77 dBm

Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.849960000 GHz
30 offfet 4.5 dB
-20
1 RMa
IMAXH 10
i N7 RYVIONT TV WM‘\ e
) / »
—-10
D1 -13 dBm

3DB

-—60

-70

Center 1.85 GHz

Date: 7.JAN.2020 09:59:34

®

2 MHz/

Span 20 MHz

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-21.80 dBm

Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910040000 GHz
30 Offset 4.5 dB
20
1 RMEs
IMAXH Y 1
A i MWW
10 K
D1 -13 dBm |

3DB

-—60

-70

Center 1.91 GHz

Date: 7.JAN.2020 10:00:14

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_15MHz_75 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.96 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

L 10 A ™ ,.\ "
Lo
| \

D1 -13 dBm ‘

3DB
| _30 TR

-—60

-70
Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:00:59

16QAM_15MHz_75 RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.08 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.910060000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

-’ WWMMWL%

D1 -13 dBm {

-—60

-70
Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:01:41
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_20MHz_FULL RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -26.58 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMpaa
IMAXH|
--10
D1 -13 dBm J \
|20
3DB
| _30 A AW pr AL .‘:ML.LM)
QLQ4AMV
—-50
--60
-70

Center 1.85 GHz

4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:02:27

®

16QAM_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -22.88 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.910000000 GHz
30 Offset 4.5 dB
| 20 [FAx
A
=4 |,
| WWL&MM LVL
|10 \
D1 -13 dBm |
\i
308
| -30 W”\M“W‘L\u
h L\\\W
o SHISTEL
| -60
-70

Center 1.91 GHz

4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:03:08
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 4
QPSK_1.4MHz_ 6 RB_ Left
@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -20.05 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.710000000 GHz

30 Offset 4.5 dB

20

P aMap_ s PN WP Y

[ 13 b / \\\

| 30 An
RS Ay
'\I\M/\/

——20

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:03:36

QPSK_1.4MHz_6 RB_ Right

@ *RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -13.91 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.755000000 GHz

30 Offset 4.5 dB

[MAXA [«W"WW*M"«MA/LWWW

A b1 -13 [dem

TN
3DB
——-30

-70

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:04:11
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK _3MHz_15 RB_ Left

@ “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.78 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RMpas

- D1 -13 dBm / k
!

} 3DB
-—30

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:04:53

QPSK_3MHz_ 15 RB_ Right

® “RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -18.82 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.755000000 GHz

30 Offset 4.5 dB

20

WJU%NM,NW Lvb

D1 -13 dBm \

-—20

M 3DB
__30 "

-40

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:05:31
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

QPSK _S5MHz_25 RB_ Left

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -14.18 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.709980000 GHz
30 Offset 4.5 dB
| 20
1 RMa
P 10 P b N 1

Date:

®

-0

Lind Wy AA AA&A\ LVL

—-10.

D1 -13 dBm

-—20

-—30

y 3DB

|40

W["‘””WWWW

—-50.

Center 1.71 GHz

Ref 30 dBm

1 MHz/ Span 10 MHz

7.JAN.2020 10:06:17

QPSK_5MHz_25RB_ Right

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -13.67 dBm
“Att 40 dB SWT 2.5 ms 1.755020000 GHz

30 Offset 4.5 dB

~20.

\ LvL

110
D1 -13 dBm

-—20

——30

-40

"

Date:

Center 1.755 GHz

1 MHz/ Span 10 MHz

7.JAN.2020 10:06:55

Page 202 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.50 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RMpas

A AWM AAA “""‘.LAJ\
o0
/ |

D1 -13 dBm j

-—20

" /MWWWMMM

—-50.

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:07:38

QPSK_10MHz_50 RB_ Right

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.53 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.755000000 GHz

30 Offset 4.5 dB

20

WY VLYW WY TN WMM LVL

D1 -13 dBm \

2 WMWVAWM_AW o
M

-40

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:08:19
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_15MHz_75 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.94 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

/ \

D1 -13 dBm

3DB

-—60

-70
Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:09:02

QPSK_15MHz_75 RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.30 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.755120000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

|1 {4 X Ly I

VWA VW\ LvL

D1 -13 dBm 1

\ALUQAN 308
30 Puliyn) .

-—60

-70
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:09:44

Page 204 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
QPSK 20MHz_FULL RB_ Left
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -29.20 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.710000000 GHz
30 Offset 4.5 dB

-20

-0

JdlAnn

/\www—w

-

—-10.

D1 -13 dBm

-—60

-70

Center

1.71 GHz

4 MHz/

Date: 7.JAN.2020 10:18:24

®

Span 40 MHz

QPSK_20MHz_FULL RB_ Right

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -22.82 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.755000000 GHz
30 Offset 4.5 dB
20
1 RV
A%
memw‘\
110 \
D1 -13 [dBm |
-20
| = MMJ.J T N‘WM
B jn\A“NAA
--50
| -60
-70
Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:19:08

3DB

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_1.4MHz_ 6 RB_ Left

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-21.18 dBm

Ref 30 dBm *Att 40 dB SWT 5 ms 1.710000000 GHz

30 Offset 4.5 dB

| 20
1 RV
IMAXH 10 N M

| /hw AR {7 wm,\ LVL

o j \\

—-10

D1 -13 dBm “\
20
\\4 3DB

%0 MW""“ N

IMMM

—-50

-—60

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020

®

10:03:53

16QAM_1.4MHz_ 6 RB_ Right

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-17.51 dBm

Ref 30 dBm “Att 40 dB SWT 5 ms 1.755036000 GHz
30 Offset 4.5 dB
20

RS |0 M AN g A

/ D1 -13

M 3DB

-—60

-70

Center 1.755 GHz 300 kHz/

Date: 7.JAN.2020

10:04:31

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

Ref 30 dBm

16QAM_3MHz_ 15 RB_ Left

*RBW 30 kHz
*VBW 100 kHz
“Att 40 dB SWT 10 ms

Marker 1 [T1 ]
-23.52 dBm
1.710000000 GHz

30 Offset 4.5 dB

-20

-0

—-10.

D1 -13 dBm

3DB

-—60

-70

Center 1.71 GHz

600 kHz/

Date: 7.JAN.2020 10:05:13

Ref 30 dBm

Span 6 MHz

16QAM_3MHz_ 15 RB_ Right

*RBW 30 kHz
*VBW 100 kHz
“Att 40 dB SWT 10 ms

Marker 1 [T1 ]
-18.83 dBm
1.755000000 GHz

30 Offset 4.5 dB

U\MMWJW’\,WM

10
D1 -13 dBm 1
-—20
M‘\M 3DB

| -30 MMMMW

L -40 v\ﬁ w7 \dw
—-50

-—60

-70

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:05:51
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_5MHz_25 RB_ Left

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -17.38 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.710000000 GHz
30 Offset 4.5 dB
| 50
1 RMEs
IMAXH 10 . \
0 /JA_AUAHuMM&J Aﬂpu,uuhhwd\ LvL
) f \
--10 g
D1 -13 dBm
]
/‘ 3DB
- MM,.,‘.M,WVAWWWU*U W
-40
—-50
| -60
-70

Center 1.71 GHz

1 MHz/ Span 10 MHz

Date: 7.JAN.2020 10:06:34

®

Ref 30

dBm

16QAM_5MHz_ 25 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -13.62 dBm
*Att 40 dB SWT 2.5 ms 1.755020000 GHz

30 Off:

-20

set 4.

dB

AxH I N L

Al AL e et b A
o

Ao bl
v

-10

D1 -13

3DB
Y

-—60

-70

Center 1.755 GHz

1 MHz/ Span 10 MHz

Date: 7.JAN.2020 10:07:12
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

Ref 30

dBm

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-24.45 dBm
*Att 40 dB SWT 2.5 ms 1.710000000 GHz

30 Offset 4.5 dB

-20

-0

R e s

—-10.

D1 -13 dBm

Z 3DB

-—60

-70

Center

1.71 GHz

2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:07:56

®

Ref 30

dBm

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.44 dBm
*Att 40 dB SWT 2.5 ms 1.755040000 GHz

30 Off:

-20

set 4.5 dB

D1 -13 dBm

/—20 ]‘\
3DB

30 M e 1 1 M
Ml
—-50
-—60
-70
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:08:37
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

16QAM_15MHz_75 RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -23.20 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.710000000 GHz
30 Offset 4.5 dB
| 20
1 RV
VA [ -,
) { \
—-10
D1 -13 dBm
20
L} 3DB
B ot O
o™
,']ﬂrv
—-50
--60
-70
Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:09:23

®

16QAM_15MHz_75 RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -16.78 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.755000000 GHz
30 Offset 4.5 dB
| 20
1 RV
IMAXH
-10. PTPRY. (gL oY) LVL
Ll 10 \
D1 -13 dBm \h
-20
\l’*\‘~L«J 3DB
20 N g
40 u
—-50
-—60
-70
Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:10:07

Page 210 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
16QAM_20MHz_ FULL RB_ Left
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz —-27.63 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.709920000 GHz

30 Offset 4.5 dB

-20

-0

M

MMMMM

—-10.

D1 -13 dBm

3DB

-—60

-70

Center 1.71 GHz

4 MHz/

Date: 7.JAN.2020 10:18:46

Ref 30 dBm

Span 40 MHz

16QAM_20MHz_FULL RB_ Right

*RBW 300 kHz

*VBW 1

“Att 40 dB SWT 2.

MHz
5 ms

Marker 1 [T1 ]

-23.35 dBm
1.755000000 GHz

30 Offset 4.5 dB

-20

1

WWW

D1 -13 dBm

=]

gl

mlqu
G

3DB

i

o

-—60

-70

Center 1.755 GHz

4 MHz/

Date: 7.JAN.2020 10:19:30

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 5
QPSK_1.4MHz_6 RB_ Left
@ *RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -15.20 dBm
Ref 30 dBm *Att 40 dB *SWT 100 ms 824 .000000000 MHz

30 Offset 4.5 dB

20

|10 TN VNN TY.Y, O VRV P PV

) \

D1 -13 dBm / \

N4 Y

30 wl_,.
mw,»w”'

-—50

-—60

-70

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 14.JAN.2020 17:10:44

QPSK_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.33 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 849.000000000 MHz

30 Offset 4.5 dB

1 RS W"\MVMM\IV\MMNW»\

/b1 -13 dBm !

- M\\)h‘“u’mw,',. 3DB
VUM

|-40

——50

——60

-70

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:20:31
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

QPSK_3MHz_15RB_ Left

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-15.20 dBm

Ref 30 dBm “Att 40 dB SWT 10 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpaa
VIAXH PN Pt 10 g M Mhhm NN
[ Ay N} A YAl »\ LVL
) / \
L-10
D1 -13 dBm
-—20 W AU;‘.'J
M‘JW 3DB
|-30
}}hﬁvv
|50
| -60
-70
Center 824 MHz 600 kHz/ Span 6 MHz
Date: 7.JAN.2020 10:44:05
.
QPSK_3MHz_ 15 RB_ Right
@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.16 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpaa
VAXH ISPV ' PN RTNT LN ol i A
A 3 A 1] \ LvVL
-10 K
D1 -13 dBm x
|20
3DB
| _30 v HM““JW‘WAMVA%
L-40 MMMJ
|50

-—60

-70

Center 849 MHz

600 kHz/

Date: 7.JAN.2020 10:44:43

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_5MHz_25RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.37 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

! /f“” MWM“W\

D1 -13 dBm

3DB

-—60

-70
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:15:03

QPSK_5MHz_25RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.22 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

AMAMAAAANANNIMAALNAIAA ot iy LvL

D1 -13 dBm !

\,.;\___ 30B
| _30 "

-—60

-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:17:03
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -14.92 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
s |, A M ATV TP I

-0

| H

D1 -13 dBm

o JIA
W WWWN\W 3DB

-—60

-70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:47:57

QPSK_10MHz_50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.98 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
=q |, i NAUN A LA i Ay
W\ LvL
10 L
D1 -13 dBm |

\\w 3DB
| 30 A

-—60

-70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:48:34
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.22 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs ’1’1"‘""!"‘4"#“ hh‘n
IMAXH| |10 /

. / }

D1 -13 dBm wl \’V\‘\
Al
W 308
| -30

-—60

-70
Center 824 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:20:13

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.28 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RV o At
ma | /«J‘\/\A«N WWA\

[l D1 -13 dBm \

\”““ 3DB
| _30 s A

-—60

-70
Center 849 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:20:48
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

16QAM_3MHz_ 15 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.67 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 823.964000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
IMAXH| Ay b

10 n it

er WU AR LVL
Lo
|10 / \

D1 -13 dBm 4 Ll

WWW 3DB

-—60

-70
Center 824 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:44:22

16QAM_3MHz_ 15 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.69 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpaa
[VIAXH I P EIY " Y T
MR IV S Lt Ve v uwvv\ LvL
10 \
D1 -13 [dBm \

3DB
| 20 VLM.AAAIWL.. a1

|40 w.“".wu |
—-50
-—60
-70
Center 849 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:45:04
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

16QAM_5MHz_ 25 RB_ Left

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.90 dBm
Ref 30 dBm “Att 40 dB *SWT 100 ms 824.000000000 MHz

30 Offset 4.% dB

2
-
o

LvL

. /f”’ W"”’”“‘”‘“W”\\

D1 -13 [dBm

WO e 3B

--60

-70

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:15:39

16QAM_5MHz_25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.60 dBm
Ref 30 dBm *Att 40 dB *SWT 100 ms 849.000000000 MHz
30 Offset 4.% dB
| 20
[
10 LVL
MWMA’WV\,\\
10 \
D1 -13 [dB |
\
3DB
l-30
MM
| 40 M
\M
--50
I -60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:16:37
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.20 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 824.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpaa
[7AXH S A pof il NI W T

! N
l \

D1 -13 dBm

ol
WW 3DB

-—60

-70
Center 824 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:48:15

16QAM_10MHz_ 50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.89 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

[VAXH I IPVV VYV R SN VWY TN WS PO | R PN ]
w "V.”JJJM LvL

D1 -13 dBm 1

3DB
| 20 \J«MI

-—60

-70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:48:52
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 7
QPSK_5MHz_25RB_ Left
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.74 dBm
Ref 30 dBm *Att 40 dB *SWT 100 ms 2.500000000 GHz

30 Offset 4.5 dB

20

. /(”””” ‘M”“””W"W\\

D1 -13 dBm | \

——20

-—50

-—60

-70

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:17:58

QPSK_5MHz_25RB_ Right

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.06 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 2.570000000 GHz

30 Offset 4.5 dB

WV\MWWWWWA\

D1 -13 dBm

[—20 ’
3DB

—-30. \M.,/\
| _40 P,
50
60
-70
Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:20:49
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.52 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
| 20
1 RMpaa
[VIAXH IS i A ah b Mas A i b nay - e A
{' v V\ LvVL
) / \
L-10
D1 -13 dBm L
20
3DB
| _30 el M\ A%
A ¥
40
|50
| -60
-70
Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:50:38

QPSK_10MHz_50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.69 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.570040000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RMEs

Aot adecrpand
N i

_ |
|
1

T
N
>
3
p:
4

D1 -13 dBm

\N‘»\w 908
| -30 mel‘w‘w ek MM

-—60

-70

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:51:15
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

QPSK_15MHz_75 RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -19.07 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
| 20
1 Ry
B |, /WWWMMW\ -
) / \
--10
D1 -13 [dBm
|20 b,
ka‘AAfﬁ/'ﬂ\v“rﬂ/J 308
| 30 A g
--40
--50
|-60
-70
Center 2.5 GHz 3 MHz/ Span 30 MHz
Date: 7.JAN.2020 10:52:02

®

QPSK_15MHz_75 RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -17.02 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.570000000 GHz
30 Offset 4.5 dB
| 20

D1 -13 dBm

|
et |

W 308
| -30

-—60

-70

Date:

Center 2.57 GHz 3 MHz/ Span 30 MHz

7.JAN.2020 10:52:44
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Bay Area Compliance

Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

QPSK 20MHz_ FULL RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -20.37 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
| 20
1 RV
| /I_MM DAy, |u"|'A 4 W..AJUM\‘\ Lo
) j \
—-10
D1 -13 dBm \
-—20
3DB
7-:«10Af\m U.".'JW““
—-50
-—60
-70
Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:53:34

QPSK_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -19.97 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.570000000 GHz
30 Offset 4.5 dB
| 20
100 4 At A ot il L g A e ik
W W o W\ LVL
| [10 \

D1 -13 dBm |

a0 TR

-—60

-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 10:54:18
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Bay Area Compliance Laboratories Corp.

(Dongguan) Report No

.- RXM191226052-00D

®

Ref 30 dBm

16QAM_5MHz_25 RB_ Left

*RBW 100 kHz
*VBW 300 kHz
“SWT 100 ms

Marker 1 [T1 ]
-23.56 dBm

“Att 40 dB 2.500000000 GHz

30 Offset 4.5 dB

-20

-0

[ N

—-10.

D1 -13

3DB

-—60

-70

Center 2.5 GHz

Date:

1 MHz/ Span 10 MHz

14.JAN.2020 17:18:26

16QAM_5MHz_ 25 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
—-22.27 dBm

Ref 30 dBm *Att 40 dB *SWT 100 ms 2.570000000 GHz
30 Offset 4.5 dB
| 20
1 RV
MAXH
rio LVL
Mg M AP A NMA\
A/ )
110 \
D1 -13 dBm 1
Lzo \
H 3DB
- -30 M
W\‘WA
| _40 sl
M oTw
—-50
| -60
-70

Center 2.57 GHz

Date:

1 MHz/ Span 10 MHz

14.JAN.2020 17:21:16
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.90 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RMEs

10 N T \

(ST RIS A AR R W\JW LVL
) / L
-10

D1 -13 dBm

3DB

-—60

-70
Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:50:56

16QAM_10MHz_ 50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.55 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.570000000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RMEs
[VIAXH I I ot i

P M LvVL

D1 -13 dBm |

| _30 AN L Lo

h WWM

-—60

-70
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:51:33
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

16QAM_15MHz_75 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -19.75 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.500000000 GHz

30 Offset 4.5 dB

| 20
1 RMpaa
MAXH| Ao fuan s i A WA sAL A Mk

r10 w v L

LvVL

-0

/ \

D1 -13 dBm

MWW’ 3DB

5
1

-—60

-70

Center 2.5 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:52:23

16QAM_15MHz_75 RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -18.61 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.570000000 GHz
30 Offset 4.5 dB
| 20
1 RMpaa
G | g il duands A B, A s it e st bt
A WO W WY vVW\ LVL
10 \
D1 -13 dBm 1

-—60

-70

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 10:53:04
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

Ref 30 dBm

16QAM_20MHz_FULL RB_ Left

“Att 40 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-23.69 dBm

2.500000000 GHz

30 Offset 4.5 dB

-20

Pl S A

-0

-

A A Ak
A g

*Hb&ldM¢AW LvVL

—-10.

|

D1 -13 dBm

3DB

-—60

-70

Date:

®

Center 2.5 GHz

7.JAN.2020 10:

Ref 30 dBm

53:54

4 MHz/

Span 40 MHz

16QAM_20MHz_FULL RB_ Right

“Att 40 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]

-23.62 dBm

2.570160000 GHz

30 Offset 4.5 dB
| 20
L LVL
| 10 \
D1 -13 dBm H
-20 I
M 3DB
| 30 A 1
Ut
|40 %ﬂu 1
—-50
--60
-70

Date:

Center 2.57 GHz

7.JAN.2020 10:

54:39

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 12
QPSK_1.4MHz_6 RB_ Left
@ *RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.98 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 698.982000000 MHz

30 Offset 4.5 dB

ot A

/ \

D1 -13 dBm 4 \

——20

—-30.

T

-—50

-—60

-70

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:55:08

QPSK_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -15.68 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 716.006000000 MHz

30 Offset 4.5 dB

1 Rig wkr«wmmwwwwwm,\

J Ip1 -13 [Bm

--30 Ay M\«
| -40
——50
——60
-70
Center 716 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:55:44
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

QPSK_3MHz_15RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -19.07 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 699.000000000 MHz
30 Offset 4.5 dB
0
0 o hoe b ot |

f;\,mrwww'muw N v\w LVL

-0

| R

D1 -13 dBm \1

3DB
| 30 T

-—60

-70

Date:

®

Center 699 MHz 600 kHz/ Span 6 MHz

7.JAN.2020 10:56:29

QPSK_3MHz_ 15 RB_ Right

*RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz -18.04 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 716 .000000000 MHz
30 Offset 4.5 dB
| 20
W etk N
MAAAEA LA AU I Ve i ) \ LVL

\

D1 -13 dBm \

MNW\WN/ 3DB

-—60

-70

Date:

Center 716 MHz 600 kHz/ Span 6 MHz

7.JAN.2020 10:57:07
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

Ref 30 dBm

QPSK_5MHz_25RB_ Left

*RBW 100 kHz
*VBW 300 kHz
“SWT 100 ms

Marker 1 [T1 ]
-21.22 dBm

“Att 40 dB 699.000000000 MHz

A

3DB

30 Offset 4.5 dB
20
1 RV
IMAXH| |10
-0
—-10
D1 -13 dBm
--20
--30
=40 M
—-50
--60
-70

Center 699 MHz

Date:

1 MHz/ Span 10 MHz

14.JAN.2020 17:23:40

QPSK_5MHz_25RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
—-22.07 dBm

Ref 30 dBm “Att 40 dB “SWT 100 ms 716.000000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RMEs
B |,
I A AN AN ] Lk
10 \
D1 -13 dBm \
{20
z
M 30B
| 20 W“\"%v -
—° *\\«J”kﬂh
50
| -60
-70

Center 716 MHz

Date:

1 MHz/ Span 10 MHz

14.JAN.2020 17:24:35
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

QPSK_10MHz_50 RB_ Left

Marker 1 [T1 ]
-18.89 dBm

*RBW 100 kHz
*VBW 300 kHz

Ref 30 dBm *Att 40 dB SWT 2.5 ms 699.000000000 MHz
30 Offset 4.5 dB
| 20
10 Y. IR 4 W
[ PR ‘~v~w LVL

) J \
—-10

D1 -13 dBm

3DB

|

-—60

-70

Center 699 MHz

Date:

®

2 MHz/ Span 20 MHz

7.JAN.2020 10:59:11

QPSK_10MHz_50 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-21.35 dBm

Ref 30 dBm *Att 40 dB SWT 2.5 ms 716.000000000 MHz
30 Offset 4.5 dB
| 20
1 RV
[VIAXH I I leaditl Wj WAL
v LVL
L l10 \
,’ D1 -13 dBm \
--20
“ML,A,uﬁLKhA“k\ 308
-—30 W
—-40 VW\WWV\ I
DALy, AN
—-50
--60
-70

Center 716 MHz

Date:

2 MHz/ Span 20 MHz

7.JAN.2020 10:59:51
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -19.13 dBm

Ref 30 dBm *Att 40 dB SWT 5 ms 699.000000000 MHz

30 Offset 4.5 dB
| 20 (A
L RV

VAXH M AR, g WMH

1o / \ LVL
) // K
—-10

D1 -13 dBm \
| 20 I,

m 3DB

-—60

-70
Center 699 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:55:25

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.83 dBm

Ref 30 dBm *Att 40 dB SWT 5 ms 716.006000000 MHz

30 Offset 4.5 dB

W AR

! D1 -13 dBm W\c
Mé A

0 v\"'\w\

A\M 3DB
- A
VNN WY

40
—-50
-—60
-70
Center 716 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 10:56:04
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_3MHz_ 15 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -21.46 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 699.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
IMAXH| |10 14 I

! T
| ‘u

D1 -13 dBm h

3DB

e i
| Llag W

-—60

-70

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:56:49

16QAM_3MHz_ 15 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -21.61 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 716.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

| MIWMWW. WW‘/"\'\ LVL

D1 -13 dBm \

M 3DB
| _30 IAY Ml A

-—60

-70

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 10:57:24
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

16QAM_5MHz_ 25 RB_ Left

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.63 dBm
Ref 30 dBm “Att 40 dB *SWT 100 ms 699.000000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RVig
VAXHI I

LvL

| \

D1 -13 [dBm \

/ 3DB
--30

--60

-70
Center 699 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:23:18

16QAM_5MHz_25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.44 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 716.000000000 MHz
30 Offset 4.5 dB
| 20 [ A ]
1 RVig
o | A AMAI At ot

\ LvL

D1 -13 [dB

3DB
LEVE

--60

-70
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 7.JAN.2020 10:58:48
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.22 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 699.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

. /f“ " ”"““‘““”’\\

D1 -13 dBm

3DB

-—60

-70
Center 699 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 10:59:29

16QAM_10MHz_ 50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.93 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 716.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpaa
[VIAXH I IR s Ao e A, Ay
ko W%}v\”\ LVL
L 110 \
|

D1 -13 dBm ‘

W 3DB
| 30 M,

FN
0 \%\M‘ .

-—60

-70
Center 716 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 11:00:13

Page 235 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

LTE Band 13
QPSK_5MHz_25RB_ Left
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22_45 dBm

Ref 30 dBm “Att 40 dB “SWT 100 ms 777 .000000000 MHz

30 Offset 4.5 dB

| 20
1 RMa

\ [f”” MWW“”\\

D1 -13 dBm / |

——20

40 bl

-—50

-—60

-70

Center 777 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:25:50

QPSK_5MHz_25RB_ Right

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.40 dBm
Ref 30 dBm “Att 40 dB “SWT 100 ms 787 .000000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RMps
IMAXH |10 v
M MW\”’“A«/"\
| 110 \
D1 -13 dBm \\
[—20
3DB
L-30
M

|-40 \"«u

——50

——60

-70

Center 787 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:26:57
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.59 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 777.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
VIAXH I IR PORT ALY, Ty W -
) J \
-10
D1 -13 dBm

3DB

-—60

-70
Center 777 MHz 2 MHz/ Span 20 MHz

Date: 14.JAN.2020 17:31:21

QPSK_10MHz_50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.09 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 787.000000000 MHz
30 Offset 4.5 dB
| 20 [ A
1 RMEs
VAXH IS A ,II\JU.M WL P |

D1 -13 dBm

\h 3DB
| 30 m

-—60

-70
Center 787 MHz 2 MHz/ Span 20 MHz

Date: 14.JAN.2020 17:33:13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

16QAM_5MHz_25 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
—-24.46 dBm

Ref 30 dBm *Att 40 dB *SWT 100 ms 777 .000000000 MHz
30 Offset 4.5 dB
20
1 RMpaa
IMAXH| |10
{Vv~v' AN A i St
) / \
—-10
D1 -13 dBm \
--20
7
40
E%GWAN*MNM“)ANMNVWAWV
--60
-70

Center 777 MHz

1 MHz/

Date: 14.JAN.2020 17:26:18

Span 10 MHz

16QAM_5MHz_ 25 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-21.26 dBm

Ref 30 dBm “Att 40 dB “SWT 100 ms 787.000000000 MHz
30 Offset 4.% dB
|20
1 RMpaa
A
AARAAA A A AAAAI A A, A A
110 \
D1 -13 [dBm {
[ -20
%0 Napent]
0 A‘N
| _so AU
|-60
-70

Center 787 MHz

1 MHz/

Date: 14.JAN.2020 17:27:21

Span 10 MHz

3DB

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

16QAM_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.42 dBm

Ref 30 dBm “Att 40 dB SWT 2.5 ms 777.000000000 MHz

30 Offset 4.5 dB

| 20
1 RMEs
=g |, LAt Lok A I

.

A

w~-w~mvvqx LVL
) r \
—-10

D1 -13 dBm \

20
3DB

| _30 N
404 gﬂﬂfv
P¥ | TN Y T ¥ TN Py TV
—-50
--60
-70
Center 777 MHz 2 MHz/ Span 20 MHz

Date: 14.JAN.2020 17:32:03

16QAM_10MHz_ 50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.55 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 787.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

IS | o an ke . i did b LA b
Al

D1 -13 dBm L

»m kij.\,l 3DB
My,

Aoy ATk

-—60

-70
Center 787 MHz 2 MHz/ Span 20 MHz

Date: 14.JAN.2020 17:32:35

Page 239 of 287




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 17

Ref 30 dBm

QPSK_5MHz_25RB_ Left

Att 40 dB

*RBW 100 kHz
“VBW 300 kHz
*SWT 50 ms

Marker 1 [T1 ]
-20.15 dBm
704 .000000000 MHz

30 Offset 4.5 dB
20
1 RS
IMAXH
10 /JWJNLLJN\quA\ALA»-LA*J —*M”‘“\ Lv
Lo
| _10 I \
D1 -13 [Bm i \
L-20
| 30 AP s ]
0 w
AV
| -50
| -60
-70

Center 704 MHz

1 MHz/

Date: 14.JAN.2020 17:35:11

Span 10 MHz

QPSK_5MHz_ 25 RB_ Right

*RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
-20.62 dBm

Ref 30 dBm “Att 40 dB “SWT 50 ms 716.000000000 MHz
30 Offset 4.5 dB
—20
1 RMa
IMAXH 1q A
nJN“NVF“~\N\}Jb\NN%A%NMJQW~Ju\
| L10 \
D1 -13 dBm |
—-20
B \“’W'\«"'W“M w \'\,\M
B Upew)
50
—-60
-70

Center 716 MHz

1 MHz/

Date: 14.JAN.2020 17:36:37

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.69 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 704 .000000000 MHz
30 Offset 4.5 dB
| 20
1 Ry
| A |, Anilt M)
f\,ldu,w" ‘\ LVL
) j \
--10
D1 -13 dBm } \‘
-20
m PN 3DB
|-30 /d\‘
it
oAy
—-50
|-60
-70
Center 704 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:12:03

QPSK_10MHz_50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.90 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 716.000000000 MHz

30 Offset 4.5 dB

|10, YAy, AL 14 ) '

J—l\”” LvVL

D1 -13 dBm

WWA,W 3DB

-—60

-70
Center 716 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:12:40
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_5MHz_25 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.58 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 704.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs

. //"“‘“ ””‘““‘““’““““””“’“’W“W\\

D1 -13 dBm

-—20
3DB

| _30 A MM At

M il

an M

—-50
-—60
-70
Center 704 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:35:47

16QAM_5MHz_ 25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.29 dBm
Ref 30 dBm “Att 40 dB “SWT 50 ms 716.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
IMAXH|
10 ] LVL
10 \
D1 -13 dBm |

\,\"\V‘\Au 3DB
Mpndn A

MWy
4 d“‘h/NAb
—-50
| —60
-70
Center 716 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:37:02
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -20.49 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 704 .000000000 MHz
30 Offset 4.5 dB
| 20
1 Ry
| M 3 AAA L bt
(,\»MAAMM e “-"\ LvL
) / \
—-10
D1 -13 dBm
-20
LVL»MK,#N 3DB
[~ W
uu,J}NW
—-50
|-60
-70
Center 704 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:12:21

16QAM_10MHz_ 50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.91 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 716.000000000 MHz

30 Offset 4.5 dB

| 20
1 RVS
[VAXH I PN | AL o n
ISTANTY . LD i i LVL
110 \\

D1 -13 dBm \

W 308
| _30 U\le\‘.\.\”

-—60

-70
Center 716 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:12:58
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

LTE Band 25

QPSK_1.4MHz_6 RB_ Left

*RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -15.29 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.850000000 GHz
30 Offset 4.5 dB
—20
1 RMa
W |, MW:\M_MMMWA,W,\
Lo /J \\
| _10 |
D1 -13 dBm i W\m
g .
MW i
_[,AT/V L o)
|40
| —50
| -60
-70
Center 1.85 GHz 300 kHz/ Span 3 MHz
Date: 7.JAN.2020 12:13:21
QPSK_1.4MHz_6 RB_ Right
@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.87 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.915078000 GHz
30 Offset 4.5 dB
—20

o A SRR

/b1 -13 dBm

—-30.

MMy
v

|-40

——50

——60

-70

Center 1.915 GHz

Date: 7.JAN.2020 12:14:00

300 kHz/ Span 3 MHz

3DB

3DB
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

QPSK_3MHz_15RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -18.83 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RV
| o Il 1
/lwk/‘{ SNAAN LVL
) / \
—-10
D1 -13 dBm
20
3DB
{1
| 30 . | IVAJW‘ AP
—-40
—-50
| -60
-70
Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 12:14:42

QPSK_3MHz_ 15 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.51 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 1.915000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
IMAXH| 1
10 WW'\ W Mﬂ\'\ Mm m\ LvVL
10 \
D1 -13 dBm \

308
| _30 w l ’

-—60

-70
Center 1.915 GHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 12:15:17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

QPSK_5MHz_25RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-20.52 dBm

Ref 30 dBm *Att 40 dB *SWT 50 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RV
IMAXH
-10 /\Mw o] Ww\ LVL
o I x
—-10
D1 -13 dBm
-—20
3DB
[ -30 M WA
40
—-50
| -60
-70
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date:

14.JAN.2020 17:38:03

QPSK_5MHz_25RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-18.97 dBm

Ref 30 dBm *Att 40 dB *SWT 50 ms 1.915000000 GHz
30 Offset 4.5 dB
| 20
1 RV
IMAXH |10 "
J¥«,,,4/u«-qA4—/»br’"*f”*“‘””””’\
110 \
D1 -13 dBm 1
[QO N
%MM 3DB
|-30 -
40
—-50
-—60
-70
Center 1.915 GHz 1 MHz/ Span 10 MHz

Date:

14.JAN.2020 17:39:11
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

QPSK_10MHz_50 RB_ Left

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.40 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
IMAXH| N N N N 1

- oo |
! |

D1 -13 dBm !

3DB
| 30 . M

-—60

-70
Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:17:19

QPSK_10MHz_50 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.14 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.915040000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
A . 2
LUV WYY FPR AN N\\ LVL
(10 \
D1 -13 dBm \

i WM‘J"AM 3DB

-—60

-70
Center 1.915 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:17:59
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

QPSK_15MHz_75 RB_ Left

@ “RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm “Att 40 dB SWT 2.5 ms

Marker 1 [T1 ]
-20.33 dBm
1.849940000 GHz

30 Offset 4.5 dB

-20

_o e

LU R

sl gl
A .

/

D1 -13 dBm

3DB

-—60

-70

Center 1.85 GHz 3 MHz/

Date: 7.JAN.2020 12:18:43

Span 30 MHz

QPSK_15MHz_75 RB_ Right

@ “RBW 300 kHz
“VBW 1 MHz

Ref 30 dBm “Att 40 dB SWT 2.5 ms

Marker 1 [T1 ]
-16.13 dBm
1.915060000 GHz

3DB

30 Offset 4.5 dB
-20
1 RV
P _YM ANAA l*lw A
~10 \
D1 -13 dBm \
20 ‘M
- Wm\'\
| _so0 A A
| —60
-70
Center 1.915 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:19:25
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

QPSK_20MHz_ 100 RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -24.61 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMa
AxH L
P AR uww\r\ LVL
) / \
—-10
D1 -13 dBm / \
20
W 3DB
o0 A ALY
40
—-50
-—60
-70

Center 1.85 GHz

4 MHz/ Span 40 MHz

Date: 7.JAN.2020 12:20:11

®

QPSK_20MHz_100 RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -22.05 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.916120000 GHz
30 Offset 4.5 dB
| 20
1 RVS
[VAXH I PN WA P R A
el g ) | LVL
{10 \
D1 -13 dBm |

Mth*”dhdhh, 308

-—60

-70

Center 1.915 GHz

4 MHz/ Span 40 MHz

Date: 7.JAN.2020 12:20:53
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -16.29 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 1.850000000 GHz

30 Offset 4.5 dB

o
=1 st s fnAtn,

/ \

D1 -13 dBm
! \
B M‘v R 3DB

N w\/\»r‘\/\d\/'h‘h"h""ﬂ

40

—-50

-—60

-70

Center 1.85 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 12:13:42

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -13.96 dBm

Ref 30 dBm *Att 40 dB SWT 5 ms 1.915048000 GHz

30 Offset 4.5 dB

VAXH WAL Ao i M AN

[ Ib1 —13 [dBm G
Hk
ﬂdg '“@*“Mnt«k
V\II\)'M/\ 3DB
MAA..A n

AN

-—60

-70
Center 1.915 GHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 12:14:17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

16QAM_3MHz_ 15 RB_ Left

*RBW 30 kHz

Marker 1 [T1 ]

-20

-0

—-10.

-—60

Date:

*VBW 100 kHz -19.70 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 1.850000000 GHz
30 Offset 4.5 dB
WMMWW e
D1 -13 dBm /
3DB
"
-70
Center 1.85 GHz 600 kHz/ Span 6 MHz
7.JAN.2020 12:14:59
16QAM_3MHz_15RB_ Right
*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.67 dBm
30 dBm *Att 40 dB SWT 10 ms 1.915012000 GHz
30 Offset 4.5 dB

D1 -13

3DB

-—60

-70

Center 1.915 GHz

Date:

600 kHz/

7.JAN.2020 12:15:35

Span 6 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

16QAM_5MHz_ 25 RB_ Left

“RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-19.67 dBm

Ref 30 dBm *Att 40 dB *SWT 50 ms 1.850000000 GHz
30 Offset 4.% dB
| 20
LR
o
wMWMA‘J\/»\ LvL
) / \
--10
D1 -13 [dBm
-20
3DB
| _30 LA
+-40.
--50
I-60
-70
Center 1.85 GHz 1 MHz/ Span 10 MHz
Date: 14.JAN.2020 17:38:24

®

16QAM_5MHz_25 RB_ Right

“RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-20.31 dBm

Ref 30 dBm *Att 40 dB *SWT 50 ms 1.915000000 GHz
30 Offset 4.% dB
| 20
[
1o LVL
JA\,\»4J~«JMMA,AAAuﬁvwwAAf“““\J“”\
WET \
D1 -13 [dB \
2—20
WMW 308
| -30 ol
L-40
--50
l-60
-70
Center 1.915 GHz 1 MHz/ Span 10 MHz

Date:

14.JAN.2020 17:39:38
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Bay Area Compliance Laboratories

Corp. (Dongguan) Report No

.- RXM191226052-00D

®

16QAM_10MHz_50 RB_ Left

Marker 1 [T1 ]
-24.19 dBm

*RBW 100 kHz
*VBW 300 kHz

Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMpaa
IMAXH| 10
I WWWMM LvL
) / \
-10
D1 -13 dBm \
20
hl} 3DB
| _30 Any A M
MNW"MMW sy
40
50
| —60
-70
Center 1.85 GHz 2 MHz/ Span 20 MHz
Date: 7.JAN.2020 12:17:37
.
16QAM_10MHz_50 RB_ Right
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.10 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.915000000 GHz
30 Offset 4.5 dB
| 20
1 RMpaa
AxH \
i A A VN AL A0 Ao e
10
D1 -13 [dBm H
-20
\
MW 3DB
| -30 Moty o ’VM\W
4 Mw
50
--60
-70
Center 1.915 GHz 2 MHz/ Span 20 MHz
Date: 7.JAN.2020 12:18:18
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_15MHz_ 75 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -20.40 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMpas
IMAXH| N M “ul

10 ) HFWWW NGOl A
Lo (
--10

D1 -13 dBm

[ —

-—20

|40

—-50.

Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:19:03

16QAM_15MHz_75 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -17.81 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.915000000 GHz
30 Offset 4.5 dB
| 20 [ A
1 RM|

VIAXH Y Y +

[ il W )&M\ LvL

D1 -13 dBm |

-20

——30

N

Center 1.915 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:19:45

Page 254 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_20MHz_100 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -26.19 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 1.850000000 GHz
30 Offset 4.5 dB
| 20
1 RMpas

| prT
M |

3DB
| 30 I PY W TEVN PP AN M

—-50.

Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 12:20:31

16QAM_20MHz_100 RB_ Right

® “RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -21.58 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.915000000 GHz
30 Offset 4.5 dB
| 20
1 RM|
IMAXH| |10 A

U WMJ& M LVL

D1 -13 dBm \

N
\
\MWuA m A

Center 1.915 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2020 12:21:14
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
LTE Band 26
QPSK_1.4MHz_6 RB_ Left
@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -14.82 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 813.994000000 MHz
30 Offget 4.5 dB
| 20
1 R NMWM
IMAXH| |10

J \ LVL
)

D1 -13 dBm i/ \
\

-—50

——60

-70
Center 814 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 12:21:53

QPSK_1.4MHz_6 RB_ Right

@ *RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -18.77 dBm
Ref 30 dBm *Att 40 dB *SWT 50 ms 849.006000000 MHz
30 Offset 4.5 dB
| 20
1 RV
4 |, PN A AN AN Ao o
Lo jﬂ/{ \\\
10
! D1 -13 dBm \4\“
70
“w*"M“hw\ﬁ”\ﬁ4~¢\’h 3D8B
30 "“{\
|-40
| -50
60
-70
Center 849 MHz 300 kHz/ Span 3 MHz

Date: 14.JAN.2020 17:41:37
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

QPSK_3MHz_15RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.18 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 814.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
s |, ML 4 A el iniagl AJ/»\I‘A. ol s M
A oty LVL

-0

) \

D1 -13 dBm

3DB

,_30/”’|\ .An...v,ql ‘\:'V""u'

-—60

-70

Center 814 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 12:23:11

QPSK_3MHz_ 15 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -19.06 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20

st A

I—
| L —

D1 -13 dBm

3DB

L -30 N‘qu.w} w

Miduh
L—40 'N"-'"IL
—-50
-—60
-70
Center 849 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 12:23:46
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

QPSK_5MHz_25RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-19.76 dBm

Ref 30 dBm *Att 40 dB *SWT 50 ms 814.000000000 MHz
30 Offset 4.5 dB
| 20
1 RV
[7AXH S N N
/VVV‘V‘V’- N AR AT \ LVL
) f \
—-10
D1 -13 dBm
20
3DB
--30 w/, WA M A
i
ot WV
—-50
--60
-70

Center 814 MHz

Date:

1 MHz/ Span 10 MHz

14.JAN.2020 17:45:21

QPSK_5MHz_25RB_ Right

*RBW 100 kHz
*VBW 300 kHz
“SWT 50 ms

Marker 1 [T1 ]
-19.08 dBm

“Att 40 dB 849.000000000 MHz

/WVN’M”VM@\A¢N¢NVﬂ\f“N/Vd\/WJ\\\

3DB

1 MHz/ Span 10 MHz

Ref 30 dBm
30 Offset 4.5 dB
20
1 RV
A%
10
D1 -13 dBm
| -20
| -30
—-40
—-50
| -60
-70
Center 849 MHz
Date: 14.JAN.2020 17:46:27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

®

QPSK_10MHz_50 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-17.75 dBm

3DB

Ref 30 dBm ~Att 40 dB SWT 2.5 ms 814.000000000 MHz
30 Offset 4.5 dB
20
1 RMEs
g |, s ssiha M »
) / \
| 10 1
D1 -13 [dBm f \
|20
-—30
| g1,
T
50
--60
-70

Center 814 MHz

Date: 7.JAN.2020 12:25:54

QPSK_10MHz_50 RB_ Right

2 MHz/

Span 20 MHz

3DB

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -17.62 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RMpaa
g |, o A W bt L A ;.‘
10 \
D1 -13 [dBm |
20
| _30 “/\w‘
Y .
WAool
50
| -60
-70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:26:38
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.- RXM191226052-00D

®

QPSK_15MHz_75 RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -16.86 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 814.000000000 MHz
30 OffSet 4.5 dB
| 20 [ A
1 RMpaa
4 |, //WMWWWWWUWMM\ "
) / \
L-10
D1 -13 dBm
]
MN 3DB
| _30 /A[”AM
-40
Nl AAL.J,,
--60
-70

Center 814 MHz

Date:

®

3 MHz/ Span 30 MHz

7.JAN.2020 12:30:44

QPSK_15MHz_75 RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

*VBW 1 MHz -14.82 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20 (A
1 Ry
MAXH A At it T
Y \ LVL
_10 \
D1 -13 [dBm \§
= “M
\_\ 3DB
|-30 \
--40 \\
| o M A L saphatgn ALy pba
|-60
-70

Center 849 MHz

Date:

3 MHz/ Span 30 MHz

7.JAN.2020 12:31:29
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_1.4MHz_ 6 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -17.46 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 813.994000000 MHz
30 Offset 4.5 dB
| 20

‘1 RV /M““*Mlhﬁjdh‘W"LA/““VW J\)’*"\

-0

10 / \
D1 -13 dBm \
-—20

L

3DB

:
L
d

-—60

-70
Center 814 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 12:22:10

16QAM_1.4MHz_ 6 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -14.96 dBm
Ref 30 dBm “Att 40 dB SWT 5 ms 849.006000000 MHz
30 Offset 4.5 dB
| 20

I e

D1 -13 dBm 1

¥

-—60

-70
Center 849 MHz 300 kHz/ Span 3 MHz

Date: 7.JAN.2020 12:22:48
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D

16QAM_3MHz_ 15 RB_ Left

@ “RBW 30 kHz  Marker 1 [T1 ]
“VBW 100 kHz -18.78 dBm
Ref 30 dBm “Att 40 dB SWT 10 ms 813.988000000 MHz
30 Offset 4.5 dB
| 20
1 RMEs
VIAXH PN PR LAk ol
( NAWTTA 4 N“N"" V'V "'W""\ LvVL
) / \
10 |
D1 -13 dBm /

1
JLJVJ 308
| 30 e o il

-—60

-70
Center 814 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 12:23:28

16QAM_3MHz_ 15 RB_ Right

@ “RBW 30 kHz  Marker 1 [T1 ]
*VBW 100 kHz -18.16 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RV
[VAXH B TR A VT R W 1| T |
. b QS AR g \ LVL
~10 \
D1 -13 dBm v
[-20
3DB
| _30 ™ A
"JW
Ml g
| _40 “i
—-50
--60
-70
Center 849 MHz 600 kHz/ Span 6 MHz

Date: 7.JAN.2020 12:24:06
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

16QAM_5MHz_ 25 RB_ Left

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.38 dBm
Ref 30 dBm “Att 40 dB ~“SWT 50 ms 814.000000000 MHz
30 Offset 4.5 dB
| 20
1 RVig
L10

! /f”” "“‘““”““”““”WWW\

D1 -13 [dBm \

--20
3DB

l-30 MW Y S A FNTVSY
g
--50
--60
-70
Center 814 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:45:44

16QAM_5MHz_25 RB_ Right

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.16 dBm
Ref 30 dBm *Att 40 dB *SWT 50 ms 849.000000000 MHz
30 Offset 4.% dB
| 20
[
N
R AT AT LVL
lL10 \
D1 -13 [dB \
I-20
\\“\A 3DB
| —30 n
L_40 \A’w«,\\
--50
I-60
-70
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 17:46:46
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- RXM191226052-00D

®

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -18.89 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 814.000000000 MHz
30 Offset 4.5 dB
| 20
1 RV
| ot NI A s A A AL IA M
(ﬂd““‘lw WA 1 LVL
) l L
—-10
D1 -13 dBm
20
W 3DB
| 30 MM uw‘“""‘ku
|40 N
—-50
| —60
-70
Center 814 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:26:16

®

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -19.91 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 849.000000000 MHz
30 Offset 4.5 dB
| 20
1 RV
MAXH| .
|t &WM.JAJ_V Lo .
10 \
D1 -13 dBm |
[-20
*JJMNMN 308
| a0 J\'“‘m .
Mol AT A
—-50
--60
-70
Center 849 MHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:27:03
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16QAM_15MHz_ 75 RB_ Left
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.81 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 813.940000000 MHz
30 Offset 4.5 dB
| 20
xim MMMN‘/\J‘WWMA“I g

-0

|

D1 -13 dBm

-—20

..MW

-—30

|40

unguleyJ

Center 814 MHz 3 MHz/

Date: 7.JAN.2020 12:31:06

16QAM_15MHz_75 RB_ Right

Span 30 MHz

® “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.06 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 849.000000000 MHz

30 Offset 4.5 dB

VAXH _IJWMM‘%W WOPEN P I

D1 -13 dBm

—-20

- N

|40

| 50 Ihbp Akt AL 1
| -60

-70

Center 849 MHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:31:50

3DB

LvL
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LTE Band 41

QPSK_5MHz_25RB_ Left

*RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]

-21.16 dBm

Ref 30 dBm “Att 40 dB “SWT 50 ms 2.496000000 GHz
30 Offget 4.5 dB
| 20
R
v I "
/wvAJAHAJMJ&AJ*UV“I*\rM”Ar“WNAvaAMA“*A“\
-0
| _10 ’ \
D1 -13 dBm | |

——60

-70

Center 2.496 GHz

1 MHz/

Date: 14.JAN.2020 16:56:57

®

QPSK_5MHz_25RB_ Right

*RBW 100 kHz
“VBW 300 kHz

Span 10 MHz

Marker 1 [T1 ]

-15.92 dBm

Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.690020000 GHz
30 Offset 4.5 dB
-20
1 RV
MAXH| _IM Al At A Al
~10 \
b1 -13 [Bnm !
20 b A
Uhitann ] ij‘\“
3DB
% RUNTTE ™Y
--40
--50
--60.
-70
Center 2.69 GHz 1 MHz/ Span 10 MHz

Date: 14.JAN.2020 16:55:34

Page 266 of 287




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: RXM191226052-00D
QPSK_10MHz_ 50 RB_ Left
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.33 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.495960000 GHz
30 Offset 4.5 dB
| 20
| PSP NPINY | VY \ Lo
Lo
/ L
D1 -13 dBm

-—60

-70

Center 2.496 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:34:05

®

QPSK_10MHz_50 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -20.33 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.690160000 GHz
30 Offset 4.5 dB
20
1 RV
VAXH IS
MWWM\,\
| [10 \
D1 -13 dBm I
/ !
B T
30 YUMo Lt
] M
--40.
—-50
--60
-70
Center 2.69 GHz 2 MHz/ Span 20 MHz

Date: 7.JAN.2020 12:34:48

3DB

3DB
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QPSK_15MHz_75 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -21.74 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.495820000 GHz
30 Offset 4.5 dB
| 20
1 RMEs
AxH N o ot

/Mw o~y .
) I \
10

D1 -13 dBm
-—20
3DB

| _30 Y

—-50

| —60

-70

Center 2.496 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:35:37

QPSK_15MHz_75 RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.98 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.690000000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

IMAXH
A A A
_T‘ VIV S P RSV TRV W { WJ“/\ "

I D1 -13 dBm |

WMMMM 3DB
| 30 -

-—60

-70

Center 2.69 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:36:31
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QPSK 20MHz_FULL RB_ Left
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.31 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.495600000 GHz
30 Offset 4.5 dB
| 20

Date:

®

Date:

-0

FRTENS AT 1 TP
N AR

e

—-10.

D1 -13 dBm

. .LW

-—60

-70

Center 2.496 GHz

Ref 30 dBm

4 MHz/ Span 40 MHz

7.JAN.2020 12:37:23

QPSK_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -19.28 dBm
*Att 40 dB SWT 2.5 ms 2.691120000 GHz

30 Offset 4.5 dB

-20

N WWWW\»MWNWV\

D1 -13 dBm

|

1
Y
MW’L«N ALy #f‘q

-—60

-70

Center 2.69 GHz

4 MHz/ Span 40 MHz

7.JAN.2020 12:38:10

3DB

3DB
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16QAM_5MHz_ 25 RB_ Left
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.69 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.495980000 GHz
30 Offset 4.5 dB
| 20
Bg |, e p Ml posuops |
} / \
J L
D1 -13 dBm 1
2o ;
et
MMM W
L-50
| —60
-70

Center 2.496 GHz

Date: 7.JAN.2020 12:32:57

®

1 MHz/ Span 10 MHz

16QAM_5MHz_ 25 RB_ Right

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -15.83 dBm

Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.690020000 GHz

30 Offset 4.5 dB

jv WRCH vw“b\f‘b

"

10

D1 -13 dBm

-—60

-70

Center 2.69 GHz

Date: 7.JAN.2020 12:33:38

1 MHz/ Span 10 MHz

3DB
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®

16QAM_10MHz_50 RB_ Left

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

—-22.74 dBm

LvVL

3DB

Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.496000000 GHz
30 Offset 4.5 dB
20
1 RMpa
=g |, . |
uﬂ|,4¢JAJ¢NAMﬁkwaUU\~LJ*AkJMdbv\
) ) \
--10
D1 -13 [dBm f
——20
| -30 ,’/‘/WN { J/'IV\JAI‘M
O Lkt
e
--50
| -60
-70

Center 2.496 GHz

Date:

2 MHz/

7.JAN.2020 12:34:26

16QAM_10MHz_ 50 RB_ Right

*RBW 100 kHz
*VBW 300 kHz

Span 20 MHz

Marker 1 [T1 ]

-23.93 dBm

Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.690000000 GHz
30 Offset 4.5 dB
20
1 RVig
[~ xH
WA A AU i
110 \
D1 -13 dBm |

3DB

-—60

-70

Center 2.69 GHz

Date:

2 MHz/

7.JAN.2020 12:35:07

Span 20 MHz
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16QAM_15MHz_75 RB_ Left

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.67 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.495820000 GHz
30 Offset 4.5 dB
| 20
1 RMEs

10 0 RPYTY B P YT I,..\ "
-0
| 10 I \

D1 -13 dBm

20 ||.|
3DB

| _30 [T
—-50
-—60
-70
Center 2.496 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:36:05

16QAM_15MHz_75 RB_ Right

@ “RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -16.23 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.690300000 GHz
30 Offset 4.5 dB
| 20 [A]
1 RMpaa
S | | .
B 7o MNMJ\MWMM,\ LvL
{10 \
1 D1 -13 [dBm I

-20

W 3DB

-—60

-70
Center 2.69 GHz 3 MHz/ Span 30 MHz

Date: 7.JAN.2020 12:36:55
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®

16QAM_20MHz_FULL RB_ Left

*RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -17.22 dBm
Ref 30 dBm “Att 40 dB SWT 2.5 ms 2.496000000 GHz
30 Offfet 4.5 dB
| 20
~10 } I

N ARG LvL
-0

—-10.

D1 -13 dBm

3DB

-—60

-70

Date:

®

Center 2.496 GHz

4 MHz/ Span 40 MHz

7.JAN.2020 12:37:45

16QAM_20MHz_FULL RB_ Right

*RBW 300 kHz Marker 1 [T1 ]

Date:

*VBW 1 MHz -18.88 dBm
Ref 30 dBm *Att 40 dB SWT 2.5 ms 2.690560000 GHz
30 Offset 4.5 dB
| 20 [A]
P WMWMNWWM e
| 10 \
D1 -13 dBm |
\ 1
-20
3DB
30 Kol Arag Mg |
40
—-50
| -60
-70
Center 2.69 GHz 4 MHz/ Span 40 MHz

7.JAN.2020 12:38:38
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FCC §2.1055, §22.355 & §24.235 & §27.54& §90.213 - FREQUENCY
STABILITY

Applicable Standard
FCC § 2.1055 (a), § 2.1055 (d), §22.355, §24.235, §27.54, §90.213.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external AC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The AC leads and RF output cable exited the chamber through
an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: An external variable AC power supply was connected to the battery
terminals of the equipment under test. The voltage was set from 85% to 115% of the nominal value and was
then decreased until the transmitter light no longer illuminated; i.e., the battery end point. The output
frequency was recorded for each battery voltage.

r-——T=-============- 1

1 1

: Temperature |

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Equipment List and Details

. L. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S Spectrum Analyzer FSP 38 100478 2019-05-09 2020-05-09
yzjingcheng Coaxial Cable BB | 41005011 | Bach time N/A
Unknown Coaxial Cable C-SJ00-0010 C0010/01 Each time N/A
E-Microwave Blocking Control | "d0°P™ | 0E01201047 |  Each time N/A
E-Microwave Coaxial Attenuators EIZIIS\?_ 160- OE01203239 Each time N/A
Universal Radio
R&S Communication CMU200 106 891 2019-09-12 2020-09-12
Tester
Wideband Radio
R&S Communication CMW500 147473 2019-08-03 2020-08-03
Tester
ESPEC Constant temperature | - pqy gop 018 463 2019-03-26 | 2020-03-26
and humidity Tester
UNI-T Multimeter UT39A M130199938 2019-07-23 2020-07-23
Pro instrument DC Power Supply pps3300 3300012 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 19.1~22.9°C
Relative Humidity: 35~75%
ATM Pressure: 101.6~102.6 kPa
Tester: Lily Xie
Test Date: | 2020-02-13~2020-02-20
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GPRS, Middle Channel, f. = 836.6 MHz
Temperature Voltage Fr}egl:(e);lcy FrE(}‘l;f):‘lcy Limit
C Ve Hz ppm ppm
-30 6 0.00717
-20 11 0.01315
-10 8 0.00956
0 7 0.00837
10 7.2 5 0.00598
20 8 0.00956 2.5
30 9 0.01076
40 10 0.01195
50 7 0.00837
20 6.4 5 0.00598
20 8.4 9 0.01076
EGPRS, Middle Channel, f. = 836.6 MHz
Temperature Voltage Fr}egl:(e);lcy Frgr:(e);lcy Limit
C Ve Hz ppm ppm
-30 5 0.00598
-20 6 0.00717
-10 7 0.00837
0 9 0.01076
10 7.2 5 0.00598
20 11 0.01315 2.5
30 6 0.00717
40 9 0.01076
50 7 0.00837
20 6.4 5 0.00598
20 8.4 8 0.00956
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GPRS1900, Middle Channel, f. = 1880.0 MHz

Temperature Voltage Fr}e;g(e):cy Frgr:(e);lcy r—
C Ve Hz ppm
-30 10 0.00532
-20 9 0.00479
-10 6 0.00319
0 7 0.00372
10 7.2 5 0.00266
20 8 0.00426 Pass
30 10 0.00532
40 5 0.00266
50 9 0.00479
20 6.4 8 0.00426
20 8.4 5 0.00266
EGPRS1900, Middle Channel, f. = 1880.0 MHz
Temperature Voltage Fr}egl:(e);lcy FrE(}‘l;f):‘lcy —
T Ve Hz ppm
-30 6 0.00319
-20 10 0.00532
-10 9 0.00479
0 5 0.00266
10 7.2 7 0.00372
20 6 0.00319 Pass
30 7 0.00372
40 8 0.00426
50 10 0.00532
20 6.4 8 0.00426
20 8.4 9 0.00479

Page 277 of 287




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: RXM191226052-00D

WCDMA Band II: R99

Middle Channel, f. = 1880.0 MHz
Temperature Voltage Frequency | Frequency
Error Error Result
C Ve Hz ppm
-30 8 0.00426
-20 6 0.00319
-10 5 0.00266
0 7 0.00372
10 7.2 9 0.00479
20 11 0.00585 Pass
30 8 0.00426
40 7 0.00372
50 6 0.00319
20 6.4 8 0.00426
20 8.4 5 0.00266
WCDMA Band 1V: R99
Test Result a.g
Temperature Voltage (MHz) Limit (MHz)
GC VDC FL FH FL FH
-30 1710.24 1754.68 1710 1755
-20 1710.21 1754.83 1710 1755
-10 1710.18 1754.80 1710 1755
0 1710.21 1754.89 1710 1755
10 7.2 1710.23 1754.78 1710 1755
20 1710.66 1754.32 1710 1755
30 1710.16 1754.52 1710 1755
40 1710.34 1754.71 1710 1755
50 1710.28 1754.93 1710 1755
20 6.4 1710.55 1754.93 1710 1755
20 8.4 1710.13 1754.59 1710 1755
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WCDMA Band V: R99

LTE Band 2:

Middle Channel, f. =836.6 MHz
Temperature Voltage Frg}:g:q Frgil:.(e)?cy Limit
C Ve Hz ppm ppm
-30 -2 0.01195
-20 -1 0.00598
-10 0.00837
0 0.00717
10 7.2 -1 0.00956
20 0 0.00717 2.5
30 -2 0.00837
40 -2 0.01076
50 -1 0.01195
20 6.4 -1 0.00956
20 8.4 -2 0.00717
QPSK, Channel Bandwidth:10MHz
Middle Channel, f. = 1880 MHz
Temperature Voltage Frg:l:g;lcy Frg::z:cy S
C Vic Hz ppm
-30 -3.59 -0.0019
-20 -8.09 -0.0043
-10 8.68 0.0046
0 7.76 0.0041
10 7.2 5.13 0.0027
20 -8.05 -0.0043 Pass
30 -7.31 -0.0039
40 -6.61 -0.0035
50 5.73 0.003
20 6.4 -7.83 -0.0042
20 8.4 -9.81 -0.0052
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LTE Band 4:

16QAM, Channel Bandwidth:10MHz
Middle Channel, f. =1880 MHz
Temperature Voltage FrEquency Frequency
rror Error Result
C Ve Hz ppm
-30 -4.18 -0.0022
-20 5.17 0.0028
-10 -7.64 -0.0041
0 6.18 0.0033
10 7.2 -7.69 -0.0041
20 9.26 0.0049 Pass
30 9.73 0.0052
40 -9.01 -0.0048
50 -8.64 -0.0046
20 6.4 -9.69 -0.0052
20 8.4 6.99 0.0037
QPSK, Channel Bandwidth:10MHz
Temperature Voltage Te:;;:;;““ (114\51111311;)
C Ve Fi, Fu Fy, Fy
-30 1710.522000 | 1754.481000 1710 1755
-20 1710.518000 | 1754.481000 1710 1755
-10 1710.517000 | 1754.482000 1710 1755
0 1710.524000 | 1754.477000 1710 1755
10 7.2 1710.521000 | 1754.482000 1710 1755
20 1710.520000 | 1754.480000 1710 1755
30 1710.523000 | 1754.477000 1710 1755
40 1710.524000 | 1754.485000 1710 1755
50 1710.521000 | 1754.485000 1710 1755
20 6.4 1710.525000 | 1754.483000 1710 1755
20 8.4 1710.521000 | 1754.480000 1710 1755
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16QAM, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/[lll_lezs)ult (]f\:[nI;l;)
C Ve FL Fu F, Fu
-30 1710.524000 [ 1754.482000 1710 1755
-20 1710.525000 | 1754.481000 1710 1755
-10 1710.523000 [ 1754.482000 1710 1755
0 1710.517000 [ 1754.478000 1710 1755
10 72 1710.523000 | 1754.480000 1710 1755
20 1710.520000 [ 1754.480000 1710 1755
30 1710.523000 [ 1754.478000 1710 1755
40 1710.521000 | 1754.482000 1710 1755
50 1710.521000 [ 1754.482000 1710 1755
20 6.4 1710.517000 | 1754.483000 1710 1755
20 8.4 1710.523000 [ 1754.485000 1710 1755

LTE Band 5:

Middle Channel, f. = 836.5 MHz, Channel Bandwidth:10MHz
Temperature Voltage Frgil:z:cy Fr;:;z:(e)l;cy Limit

C Vpc Hz ppm ppm

-30 0.59 0.0007

-20 5.92 0.0071

-10 9.68 0.0116

0 6.73 0.008

10 7.2 7.43 0.0089

20 5.23 0.0063 2.5

30 -8.69 -0.0104

40 8.01 0.0096

50 8.76 0.0105

20 6.4 -6.04 -0.0072

20 8.4 -9.14 -0.0109
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LTE Band 7:

Middle Channel, f. = 836.5S MHz, Channel Bandwidth:10MHz
Temperature Voltage Frequency | Frequency Limit
Error Error
C Vbe Hz ppm ppm
-30 -0.14 -0.0002
-20 -7.58 -0.0091
-10 -9.55 -0.0114
0 8.52 0.0102
10 7.2 -7.89 -0.0094
20 8.84 0.0106 2.5
30 -5.18 -0.0062
40 -5.67 -0.0068
50 8.40 0.01
20 6.4 5.01 0.006
20 8.4 9.36 0.0112
QPSK, Channel Bandwidth:10MHz
Test Result A
Temperature Voltage (MHz) Limit (MHz)
C Vbc Fy, Fy Fy, Fu
-30 2500.519000 | 2569.480000 2500 2570
-20 2500.519000 | 2569.483000 2500 2570
-10 2500.522000 | 2569.481000 2500 2570
0 2500.524000 | 2569.481000 2500 2570
10 7.2 2500.521000 | 2569.485000 2500 2570
20 2500.520000 | 2569.480000 2500 2570
30 2500.520000 | 2569.479000 2500 2570
40 2500.523000 | 2569.482000 2500 2570
50 2500.524000 | 2569.483000 2500 2570
20 6.4 2500.517000 | 2569.480000 2500 2570
20 8.4 2500.519000 | 2569.478000 2500 2570
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LTE Band 12:

16QAM, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/[lll_lezs)ult Limit (MHz)

t“C VDC FL FH FL FH
-30 2500.524000 | 2569.479000 2500 2570
-20 2500.521000 | 2569.478000 2500 2570
-10 2500.519000 | 2569.484000 2500 2570
0 2500.521000 | 2569.482000 2500 2570
10 7.2 2500.518000 | 2569.482000 2500 2570
20 2500.520000 [ 2569.480000 2500 2570
30 2500.525000 | 2569.478000 2500 2570
40 2500.518000 | 2569.479000 2500 2570
50 2500.523000 | 2569.481000 2500 2570
20 6.4 2500.524000 | 2569.485000 2500 2570
20 8.4 2500.523000 | 2569.478000 2500 2570

QPSK, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/[lll_lezs)ult Limit (MHz)
C Vbe Fy, Fy Fy. Fy
-30 669.481000 715.482000 699 716
-20 669.481000 715.482000 699 716
-10 669.485000 715.482000 699 716
0 669.478000 715.482000 699 716
10 7.2 669.481000 715.480000 699 716
20 669.480000 715.480000 699 716
30 669.480000 715.485000 699 716
40 669.483000 715.483000 699 716
50 669.480000 715.480000 699 716
20 6.4 669.485000 715.485000 699 716
20 8.4 669.485000 715.480000 699 716

16QAM, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/lll{_lezs)ult Limit (MHz)
C Vbe Fy, Fy Fy. Fy
-30 669.479000 715.485000 699 716
-20 669.477000 715.482000 699 716
-10 669.480000 715.478000 699 716
0 669.479000 715.478000 699 716
10 7.2 669.478000 715.481000 699 716
20 669.520000 715.480000 699 716
30 669.485000 715.477000 699 716
40 669.485000 715.480000 699 716
50 669.482000 715.477000 699 716
20 6.4 669.478000 715.485000 699 716
20 8.4 669.485000 715.481000 699 716
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LTE Band 13:

QPSK, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/llll_lezs)ult Limit (MHz)

C Vbce Fy, Fy Fy, Fy

-30 777.525000 786.480000 777 787

-20 777.519000 786.485000 777 787

-10 777.525000 786.482000 777 787

0 777.518000 786.479000 777 787

10 7.2 777.523000 786.478000 777 787

20 777.520000 786.480000 777 787

30 777.525000 786.480000 777 787

40 777.525000 786.482000 777 787

50 777.520000 786.485000 777 787

20 6.4 777.518000 786.477000 777 787

20 8.4 777.521000 786.479000 777 787

16QAM, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/llll_lezs)ult Limit (MHz)

C Ve FL Fy FL Fu

-30 777.522000 786.481000 777 787

-20 777.525000 786.485000 777 787

-10 777.523000 786.481000 777 787

0 777.518000 786.480000 777 787

10 7.2 777.524000 786.485000 777 787

20 777.520000 786.480000 777 787

30 777.525000 786.479000 777 787

40 777.517000 786.478000 777 787

50 777.523000 786.484000 777 787

20 6.4 777.519000 786.483000 777 787

20 8.4 777.523000 786.485000 777 787

LTE Band 17:

QPSK, Channel Bandwidth:10MHz

Temperature Voltage Te(s;/llll_lezs)ult Limit (MHz)

C Vbce Fy, Fy Fy, Fy

-30 704.521000 715.484000 704 716

-20 704.517000 715.485000 704 716

-10 704.521000 715.482000 704 716

0 704.522000 715.485000 704 716

10 7.2 704.521000 715.480000 704 716

20 704.520000 715.480000 704 716

30 704.523000 715.478000 704 716

40 704.518000 715.483000 704 716

50 704.519000 715.481000 704 716

20 6.4 704.524000 715.481000 704 716

20 8.4 704.520000 715.481000 704 716
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16QAM, Channel Bandwidth:10MHz
Test Result -
Temperature Voltage (MHz) Limit (MHz)
t“C: VDC FL FH FL FH
-30 704.521000 715.477000 704 716
-20 704.524000 715.483000 704 716
-10 704.519000 715.477000 704 716
0 704.525000 715.481000 704 716
10 7.2 704.525000 715.479000 704 716
20 704.520000 715.480000 704 716
30 704.521000 715.479000 704 716
40 704.522000 715.484000 704 716
50 704.518000 715.479000 704 716
20 6.4 704.518000 715.480000 704 716
20 8.4 704.524000 715.484000 704 716
LTE Band 25:
Middle Channel, f. = 1882.5 MHz, Channel Bandwidth:10MHz
Temperature Voltage Frequency | Frequency
Error Error Result
C Voc Hz ppm
-30 -2.12 -0.0011
-20 -2.35 -0.0012
-10 -3.18 -0.0017
0 -2.66 -0.0014
10 7.2 -3.25 -0.0017
20 -5.10 -0.0027 Pass
30 1.46 0.0008
40 -0.64 -0.0003
50 0.75 0.0004
20 6.4 0.63 0.0003
20 8.4 -4.08 -0.0022
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Middle Channel, f. = 1882.5 MHz, Channel Bandwidth:10MHz
Temperature Voltage Fr;gl;z;ncy Frgigzzcy o
C Ve Hz ppm
-30 -0.33 -0.0002
-20 1.27 0.0007
-10 1.90 0.0010
0 0.97 0.0005
10 7.2 -1.85 -0.0010
20 2.07 0.0011 Pass
30 -0.31 -0.0002
40 1.06 0.0006
50 1.97 0.0010
20 6.4 1.22 0.0006
20 8.4 2.65 0.0014

LTE Band 26:
Middle Channel, f. = 831.5 MHz, Channel Bandwidth:10MHz
Temperature Voltage Frgil:z:cy Frg}‘l:z?cy Limit

C Ve Hz ppm ppm
-30 -8.17 -0.0098
-20 -8.02 -0.0096
-10 -9.03 -0.0109
0 -8.93 -0.0107
10 7.2 6.72 0.0081
20 -9.36 -0.0113 2.5
30 -7.81 -0.0094
40 5.79 0.007
50 -0.66 -0.0008
20 6.4 -7.27 -0.0087
20 8.4 9.69 0.0117
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LTE Band 41:

Middle Channel, f. = 831.5 MHz, Channel Bandwidth:10MHz
Temperature Voltage Frequency | Frequency Limit
Error Error
C Vbc Hz ppm ppm
-30 7.62 0.0092
-20 6.80 0.0082
-10 -7.99 -0.0096
0 9.66 0.0116
10 7.2 -9.44 -0.0114
20 5.24 0.0063 2.5
30 -6.54 -0.0079
40 -0.93 -0.0011
50 -6.81 -0.0082
20 6.4 -8.32 -0.01
20 8.4 5.40 0.0065
QPSK, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/[lll_lezs)ult (]1_\4/1[1;111;)
t“C VDC FL FH FL FH
-30 2496.4992 2689.453 2496 2690
-20 2496.4912 2689.496 2496 2690
-10 2496.5582 2689.426 2496 2690
0 2496.5072 2689.437 2496 2690
10 7.2 2496.5812 2689.479 2496 2690
20 2496.5402 2689.462 2496 2690
30 2496.5012 2689.453 2496 2690
40 2496.5312 2689.431 2496 2690
50 2496.5162 2689.46 2496 2690
20 6.4 2496.5272 2689.506 2496 2690
20 8.4 2496.5692 2689.468 2496 2690
16QAM, Channel Bandwidth:10MHz
Temperature Voltage Te(s;/[lll_lezs)ult (]i/l[IIn{th)
nC VDC FL FH FL FH
-30 2496.5762 2689.414 2496 2690
-20 2496.5772 2689.457 2496 2690
-10 2496.4992 2689.464 2496 2690
0 2496.5522 2689.472 2496 2690
10 7.2 2496.5052 2689.42 2496 2690
20 2496.5402 2689.462 2496 2690
30 2496.5342 2689.468 2496 2690
40 2496.5502 2689.416 2496 2690
50 2496.5202 2689.506 2496 2690
20 6.4 2496.5762 2689.481 2496 2690
20 8.4 2496.5092 2689.412 2496 2690

Note: The fundamental emissions stay within the authorized bands of operation based
on the frequency deviation measured is small, the extreme voltage was declared by applicant.

#kxk* END OF REPORT *#*%**
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